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USING THE ILLUSTRATED PARTS LIST

A WARNING

* This manual is to be used only for identification and ordering of service parts. Be sure to read
and use the maintenance and service manual before attempting any vehicle repairs.

This manual covers all 2004 and 2005 Club Car® DS Tranquility®, DS V-Glide 36-Volt, DS PowerDrive®
System 48™, and IQ System™ vehicles.

The manual is divided into 16 sections. Sections 1 through 5 pertain to both gasoline and electric vehicles,
sections 6 through 11 pertain to gasoline vehicles only, sections 12 through 15 pertain to electric vehicles
only, and section 16 pertains to tools that are used on all Club Car products. Note that there are two or three
flags on the outside edge of each page. The first flag contains the section number of which that page is a
part. The other flag (or flags) contains either the letter G, E, or D signifying that the page pertains to either the
gasoline, electric, or diesel vehicle only, or to all gasoline, electric and diesel vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. The index can be used to find specific parts and assemblies. The index is divided into
numerical and alphabetical listings with the page numbers in italic text.

There is a two-page spread for each individual page title in the Table of Contents. On the left-hand page is an
illustration showing the parts in their relative positions; the parts are each tagged with an item number in a
balloon. The right-hand page is the parts list page, and gives the page title at the top, then the item numbers
(corresponding to the numbers on the illustration), part descriptions, and quantity of parts used. Some item
numbers have more than one part number because several configurations of a component are represented
together on one spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indicated
by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list page. A part
that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under. A level 3 part is
a component of the level 2 part that it is listed under, and a level 4 part is a component of the level 3 part
preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity used per next
higher level assembly of which it is a component. A part that is not indented is a level 1 part. This means that
the quantity given is the quantity used per the portion of the vehicle illustrated on that particular spread.

HOW TO ORDER PARTS

Replacement parts and accessories can be obtained from our network of authorized dealers and distributors.
You can obtain the name and phone number of your closest Club Car contact by visiting our web site at
www.clubcar.com and clicking on the “Distributor Search” link or by calling our toll-free Service Parts and
Technical Assistance hotline at (800) 872-2246 or (706) 863-3000, extension 3281 or 3854.

ClubCar |8

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

www.clubcar.com ';OQGCARTPROS
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NOTE: This illustrated parts list represents the most current information at the time of publication. Club
Car, Inc. is continually working to further improve its vehicles and other products. These improve-
ments may affect the parts used to service the vehicle. Any modification and/or significant change
in specifications will be forwarded to all Club Car and Carryall distributors/dealers and will, when
applicable, appear in future editions of this illustrated parts list.

Club Car, Inc. reserves the right to change specifications and designs at any time without notice
and without the obligation of making changes to units previously sold.

Copyright © 2004 Club Cair, Inc.

Club Car, ArmorFlex, PowerDrive

and Tranquility are registered trademarks of Club Car, inc.
This manual effective July 22, 2003.
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ITEM | PARTNO. | DESCRIPTION PR
1.2 3 4
1 1013344 Component, Driver-Side Dash, Black ............ccccooviiiiiiiccciccccccee e, 1 1
2 101660404 Panel, Center Dash, Black ... 1 1
3 101802601 Plug, Hole (V-Glide 36-Volt vehicle only) .......ccccccccoiiiiiiiiiiiiiiee e 1
4 1013343 Component, Passenger-Side Dash, Black ..........ccccccoiiiiiiis 1 1
5 1015032 1= TR (o T T P PPPRRRRRR 1
6 1014645 Kit, Snap Washer, Black (includes items 7 - 10) ...........ccoevcvviieeieeeeeeeiennn, 2 2
7 1011019 N [ S o1 Yo [ 1 1
8 1011382 WaSher, #10 . 1 1
9 1620 Screw, #10 Sheet Metal ........cc.oevveiiiiiiii e 1 1
10 1013494 Cover, SCreW HEad ........oovvueiiiiieeee e 1 1
1" 7973 Rivet, Aluminum Pop, 3/16 .......ooiiiiiiiiiiceee e 3 3
12 101708301 Kit, Drink Holder (includes items 13 and 14) ............ccoociiiiiiiiieeeeie e, 2 2
13 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ..ooooommmeececeeeeeeeee e 2 2
14 1016952 U-NUE, 1/4-20 et e e e e e e e eaaeas 2 2
15 101768202 Kit, Bagwell Protector (includes item 16) ........ccccceviviiieeiniiieee e 1 1
16 1010434 Fastener, Plastic Barrel ...........cooooiieieeieeeeeeeee e 9 9
17 1017079 Kit, Rear Bumper (includes items 18 - 22) .....ccccveiiiiiiiieeeee e 1 1
18 1016379 BUMPEL, REAI ...ttt 1 1
19 1016875 Plate, Mounting, LONG ......uiiiiiiiiiie e e e 1 1
20 7473 Nut, Nylon LOCK, 5/16-18 ....ooiiiiiiiiiee e 4 4
21 1011697 Washer, Special, 5/16 .........ooooiiiiiieeee e 6 6
22 1016876 Bolt, Phillips Truss-Head Shoulder, 3/8-18 X 2 .......cccccviveveeeeeeieeiieee 4 4
23 101706702 Kit, Scuff Guard (includes item 24) ... 1 1
24 1010434 Fastener, Plastic Barrel ...........coo i 12 12
25 102221201 = To I VAT | RN 2 2
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FRONT BODY
ITEM | PARTNO. | DESCRIPTION PR
12 3 4
1 1017080 Kit, Front Bumper (includes items 2 - 5) ......oooiiiiiiiiiiee e, 1 1
2 1016868 BUumper, Front ... 1 1
3 7251 Screw, Phillips Truss-Head, 5/16-18 X 1 .....cccciiiiiiieeeeiiecciieeee e, 2 2
4 7473 Nut, Nylon LOCK, 5/16-18 ...cooiiiiiiieee e 2 2
5 1016967 Rivet, Push Type BIiNd ........ccooiiiiiiiiic e 2 2
6 1014198 Nameplate — GOId ..o 1 1
7 101692501 Body, Front — BEIGE .....ueeiiiiiiiii e 1 1
7 101692502 Body, Front — WHIte ......coceiiiiii e 1 1
7 101692504 Body, Front — Gray ......ccccuviiiiiiieiee e 1 1
7 101692506 Body, Front — Red ......oooiiiiiii e 1 1
7 101692509 Body, Front — Pacific Blue (Royal BIU€) ..........cccoceiiiiiiiiiiiiiiiieee e 1 1
7 101692510 Body, Front — Dark Gre€n ...........coooiiiiiiiiiiiiieeeeeee e 1 1
7 101692511 Body, Front — BIack ........ccoo i 1 1
7 101692512 Body, Front — Classic Blue (NaVy) ........cccciiiiiiiiiieeeeec e 1 1
7 101692513 Body, Front — BUrguNAY ........oeeuimiiiiiieiiee e 1 1
8 101693901 Body, Front with Headlight Opening — Beige .........ccccoceiiiiiieiniiee e 1 1
8 101693902 Body, Front with Headlight Opening — White ...........cccocoviiiiiiieiniee e 1 1
8 101693904 Body, Front with Headlight Opening — Gray .........ccccccceveeiiiiieeeeniee e 1 1
8 101693906 Body, Front with Headlight Opening — Red .........ccccooiiiiiiiiiii e 1 1
8 101693908 Body, Front with Headlight Opening — Pacific Blue (Royal Blue) ............... 1 1
8 101693909 Body, Front with Headlight Opening — Dark Green ..........cccccceeiiiiiiiiiinneee. 1 1
8 101693910 Body, Front with Headlight Opening — Black ............ccccccooviiiiiiiiiieinie, 1 1
8 101693911 Body, Front with Headlight Opening — Classic Blue (Navy) ..........cccc....c.. 1 1
8 101693912 Body, Front with Headlight Opening — Burgundy ...........cccccceiiiiiiiiiinnee 1 1
9 1011014 TrimM, Front BOAY ... e e e e e e 1 1
10 1010435 Bolt, Carriage, 5/16-18 X 1 ... 2 2
11 1241 Washer, Flat, 5/16 .....ooo e 2 2
12 1011017 SCrew, FIange LOCK .......coooi ittt a e e e 6 6
13 1011394 T-Nut, Slab Base (package 0f 4) .......ccoeeviiiiiiiiiii e 1 1
14 101347501 Bumper, Side Guard TrM .......eeiieieiiee e 2 2
15 102310701 Screw, Hex Washer-Head, #8-18 X 3/8 ........coociiiiiiiiiiie e 8 8
16 1015032 1Y =Y R oo ST RST 1 1
17 7473 Nut, Nylon LOCK, 5/16-18 ... 2 2
18 102259001 Emblem, IR, GOIf Car .......cooiiiiiiiieee e 1 1
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REAR BODY AND FENDER — GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION PR
12 3 4
1 8251 Screw, Phillips-Head, 1/4-20 X 1 ..o 8
2 101904101 Plate, Body KiCK .....cooiiiiiiiiie e 1
3 1014306 Washer, Flat, TYpe B, 1/4 ...t 2
4 1012412 Plate, Body HINGE .....eeeiiiiiie e 2
5 332 | Washer, Flat, 1/4 ..o 10
6 8233 | Nut, NyIon LOCK, 1/4-20 ......cooiiiieiiiieiiee et 12
7 1013032 Door, ACCESS — BIACK ..o 1
8 1015525 | Nut, BliNd, 1/4-20 ...ooeiiiiiiiiie e 2
9 101692601 BOAY — BIGE ...ttt e 1
9 101692602 | BOAY — Wt ....eeieieeiiieeeiie ettt e e naee e 1
9 101692604 | BOAY — GrAY ....eeeiiieeiiiieiitiie ettt ettt ettt e s eb e e e nnee e 1
9 101692606 | BOAY — REA ....oiiiiiiieiiiee ittt 1
9 101692609 Body — Pacific Blue (Royal BIUE) ........cccueiiiiiiiiiie e 1
9 101692610 Body — Dark GreeN .........cuuiiiiiiiiiee e 1
9 101692611 BOAY — BIACK ...t 1
9 101692612 Body — Classic Blue (NaVY) .....cooiiiiiiiiiiee e 1
9 101692613 Body — BUrQUNAY ..o 1
10 101696208 Body with Taillight Opening — BEIge .......cccceveiiiiiiiiiiiiie e 1
10 101696209 Body with Taillight Opening — White ..........cooiiiiiiiii e, 1
10 101696211 Body with Taillight Opening — Gray ........cccccueeeiiiiiiiiiee e 1
10 101696213 Body with Taillight Opening — Red .........ooiiiiiiii s 1
10 101696215 | Body with Taillight Opening — Pacific Blue (Royal Blue) ..........ccccccoeeennne. 1
10 101696216 Body with Taillight Opening — Dark Green .........cccccooiiiiiiiiiiiiiieeeeeeiee 1
10 101696219 Body with Taillight Opening — Black ... 1
10 101696220 | Body with Taillight Opening — Classic Blue (Navy) .........ccccoccvivieieninneenn. 1
10 101696221 Body with Taillight Opening — Burgundy .........ccccccooiiiiiiiiiiiieeeee e 1
1" 1017748 Clip, BOAY KEEPET ...t e e 2
12 1012047 Screw, Self-Tapping, #8-32 X 3/8 .....ocueiiie i 2
13 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 ..o 4
14 1017936 [ aTo [T o [ 0T = 2
15 1017141 Support, FroNt BOAY ......coooiiiiiiieeeeee et 1
16 1015032 | Mat, FIOOT ..ot 1
17 102221201 = Lo Y U RST 2
18 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ........cco oo 2
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REAR BODY AND FENDER - ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION PR
12 3 4
1 8251 Screw, Phillips-Head, 1/4-20 X 1 ..o 8
2 101904101 Plate, Body KiCK .....cooiiiiiiiiie e 1
3 1017141 Support, FroNt BOAY ......coooiiiieeeeeee et 1
4 1012412 Plate, Body HINGE .....eeeiiiiiie e 2
5 332 | Washer, Flat, 1/4 ..o 10
6 8233 Nut, Nylon LOCK, 1/4-20 .....coiiiiiiiiieiee et 12
7 1017936 [ aTo [T P o T = 2
8 1014306 Washer, Flat, Type B, 1/4 ... 2
9 1017814 SPACEN, T-T/8 .ot a e 2
10 1012159 Screw, Hex-Head Cap, 1/4-20 X 2-3/4 .......cooooiimieeee e 2
1" 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ..., 2
12 1017815 SPACEN, 1/2 e a e 2
13 1017748 Clip, BOAY KEEPET ...ttt e a e e e e e s 2
14 1012047 Screw, Self-Tapping, #8-32 ... 2
15 101693301 BOAY — BIGE ...eeieieiiiiie ettt 1
15 101693302 BOAY — WHIE ..o 1
15 101693304 BOAY — Gray ..eeeeiiieiiiiie ettt 1
15 101693306 BOAY — REA ..o 1
15 101693309 Body — Pacific Blue (Royal BIU€) ........cccceiiiiiiiiiiiiiee e 1
15 101693310 Body — Dark GreeN ........ceeeeiieiiiiiie et 1
15 101693311 BOAY — BIACK ...ttt 1
15 101693312 Body — ClassiC Blue (NaVY) ....ccooiiiiiiiiiiee et 1
15 101693313 Body — BUrQUNAY ..o 1
16 101696201 Body with Taillight Opening — Beige ........ccc.uueiiiiiiiiiiiieeee e 1
16 101696202 Body with Taillight Opening — White ........ccccoooiiiiiii e 1
16 101696204 Body with Taillight Opening — Gray .........cccuueiiiiiiiiiieeee e 1
16 101696206 Body with Taillight Opening — Red ........oooiiiiii s 1
16 101696217 Body with Taillight Opening — Pacific Blue (Royal Blue) ..........c.cccceeeenne 1
16 101696218 Body with Taillight Opening — Dark Green .........cccccooiiiiiiiiiiiiieeee e 1
16 101696222 Body with Taillight Opening — Black .........ccccooiiiiiiiiiee e 1
16 101696223 Body with Taillight Opening — Classic Blue (Navy) .........ccccccvviieieieeeeieens 1
16 101696224 Body with Taillight Opening — Burgundy ..........cccoccoiiiiiiiiiiiiie e 1
17 1013032 Door, ACCESS — BIACK ... 1
18 1015525 | Nut, BliNd, 1/4-20 ....ooiiiiiiiiiie e 2
19 1015032 1Y =Y oo RS RRST 1
20 102221201 = Lo Y RS 2
21 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ........ccoccrieeieeeeee e 2
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SEAT BOTTOM AND ARMREST
ITEM | PARTNO. | DESCRIPTION PR
12 3 4

1 102174201 Assembly, Seat Bottom — Buff (includes items 2 and 3) .......ccccvveveniieenn. 1 1

2 101998201 Cover, Vinyl Seat Bottom — BUff ...........coooiiiiiiiiie e, 1 1

3 1010543 INSEIE, WOOA ... e e e e ee e 12 12
1 102174202 | Assembly, Seat Bottom — White (includes items 2 and 3) ...........ccccoeeneen. 1 1

2 101998202 Cover, Vinyl Seat Bottom — White .........cccooiviiiiiiiiie e 1 1

3 1010543 INSEIE, WOOA ...t e e e e e e eeeenans 12 12
1 102174204 | Assembly, Seat Bottom — Black (includes items 2 and 3) .........ccccccevineee. 1 1

2 101998204 Cover, Vinyl Seat Bottom — Black ...........ccccciiiiiiiiiiiiiiiieeee e, 1 1

3 1010543 INSEIE, WOOA ....oeiiieiiiiie et e e e e eneeeeeeeaans 12 12
1 102174205 | Assembly, Seat Bottom — Gray (includes items 2 and 3) .........ccccceevineenn. 1 1

2 101998205 Cover, Vinyl Seat Bottom — Gray ..........cccoccviiiiiiiiiieceeecceee e, 1

3 1010543 INSEIE, WOOA .....eiiiiiiiiiie et e e e e e enteeeeeeeans 12 12
4 101987601 Armrest, DIVEI-SIAE ......ccooeiiiiee et 1 1

5 101985501 Armrest, Passenger-Side ... 1 1

6 1016916 Screw, Hex-Head Cap, 1/4-20 X 1-1/2 ..o 8 8

7 332 Washer, Flat, TYPE A ..o e e 8 8

8 1011652 Plate, Seat Hinge, Stainless Steel .........ccccceiviiiiiiiiiiiie e 2 2

9 101954301 Screw, Hex-Head Cap, 1/4-20 x 3/4 (with patch) ........ccccccooviiiieiiiiis 4 4
10 101998501 GASKEL, SEAL ....cceeeeeei e 2 2
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SEAT BACK AND BAG HOOP
ITEM | PARTNO. | DESCRIPTION PR
12 3 4
1 102238301 Assembly, Seat Back — Buff (includes items 2 and 3) .........ccccoviiieeniinenn. 1 1
2 102060501 Cover, Vinyl, Seat Back — BUff ...........coooiiiiiiii e, 1 1
3 102237001 Cap, Seat Back — BIacK ..........ueviiiiiiiiiiiiiciiieece e 1 1
1 102238302 | Assembly, Seat Back — White (includes items 2 and 3) ........ccccoovieeeennen 1 1
2 102060502 Cover, Vinyl, Seat Back — White ...........ccoociiiiiiiiiiiie e, 1 1
3 102237001 Cap, Seat Back — BIacK .......ccueeeiiiiieiiiiiiicieece e 1 1
1 102238304 | Assembly, Seat Back — Black (includes items 2 and 3) .........cccooceeernnen. 1 1
2 102060504 Cover, Vinyl, Seat Back — Black ...........cccccooviiiiiiiiiiiii e, 1 1
3 102237001 Cap, Seat Back — BIacK ..........eeeeviiiiiiiiiiiiiiieeee e 1 1
1 102238305 | Assembly, Seat Back — Gray (includes items 2 and 3) ........cccooviieeniinenn. 1 1
2 102060505 Cover, Vinyl, Seat Back — Gray ..........cccoeevciiiiiiiiiiee e 1 1
3 102237001 Cap, Seat Back — BIacK ..........eceeiiiiiiiiiiiiiiiiieiee e 1 1
4 102236601 Weldment, Support, Seat Back .........cccoceeeeieiiiiiiiiiin 2 2
5 102236703 Basket, SWEALET ......ccuviieii s 1 1
6 101910401 Screw, Self-Tapping, 5/16-18 X 1-1/4 .....oooooiiiiiee e, 4 4
7 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 ..o 2 2
8 1015075 | Washer, Flat, 5/16 .....c...ooiiiiiiieee et 8 8
9 7473 Nut, Nylon Lock, 5/16-18 .....ooiiiiiiiie e 4 4
10 1013935 | Assembly, Bag Hoop (includes items 11 - 13) ..o 1 1
1" 1010434 Fastener, Plastic Barrel ... 2 2
12 1010413 1 o T = =T USSR 1 1
13 1013754 Buckle, Bag Strap ......coooiiiiiiiii e 2 2
14 1017774 SPACEL, BOAY .. 4 4
15 102076701 Screw, SEMS (with patch) 1/4-20 X 1-3/4 .....cooviiiiieiee e, 4 4
16 8418 Screw, Phillips Truss-Head, 1/4-20 X 1-1/2 ... 1 1
17 1014482 SPACEL, NYION ... e e e 1 1
18 1028 NUL, HEX, 1/4-20 ..ot e e e 2 2
19 7479 Screw, Hex-Head Cap, 1/4-20 X 1-1/4 ..o 2 2
20 1241 Washer, Flat, 5/16 ........oooiiiiii et 6 6
21 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ... 2 2
22 102242401 Nut, Nylon Insert with Cap, 1/4-20 ........cccoiiiiiiiiiee e 1 1
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CANOPY
ITEM | PARTNO. | DESCRIPTION PR
12 3 4

1 102099101 Screw, SEMS (with patch) 5/16-18 X 1 ...ccoiiiiiiiiiii e 2 2
2 102155501 Kit, Support (includes items 3 - 10) ..o 1 1
3 102063901 Weldment, WIindshield ..........ccooiiiiiiii e 1 1
4 102065501 Support, Rear Canopy (driver Side) .........ccceeviiiiiiieiiiieeee e 1 1
5 102064601 Support, Rear Canopy (passenger Side) ........ccccccveeveeeieiiiiciiiiieeeeeeenn. 1 1
6 102076701 Screw, SEMS, (with patch) 1/4-20 X 1-3/4 .......cooveiiiieiiiie e 8 8
7 101835601 Nut, Flange, 1/4-20 ...t 8 8
8 324 Screw, Hex-Head Cap, 1/4-20 X 2-1/2 ... 4 4
9 332 Washer, Flat, 1/4 ... 8 8
10 8233 NUt, LOCK, 17420 ...ttt 4 4
11 102061301 CanoPy — WHIE ... 1 1
1" 102061302 CanNOPY — BEIGE .ooeeeiiiiieeeee e 1 1
12 102198301 Pad, Mounting (windshield frame) ..........ccccoooiiiiiiii 2 2
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S
@%%@@VF'
Eovoese=
=R el
STANDARD TREAD PERFORMANCE PREMIUM TREAD EXTRA TRACTION
Carlisle® GRADE TREAD Kenda® Duro
Duro®

Note: The performance grade tire has the wheel and tire matched and balanced at the Duro tire factory.

Page 2-2
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Special order item available upon request.
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WHEELS AND TIRES
ITEM | PARTNO. | DESCRIPTION PR
12 3 4
1 1010984 | NUL LUQ oriiieeiiiiie ettt e et e e e e et ee e e e s enrae e e e e nnees 16 16
2 7310 | SteM, ValVe ™ et e e ee e 1 1
3 101570501 Assembly, Wheel and Standard Tire (includes items 4-5) ...........cccccceeee... 4 4
4 1015707 Wheel RiM — BIGE ....ccooiiiiiiiiiiie e 1 1
5 727102 Tire, Unmounted, Standard Tread (18 x 8.50 - 8) (Carlisle®) ................. 1 1
6 101570507 Assembly, Wheel and Extra Traction Tire (includes items 7 - 8) ................ 2 2
7 1015707 Wheel RiMm — BEIGE ......uiiiiiiiiiieei e 1 1
8 101769302 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro®) |1 1
9 101570512 | Assembly, Wheel and Performance Grade Tire (includes items 10-11) ...| 4 4
10 1015707 Wheel RiIM — BIGE ....ccoiiiiiiiiiiiie e 1 1
1" ek Tire, Unmounted, Performance Grade Tread (18 x 8.50 - 8) (Duro) ...... 1 1
12 101570513 | Assembly, Wheel and Premium Grade Tire (includes items 13 - 14) ......... 4 4
13 1015707 Wheel RiM — BIGE ....cooiiiiiiiiiiiie e 1 1
14 rex Tire, Unmounted, Premium Tread (18 x 8.50 - 8) (Kenda®) .................. 1 1
15 101651401 Assembly, Wheel and Standard Tire (includes items 16 - 17) ...........ceee.. 4 4
16 1014771 Wheel RiMm — WHhIte ......oooiiiiiiii e 1 1
17 727102 Tire, Unmounted, Standard Tread (18 x 8.50 - 8) (Carlisle).................... 1 1
18 101651407 | Assembly, Wheel and Extra Traction Tire, (includes items 19 - 20) ........... 2 2
19 1014771 Wheel RiM — WHhIte ......ooiiiiiiiiie e 1 1
20 101769302 Tire, Unmounted, Extra Traction, 6-Ply Rated (18 x 8.50 - 8) (Duro) ..... 1 1
21 101651412 | Assembly, Wheel and Performance Grade Tire (includes items 22 -23) ...| 4 4
22 1014771 Wheel RiM — WHhIte .......ooiiiiiiii e 1 1
23 ek Tire, Unmounted, Performance Grade Tread (18 x 8.50 - 8) (Duro) ...... 1 1
24 101651413 | Assembly, Wheel and Premium Grade Tire (includes items 25 - 26) ........ 4 4
25 1014771 Wheel RiM — WHhIte ......cooiiiiiiii e 1 1
26 ek Tire, Unmounted, Premium Tread (18 x 8.50 - 8) (Kenda) ..................... 1 1
* Note: Item 2 is a part of all wheel assemblies.
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-
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/\ WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
« Before using vehicle, read operating instructions.
* Remain seated and hold on to seat handle while moving.
* Do not start vehicle until all occupants are seated.
* Two (2) persons per seat maximum.
« Operate from driver side only and not on public roads.
* Keep entire body inside vehicle while moving.
* Drive slowly in turns and straight up and down slopes.
* Do not leave children unattended on vehicle.
* Never operate under the influence of alcohol or drugs.
* Use brakes to reduce speed when coasting downhill.

* Never stand in front of or behind vehicle. ]

GASOLINE EXPLOSION / FIRE.
* Can cause severe injury or death.
* No smoking, sparks, or open flame.
* Stop engine, allow to cool before refueling.
* Turn fuel valve («—) on during operation.
(—) off during storage or transport. €C1101547601

GET STARTED _> https://CartPros.com/f.html

OPERATING INSTRUCTIONS

*Read Owner's Manual and safety warnings located on dash panel priortodriving.
+Study and understand controls.
* Make sure wheels areturnedin desired direction.
*Turnkey to “ON” position and be sure nothingisin your path.
*Whilevehicleis stopped, select direction by placing
shiftlever or switch in desired position:
F-Forward N-Neutral R-Reverse(Buzzerwillsound)
*Vehicle will start moving when accelerator pedal is depressed.
Slowly depress accelerator pedal toincrease speed. Park brake will
release when accelerator pedal is depressed.
 Tostop, release accelerator pedal and depress brake pedal.
 After stopping the vehicle:
-Firmly depress park brake until it locks.
-Place Forward/Reverse switchin "NEUTRAL" position.
-Turnkey “OFF”and remove key whennotinuse.

cel 101621601

/N WARNING
CAN CAUSE SEVERE INJURY

Rotating parts

=/ [
manifold & muffier

KEEP CLEAR ) 1019605-01

(ON STARTER/GENERATOR
AND ENGINE)

(ON VEHICLE FRAME NEAR BATTERY)

/\ WARNING

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable

to frame. Disconnect negative battery cable first.

5 /\ WARNING

Excessive speed can cause severe
injury or death. Do not tamper with
engine governor adjustment.

2004-2005 DS Golf Cars lllustrated Parts List
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DECALS — GASOLINE VEHICLE
ITEM | PARTNO. | DESCRIPTION PR
12 3 4

1 101960601 Decal, Driver/Passenger Warning .........ccccceeoruieeeeinieee e 1
2 101825101 Decal, KEY SWItCh .......oiiiiiiiiiiiccie e 1
3 101621601 Decal, Operating INStructions ............cccociiiiiiiiiiie e 1
4 101547601 Decal, Gasoline Warning .......ccooooooo oo e e 1
5 101960501 Decal, Rotating Parts and Hot Manifold Warning ...........cccccceeeeeeiiiiiiinnnee, 2
6 101915201 Decal, Frame Ground and Governor Warning ...........ccccceveeeeeeeeeeeeieccccinnns 1
7 102259001 Emblem, IR, Gold (on front body) ........cccoeiiiiiiiiiiiie e 1
8 1014198 Nameplate, Gold (on front body)..........ccuvviiiiiiiiiiiiee e 1
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/N WARNING

ROLLOVER OR FALLING OFF MAY CAUSE DEATH.
+ Before using vehicle, read operating instructions. OPERATING INSTRUCTIONS
« Remain seated and hold on to seat handle while moving.
et hiclo °F°“pa"'s areiseaterl *Read Owner's Manual and safety warnings located on dash panel priortodriving.
WD) LoD s.ea‘ maximuim. . +Study and understand controls.
: :peme:.m': d‘;w?r s.:’e or:.y Ia"dhrflm on p.umm roads. * Make sure wheels areturnedin desired direction.
* Keep entire body inside vehicle while moving.
. Driv: slowly in t’t’:rns and straight up and dovgvn slopes. *Turnkey to “ON”position and be sure nothing isin your path.
* Do not leave children unattended on vehicle. *Whilevehicleis stopped, select direction by placing
* Never operate under the influence of alcohol or drugs. shiftlever or switch in desired position:
* Use brakes to reduce speed when coasting downhill. F-Forward N-Neutral R-Reverse(Buzzerwillsound)
* Never stand in front of or behind vehicle. CC1101960601 «Vehicle will start moving when accelerator pedal is depressed.
*Slowly depress accelerator pedal toincrease speed. Park brake will
release whenaccelerator pedal is depressed.
*Tostop, release accelerator pedal and depress brake pedal.
 After stopping the vehicle:
-Firmly depress park brake until itlocks.
-Place Forward/Reverse switchin "NEUTRAL" position.
-Turnkey “OFF”and remove key when notinuse.

ol 101621601

(ON SPEED CONTROLLER COVER)

Do not operate vehicle without this cover properly installed.
Do not direct water stream in this area; will cause damage to components.
See vehicle maintenance and service manual before servicing. CCI101831501

* Maximum vehicle speed is limited by motor braking during downhill operation
with accelerator pedal depressed.

* If motor brake enabled, vehicle motor will brake when accelerator pedal is released.
+ Beeping alarm indicates reduction in motor braking. Apply brakes to reduce speed.
* System is activated only when tow switch is in the "RUN" position.

+ When towing vehicle, tow switch must be in the "TOW" position. 101959902

* DO NOT OPERATE VEHICLE
NOTICE WITHOUT COVER IN PLACE.
* DO NOT DIRECT WATER
STREAM AT THIS SWITCH. CCI 1016109-01

(ON WIPER SWITCH COVER INSIDE
BATTERY COMPARTMENT)

VANA'7:\:1N [ \([cIll HOT RESISTORS (COILED WIRE) CAN CAUSE SEVERE BURNS.

PN TTANE SRR @\

ON

u%

(ON TOW/RUN SWITCH BRACKET UNDER SEAT)

/\ WARNING

Place Tow/Run switch in TOW position before: FAILURE TO HEED THIS
* Disconnecting or connecting batteries WARNING COULD RESULT

o ;owing . IN A BATTERY EXPLOSION
« Extended storage OR SEVERE PERSONAL

« Servicing

INJURY. €C1 101908601
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DECALS - ELECTRIC VEHICLE
ITEM | PARTNO. | DESCRIPTION PR
12 3 4

1 101960601 Decal, Driver/Passenger Warning .........ccccceeoruieeeeinieee e 1
2 101825101 Decal, KEY SWItCh .......oiiiiiiiiiiiccie e 1
3 101621601 Decal, Operating INStructions ............cccociiiiiiiiiiie e 1
4 101959902 Decal, Motor Braking (IQ System vehicle) .........cccooiiiiiiiiie, 1
5 1013496 Decal, Resistor Warning (V-Glide 36-Volt vehicles) .........ccccccccvevieeiiiniinnns 1
6 101610901 Decal, Potentiometer Caution (V-Glide 36-Volt vehicles) .............cccoeeuuns 1
7 101908601 Decal, Tow/Run Switch (IQ System vehicles) .......cccocceiiniiiiiiniii, 1
8 101931501 Decal, Electrical Component Cover (IQ System vehicle) ............cccceennee 1
9 102259001 Emblem, IR, GOId ....ccueieiieeceee et 1
10 1014198 Nameplate, Gold ..........ooooiiiiiie e 1
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BRAKE ASSEMBLY
ITEM | PARTNO. | DESCRIPTION PR
12 3 4

101823301 Cluster, Brake, Passenger-Side (includes items 1 -9) ... 1 1

101823302 Cluster, Brake, Driver-Side (includes items 1-9) .........ccoviiiiiiiiieeieeeeeene 1 1
1 101824001 Assembly, Backing Plate, Passenger-Side (includes items 2 - 4) .......... 1 1
1 101824002 Assembly, Backing Plate, Driver-Side (includes items 2 - 4) ................. 1 1
2 101816501 Mechanism, Adjusting, Passenger-Side ...........c.ccccooecviiiiiiiieeeee e, 1 1
2 101816502 Mechanism, Adjusting, Driver-Side .........cccccceeeeiiiiiiiiiieee e, 1 1
3 101823901 WASHET ... e 1 1
4 101823801 WaSsher, Plate ........oooiiiiiiiiie e 1 1
5 1010850 COVEL, DUSTE ittt e 1 1
6 101823201 Package, Brake Shoe (four pieCes) .......ccooviiiiieiiiiiiiiiieiiiiee e 1 1
7 1011466 Kit, Shoe Retainer (four pieCes) .........occcuiiiiiiiiie e, 1 1
8 101816301 Package, Brake Spring (fOUr Pi€CES) ......ueeevieiiiiiiiiiiiiiiiee e 1 1
9 101815501 Assembly, Lever, Passenger-Side .......cccccoviiiiiiiiei e 1 1
9 101815502 Assembly, Lever, Driver-Side ..........ccccceeieeiiiiiiieeee e 1 1
10 1013924 | Nut, Hex Lock, Grade 8, 5/16-24 .........cccceiiieiiiiie et 8 8
1" 1014153 Bolt, Brake Cluster Mounting, Grade 8, 5/16-24 X 7/8 ......cccccvveeeeveicunnnnnee. 8 8
12 102022101 Kit, Brake Cable (includes items 13 -15) ......ccooiiiiiiiiiiieece e 2 2
13 1010829 Pin, CIEVIS, B/16 ..ooieeiieie ettt et 2 2
14 1035 T T 0 1 (= 2 2
15 1011779 E-CliP, /2 et e ae e 2 2
16 101900801 Hanger, Brake Cable (gasoline vehicle only) .........cooooiiiiiiee 2
17 1013207 Hanger, Brake Cable (electric vehicle only) .........cccoooiiiiiiiiiiinne e 2
18 101791101 Drum, Brake ......ooeiiiiiiiiee et 2 2
19 102292801 Pin, BOW Ti€ LOCKING......ciiiiiiiiiiieiiiiiie e e e e e nae e e e e nnnaae e e 22
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BRAKE PEDAL AND CABLE ASSEMBLY

ITEM | PARTNO. | DESCRIPTION PR

12 3 4
1 101990801 BEQUANIZET ...t 1 1
2 1241 Washer, FIat, 5/16 ......oooi i 5 5
3 1013531 Spring, Brake RetUrN ... 1 1
4 1010921 Screw, Hex-Head Cap, 5/16-18 X 2-1/2 .....oooriiicee e 4 4
5 7473 Nut, Nylon Lock, 5/16-18 .....oooiiiiiiiie e 5 5
6 102022101 Kit, Brake Cable (includes item 7, and items 13 and 14 on page 4-3) ....... 2 2
7 1011779 E-CliP, /2 oottt a e 2 2
8 101878201 Kit, Brake Pedal (includes items 9 and 10) ........cccccoeiiiiiiiiiiiieeeee e, 1 1
9 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 ......coooovivviviiieeeeen. 3 3
10 1013869 Pad, Brake Pedal ..........cooooiimieiieeeeeee e 1 1
1" 1010878 Bumper, RUDDET ... 1 1
12 1028 NUL, HEX, 1/4-20 ..ot 1 1
13 101953101 RO, EQUANZET ....oeiiieiieiee et e 1 1
14 102323201 Pin, Clevis, 5/16 (later style hardware) ..........ccccccceeeiiiiiiiiiiiiiieeee e, 1 1
15 102323101 Pin, Bow Tie Locking (later style hardware) .........c.ccoccovveviiiiiee e 1 1
16 101953001 Bolt, Hex-Head Shoulder, 3/8 x 1 (earlier style hardware) ......................... 1 1
17 7473 Nut, Nylon Lock, 5/16-18 (earlier style hardware) ..........c.cccccoveeeviiineeenee 1 1

101187702 Kit, Park Brake Latch (includes items 18 - 22 and

ItEM 26 ON PAGE 4-7) .eeriieee ittt e e et e e e s e e e e anaeeaeeeanes 1 1
18 N/A RoOd and Pawl ... 1 1
19 1017029 Pin, Cotter, 7/64 X 1/2 ..ot 1 1
20 1010877 NUL, PUSH, 5/16 .ottt e e e e enaee e e eans 1 1
21 1010805 Sleeve, Park Brake€ RO ........cooiiiiiiiiiiceeeeee e 1 1
22 1010932 Joint, Ball, 1/4-28 ....oooeeeee e 1 1
23 1010933 Spring, Park Brake TOrsion ..........coooiiiiioiiiieeee e 1 1
24 1010927 Spacer, Park Brake .........oooooiiiiiiiiiee e 1 1
25 1011402 Package, Brake Mounting Block (contains upper and lower

for driver and passenger SideS) ......cccuueiiiiiiiieii e 1 1
26 1011418 Kit, Park Brake Pedal (includes items 27 - 30) .......cooiiiiiiiiiiiieeeiiee 1 1
27 1032 BUShING, NYION ...coooiiiiiiecce e 2 2
28 8626 Screw, Slotted Hex Washer-Head, #10-16 X 5/8 ........cceeieiiieiiiieeeee, 2 2
29 1013876 NUL, PUSH, 3/8 oottt e e e 1 1
30 1013870 Pad, Park Brake ..........coooiiiiiiiiiiiie e 1 1
31 1242 NUL, HEX, 5/18-18 .ottt e et e e et e e e e anees 1 1
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ACCELERATOR PEDAL ASSEMBLY

ITEM | PARTNO. | DESCRIPTION PR

12 3 4
1 1017696 | Sub-Assembly, Accelerator Pedal (includes items 2 and 3) ..............c........ 1 1
2 1013871 Pad, Accelerator Pedal ... 1 1
3 7716 Screw, Slotted Hex Washer-Head, #10-16 X 1/2 .....ccoovviivieiiiieieie. 4 4
4 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ...ooovrrriiiiiccec e 1 1
5 334 | Washer, Flat, 3/8 ... s 2 2
6 102026001 Kit, Accelerator Pivot Rod (includes item 7) .......ccccevveeeiiiiiiiiiiiccceee e, 1 1
7 1011700 S0 = Lo T SRR 1 1
8 101818801 Stud, Ball (for all vehicles except those equipped with MCOR) ................. 1 1
9 101862001 Screw, Hex-Head Cap, 1/4-20 x 1-3/8 (MCOR vehicles) .........c.ccocueeeeeen... 1
10 1017424 Bearing, Pivot SUPPOI .......oeiiiiiiieee e 1 1
11 101966901 Nut, FIange, 1/4-28 .......oo oo e 1 1
12 101817401 Retainer, SPring ....ccooiiiieeee e 1 1
13 101796201 SPring, REIUIN ..o 1 1
14 1017378 (O o I o] 1 10T SRRSO PP PPPPPPRN 1 1
15 1017380 Bumper, RetUrn SPring ........ueeiiiiiiiii it 1 1
16 1241 Washer, Flat, 5/16 .........cooiiiii e 1 1
17 7473 Nut, Nylon Lock, 5/16-18 .....ooiiiiiiiiie e 1 1
18 101871901 Assembly, Accelerator Rod (V-Glide 36-Volt vehicle only)

(includes items 19 and 20) ......ooeiiiiiiiie e 1
18 101912401 Assembly, Accelerator Rod (gasoline vehicle only)

(includes items 19 and 20) ......cooiiiiiiiiie e 1
19 1011084 Nut, UNF Hex Jam, 1/4-28 ...t 2 2
20 1011734 Joint, Spring-Loaded Ball ... 2 2
21 8754 NUt, NYION LOCK, 3/8-16 .....oviiiiiiiieeeeeiiiiciieiieeee e e e s e e e e e e e e e eneees 2 2
22 8233 Nut, Nylon LOCK, 1/4-20 ..ot 4 4
23 1014007 Washer, Flat, Type B, 1/4 .o 4 4
24 1011694 | Support, Accelerator Pivot RO ........c..oooiiiiiiiiiiiiii e 2 2
25 101861901 Screw, Hex-Head Cap, 1/4-20 X 1-1/8 ..o 4 4

101187702 Kit, Park Brake Latch (includes item 26, and items 18 - 22 on page 4-5) ..| 1 1
26 N/A Ratchet, Park Brake ........coooveiiiiiieeeeee e 1 1
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STEERING COLUMN

ITEM | PARTNO. | DESCRIPTION PR
12 3 4
1 1013861 Joint, Compound Steering (includes items 2 and 3) .........cccooieeiiiiiiennnne 1 1
2 1017226 Screw, Hex-Head Cap, M8 x 1.25 X 30 MM ......coevvieiiiiiiiiiiiiiiieee e 3 3
3 7174 Washer, LOCK, 5/16 ......c.uiiiiiiiiiiie et 3 3
4 101984801 Kit, Steering Column Mounting Bracket ............ccccciiiiiiiiii 1 1
5 1016663 | Screw, Phillips, Type A, #12-11 X 5/8 ...oocriiiiiiie e 2 2
6 1016269 Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 2 ........ccccovveeeeeeennn. 2 2
7 334 WaSsher, FIat, 3/8 ... et e e 4 4
8 1016183 Screw, Hex-Head Cap, 3/8-16 X 7 ..oeeevvieiiie it 2 2
9 8754 | Nut, Nylon LOCK, 3/8-16 ......ccoiiiiiiiiiiiiiie it 2 2
10 1014288 | Screw, Hex Washer-Head Thread-Forming, 5/16-18 X 3/4 ...........cccccc..... 1 1
1 1011697 | Washer, Flat, 5/16 .......oooiiiiiiiieiieeee e 1 1
12 102278001 Boot, Steering COIUMN ........oviiiiiiii e 1 1
13 1016181 Assembly, Steering Column (includes items 14 - 22) ........ccccviiiiieieninnenn. 1 1
14 1012605 Ring, RetainiNg ......ccooiiiiie e 1 1
15 1012604 Washer, Steel, 5/8 .....oouuiiiiiiie e 1 1
16 1014217 SPring, COMPIESSION .....cciiiiiiiiiie ittt e e e e raeneeee s 1 1
17 1014125 WWEBAGE ittt 2 2
18 1014213 AsSEMDIY, BEAMNNG ....eeiiiiiiiaiiii e 2 2
19 1014126 Seat, BEANNG ..oveeiiiiiei e 2 2
20 1015545 Shaft, Steering Column ... 1 1
21 1016622 Column, Aluminum StEEIING ....cceiiiiiiiiiiiiieeee e 1 1
22 1014214 RiNg, RetainiNg ....cooooeee e 1 1
23 1016263 Cover, Steering COIUMN ... 1 1
24 1016156 Wheel, StEEIING ... 1 1
25 1017273 | Nut, Nylon LOCK, 5/8-18 ...ccoiiieiee et 1 1
26 1016219 | Assembly, Scorecard Plate (includes items 27 - 30) ........ccccuiiiieiiiiennnnnnnes 1 1
27 1012565 Screw, Round-Head, #12-14 X 1 ..o 2 2
28 1012566 Spring, Tapered COMPreSSION .........eeeiiiiiiiiieeiiieiee e 2 2
29 1016214 GriP, PENCIl .. 1 1
30 1016154 Clip, SCOMECAId ...ooeiieiiii et a e e e e e 1 1
1014216 Kit, Steering Column Rebuild (not shown) .........ccccooiiiiiini AR | AR
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STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION PR
1.2 3 4

101878302 | Assembly, Steering Gear Box (includes items 1 - 20) .......cccceevviieneiinnnen. 1 1
1 1013035 Seal, Dust, Passenger-Side ........cccccceveieeeiiiiiiiieeieeee e 1 1
2 8990 I, WITE e e e e e e e e e e a e e e e e e 2 2
3 101880201 Assembly, Inner Ball Joint ... 1 1
4 101880301 WaASher, Tab ..o 1 1
5 N/A BOX, StEEMHNG GEAI ... 1 1
6 N/A Bearing, LOWer PiNiON ..........ooiiiiiiiiiiiiiiieee e 1 1
7 N/A Pinion, SEEEIMNG ..o 1 1
8 101879401 Bearing, Upper PiNiON .......oooviiiiii e 1 1
9 101879901 RiNG, C-TYPE SEOP .eueeiiieiiiiiiee et 1 1
10 1013051 RiNG, SNAP oeiiieiiiiie e 1 1
11 1013052 Seal, Dust, Steering PinioN .........c.cccooiiiiiiiiiiieeceeee e 1 1
12 101879701 Guide, Steering RACK ......ccuuuiiiiiiieie e 1 1
13 101879801 SPHNG, YOKE oo 1 1
14 1013044 Nut, LOCK, RACK SCrEW ......cciiiiiiiiiiiiiiiieiieee e 1 1
15 N/A Screw, RAck GUIAE .......cuueiieiieeeee et 1 1
16 N/A RACK, STEEIING ..eeiiiiiiiiie et et ee e 1 1
17 101879501 WaShEr, STOP ... 1 1
18 101879601 RING, C-TYPE SEOP .uieiiieieiiiiiie ettt e 1 1
19 101880001 Seal, DUSt, DIIVEIM=SIdE ......eiieiieieee e 1 1
20 101880101 RiNg, REtaiNING ...ccooiiiiiieiiie e 1 1
21 1035 Pin, Cotter, 3/32 X 1 .o 1 1
22 7540 Ball Joint, Left-Hand Thread (includes items 23, 24 and 25) .................... 1 1
23 1015597 Fitting, Thread-Forming Grease, 1/4-28 ..o 1 1
24 7602 Nut, Hex Slotted, 3/8-24 ..........cccoviiii e 1 1
25 1011930 BOOt, DUSLE ..o 1 1
26 7555 Nut, Hex, Left-Hand Thread, 1/2-20 ........coooumiiiii e 1 1
27 1012467 Link, Rack and Pinion Drag ...........ccccoeioiiisininie e 1 1
28 1013042 NUt, HEX, M2 X 1.75 e 1 1
29 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ..o 3 3
30 334 | Washer, Flat, 3/8 ....oooviiiiii i 3 3
31 8754 Nut, NYlon LOCK, 3/8-16 .......oiiieiiiieee et 3 3
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FRONT SUSPENSION, UPPER

ITEM | PARTNO. | DESCRIPTION PR
12 3 4
1 1016353 | Assembly, Delta A-Plate (includes items 2, 3 and 4) .....cccccveeveiiieneennnen 2 2
2 1016346 Bushing, Urethane .............ooommiiii e 6 6
3 1016350 Sleeve, Delta OULET ........eiiiiiiiii s 1 1
4 1016349 Sleeve, Delta INNEI .......oooveei e 2 2
5 8754 Nut, Nylon LOCk, 3/8-16 ......eiiiiiiiiiie e 10 10
6 1010200 Screw, Hex-Head Cap, 3/8-16 X 4-1/4 ... 4 4
7 1308 NUt, HEX, 1/2-20 ..ot 1 1
8 8861 Screw, Hex-Head Cap, 3/8-16 X 1-3/4 ... 2 2
9 1624 Nut, Dimpled LocCk, 3/8-16 ......ccoiiiiiieiiiiie e 2 2
10 2402 | Screw, Hex-Head Cap, 3/8-16 X 2-1/4 .....cccveeieeiiieee e 4 4
11 1010219 [0 To IR I TN USRS 1 1
12 7555 Nut, Hex, Left-Hand Thread, 1/2-20 .........cccooviiiiiiiieee e 1 1
13 7540 | Ball Joint, Left-Hand Thread (includes items 15, 16 and 17) ..........c.......... 1 1
14 7539 Ball Joint (includes items 15, 16 and 17) ......cccccvieeiieieiiiecceeeee e, 1 1
15 1015597 Fitting, Thread-Forming Grease, 1/4-28 .........c.ccccoiiiiiiiiiiieeeeee e, 1 1
16 1011930 BOOt, DUSLE ... 1 1
17 7602 Nut, Slotted Hex, 3/8-24 ........ooo o 1 1
18 1017266 | Strap, A-Plate ......oooiiiiiiii et 2 2
19 1014235 5] aTeTe] QAN oX-To 5 o 1T sRl = (o o | 2 2
20 1010124 Plate, Spring MoUNtiNg ..........ooiiiiiiii e 1 1
21 1016385 Assembly, Delta Shock and Gear Support ..., 1 1
22 1035 | Pin, Cotter, 3/32 X 1 oo 3 3
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FRONT SUSPENSION, LOWER
ITEM | PARTNO. | DESCRIPTION PR
12 3 4

1 102354201 Assembly, Spindle, Driver-Side (includes items 3,4 and 5) ..........cccocueeee. 1 1
2 102354101 Assembly, Spindle, Passenger-Side (includes items 3, 4 and 5) ............... 1 1
3 8067 Bushing, Bronze SpiNdle ...........cooiiiiiiiiiiiiiieeee e 1 1
4 7048 BUShINgG, BroNZe ... 1 1
5 1015597 Fitting, Grease, 1/4-28 ... 1 1
6 1012030 Spring, Tapered Leaf ..o 1 1
7 8745 ASSEMDIY, ECCENLIIC ...eeeeeiiiiiieee e 1 1
8 706 NUL, HEX, 3/8-16 .. 1 1

102357701 Kit, Front Hub Replacement (includes items 9 - 12) ......ccccccceieiiiiiiiininneee. 2 2
9 102353201 CaP, HUD oo 1 1
10 102353301 Nut, Flange LOCK MT14 X 2 ....ooiiiiiiiiie e 1 1
1" 102352801 Assembly, Hub and Ball Bearing (includes item 12) ...........ccccccvvveeee.... 1 1
12 102353401 R (1 o R I o TR UPT 4 4
13 8754 Nut, NYlon LOCK, 3/8-16 ....ceeiieieiiiiie e 4 4
14 1016387 Screw, Hex-Head Cap, 3/8-16 X 2-3/4 .......c.euvrreiieieeeee e, 2 2
15 1016384 Clevis, Upper Delta ... 2 2
16 101903101 Nut, Nylon Lock, 1/2-20 .......ooiiiiiiiiiee et e 2 2
17 1010150 Bearing, Thrust ... 2 2
18 1016389 | Washer, Kingpin Wave ..........cooiiiiiiii e 2 2
19 1010984 I 1T S T RS 8 8
20 8755 Screw, Hex-Head Cap, 3/8 - 16 X 3-3/8 ..o 2 2
21 1016386 [T gTe ] o] Lo TSP PPP 2 2
22 1015583 Bushing, Urethane ... 4 4
23 1012303 BUSHING, STEEI ...eeiiiei e 2 2
24 1014276 Plate, Front Spring Retainer ............coooiiiiiiii e 1 1
25 1624 Screw, Hex-Head Cap, 3/8-16 X 1-1/2 ..o 4 4
26 357 WaAShEr, LOCK, 3/8 ..o et e e e e e r e e ean 4 4
27 706 NUL, HEX, 3/8-16 ... 4 4
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REAR SUSPENSION
ITEM | PARTNO. | DESCRIPTION PR
12 3 4

1 1012304 | Shackle, Rear Spring (gasoline vehicle) .........ccoociiiiiiiiie 4

1 7569 Shackle, Rear Spring (electric vehicle) (not shown) ...........ccocociiieeennen. 4
2 8754 | Nut, Nylon LOCK, 3/8-16 .....coiiiiiiiiiiiie et 6 6
3 1012303 BUShING, SEEEI ..o 6 6
4 1015583 | Bushing, Urethane ........ccooociiiiiiii e 12 12
5 1010145 | Nut, UNF HeX, 3/8-24 ..ot 4 4
6 1013164 | Kit, Shock Absorber (includes items 7,9, and 10) ......ccccoviiiiiiiiiicneeeen 1 1
7 102706401 Shock ADSOrber, REar ........coooiiiiiiiiiiie e 2 2
8 1011415 Kit, Shock Absorber Cushion (includes 2 each of items 9 and 10).............. 4 4
9 N/A Retainer, Shock Absorber Cushion .............oouveeiiiiiiiiiieeeee e 8 8
10 N/A Cushion, Shock ADSOIDET .........cooiiiiiiiiiiiee e 8 8
11 1012180 | U-BOIt i e e e et a e e e 2 2
12 1012324 Spring, Rear Leaf (gasoline Vehicle) ..........ccccccoiiiiiiiii e 2

12 1010974 Spring, Rear Leaf (electric VENICIE) ........ooooiiiiiiiiiiiiieeeceeee e, 2
13 1014555 | Nut, Nylon LOCK, 7/16-24 ......coooiiiiiiee ettt 4 4
14 8755 | Screw, Hex-Head Cap, 3/8-16 X 3-3/8 ....coceeeiiieiiee e 6 6
15 1012182 Pad, Spring, Driver-Side ...........coccuiiiieiiiee e 1 1
15 1012181 Pad, Spring, Passenger-Side ..........ccccoociieeiiiiiiee e 1 1
16 101900801 Hanger, Brake Cable (gasoline vehicle) ..........cccccciiiiiiiiiieee e 2

17 1013207 Hanger, Brake Cable (electric vehicle) .........ccccocoeiiiiiiiie 2
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WIRING — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY n
12 3 4 n

101889302 | Wire Harness (includes items 1 - 11) oeeeiiiiiiiiiii e 1
1 N/A Wire Assembly, #18 Red/WHhIte ........ccceovviiiiiiiiie e 1
2 N/A Wire Assembly, #18 YEIOW ......ccuuuiiiiiiiieieec e 1
3 N/A Wire Assembly, #18 Yellow and #16 Blue ... 1
4 N/A Wire Assembly, #18 White/Black and #18 White .........ccccccovveiiiiiiiiiiiee e, 1
5 N/A Wire Assembly, #18 GIreeN .......ccccuviiiiiiieee e e a e 1
6 N/A Wire Assembly, #18 Black ... 1
7 1015769 Wire Assembly, #6 WhIte ... 1
8 N/A Wire Assembly, #16 Red and #16 Orange ...........cccceeeeeeeeiieiiiiciiieieeeee e 1
9 N/A Wire Assembly, #16 YEIOW ... 1
10 1014119 Wire Assembly, #6 REd ..........cooiiiiiiiiiiiie e 1
1" N/A Wire Assembly, #18 YEIIOW .......c.c.uuviiiiiieeiiee e 1
12 1012382 Wire Assembly, #6 BIaCK ...........ooiiiiiei e 1
13 N/A | Wire Assembly, #18 BIACK .......ccoeviiiiiiiiiiiieeeeee e 1
14 N/A | Wire Assembly, #18 Black (part of reverse buzzer Kit) .........ccccceovcveveeiiiineeeen, 1
15 N/A | Wire Assembly, #16 Orange (part of the electrical component box) .................... 1
16 1015920 | Wire Assembly, #6 Braided Ground ...........cccociiiieiiiiiiiee e 1
17 1015737 | Wire Assembly, #10 Red (part of the electrical component box) ..........cccccceveeeee. 1
18 1015332 Wire Assembly, #10 Braided Ground ..........ccoooiiiiiciiiiiiieiie e e e 1
19 101837301 Wire Assembly, #6 GreeN .........ooiiiiiiiiiie e 1
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GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY n
12 3 4 n

1016947 | Assembly, Forward/Reverse Shifter (includes items 1 -17) ..., 1
1 1012594 Screw, Machine, #4-40 X 1-1/2 ..o 2
2 8057 NUL, HEX, HA-40 ..ot 4
3 1012431 WaSher, Flat, #4 ......ooooiiiee e 4
4 101979101 SWILCH, LMt ooeeeeeiiee e 1
5 1014807 SWILCH, LMt oeeeeeeeiiie e 1
6 8058 {4 T, 1Y g o Yo R - 2
7 1013591 TR o R 1 PRSP 1
8 1014145 BUShING, BrONZE .......cooiiiieeeeeeee e 2
9 1014727 Washer, Nylon Flat, #4 ... e 2
10 1016342 Base, Forward/Reverse Shifter ...........ccceeiiiiiiiiiiiiieeeece e, 1
1" 1014089 Kit, Neutral Lockout Cam (includes item 12) ........cccooviiiieiiieiii e, 1
12 1014065 WaSher, Flat ......ccoveiiiiieee e 1
13 1013590 Spring, Forward/Reverse Cam ............ccccciiiiiiiei e e 1
14 1013589 RiNg, RetaiNINg .....cccooiii e —————— 1
15 8717 Nut, NYIon LOCK, 1/4-28 .....ooeeeeceee e 1
16 1013587 Weldment, Forward/Reverse Bell Crank ...........cccccoiiiieeieiieiiiiiccciiiieceee e 1
17 1010954 Stud, Ball, 1/4-28 X 1/4 ..ot 1
18 101951501 Cable, Transmission (includes items 19 and 20) .........cccceeiiiiieiiniee e 1
19 7893 NUL, HEX, #10-32 ..ot e e e e e e e e e 2
20 1012333 JOINE, Ball .o e e s 2
21 1015064 Screw, Phillips Oval Countersunk Machine, #8-32 x 5/8, S.S. ....ccccccvveiiiiiinnnen, 1
22 1012987 Handle, Forward/Reverse SWItCh ..........cooiiviiiiiiiiee e 1
23 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ......ooeermriccccct e, 4
24 8233 NUt, NYION LOCK, 1/4-20 ....eeeiiiiieie ettt e e e e e e et eeeeeaeaae s 8
25 1016201 WaAShEr, WaVE, 3/8 ... ettt e e e e e 1
26 8251 Screw, Phillips-Head, 1/4-20 X 1 ..o 4
27 101855801 RSy P= Y[ 1T A OF= | o] 1= T 1
28 332 | WaSher, Flat, 1/4 ..ottt e e et e e e e eneeeeaean 4
29 101922601 Bracket, Transmission Cable Support ... 1
30 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...cooiiiiieiiee e 3
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ELECTRICAL COMPONENT BOX — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY n
12 3 4 n

101992601 Box, Electrical Component, Complete (includes items 1-25) ......cccoceeiiiiienennnn 1
1 1015372 Cover, Electrical Component BoOX .........ccccccuiiiiiiiiieiee e 1
2 1015752 Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 .........oocoiieiiiiiiiiiiieee e, 5
3 1013589 RiNG, REtaINING ...ooiiiiee e 1
4 1015373 Cam, EIECtriCal BOX .....ccooiiiiiieeieeee ettt a e 1
5 1014145 BUShING, BrONZE ..o 2
6 1014065 {TA =T a1 g = | 1
7 1010954 Stud, Ball, 1/4-28 ... 1
8 1015345 Assembly, Bell Crank and Shaft ...........ccceeeiiiiiiiiiii e 1
9 8717 Nut, NYION LOCK, 1/4-28 .....oeeiieeeee ettt 1
10 8057 NUL, HEX, HA-40 ..ot e e e e e e 4
1" 8058 WaAShEL, LOCK, 4 ..ottt e e e e e e e e e e 2
12 1014807 SWItCh, LiMit ..o 1
13 1014808 SWILCh, LIMIt oot e e e 1
14 1012431 WaSher, FIat, #4 ..o e 2
15 N/A Wire Assembly, #16 Orange .........oooiiiiiiiiiiiiie e 1
16 1015878 Screw, Hex-Head Machine, #4-40 X 1-5/8 .......coooooiiiiiiiiiieeeee e 2
17 101856102 Screw, Hex Washer-Head Hi-Lo, 1/4-15 X 1-1/2 ..o 1
18 1015777 Assembly, Voltage Regulator ... 1
19 7893 NUL, HEX, #10-32 ..ot e e e e e e e e e e e e e e 2
20 1242 NUL, HEX, 5/1B-18 .. et e e e 2
21 1013609 S0leN0id, 12-VOIt ... 1
22 1012295 FUSE, T0-AMD ettt e e e e et e e e et ee e e e e etee e e e e ensnaeeeeennnees 1
23 1015737 Wire Assembly, #10 Red ... 1
24 1015741 ] oo (O o U] = N 1
25 1015371 Box, Electrical Component .............ouuuiiiiiiiiie e 1
26 1015405 Bolt, Carriage, 5/16-18 X 2 ... e 1
27 1241 WaSher, Flat, 5/16 .......ooooiiiiiei et 2
28 7473 NUt, NYION LOCK, 5/16-18 ... e a e e e 2
29 7818 Bolt, Carriage, 5/16-18 X 1-1/2 ..o 1
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GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 n
1 1016859 Kit, Reverse Buzzer (includes items 2, 3 and 4) ..o 1
2 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .......cco oot 2
3 1016851 BUZZEN, REVEISE ...ttt e et 1
4 N/A Wire Assembly, #18 Black ... 1
5 1011229 NUE, K LOCK, #B-32 ...ttt s e e e e e e e e e e s nreeeaeaaee s 1
6 1015720 Screw, Hex Washer-Head, #6-32 X 1/2 ....ooooo oot 1
7 101830601 Assembly, Screw and Washer ... 4
8 101826301 SWItCR, KBY e e e e e e e 1
9 101851101 WASKET ..ttt e e e e e e e e e e e e e e e e s et r e e e aaaeeaaeaaaes 1
10 101830701 NUL, KEY SWILCH .o e e et e e e 1
1" 101834502 Cap, Key SWItCh (DIACK) ......cccuuviiiiiiiieeee e 1
12 1012505 NGV (o= 1 PP OUP PR 1
12 AM10079 NN (oT=Te o) 510 ) IR PRSP PUR 1
13 1016630 Light, LOW Oil WarNINgG .......ueviiiiiiii et a e 1
14 101900901 Retainer, HAarNESS .....coooviiiiiii e e a e e e e 3
* Must order in multiples of 50.
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STARTER/GENERATOR ASSEMBLY
ITEM PART NO. DESCRIPTION QTY n
12 3 4 n

101833701 Starter/Generator (clockwise rotation) (includes items 1 - 30) ......cccoceeiiiiienennen 1
1 101875201 Housing, Field Coil .......oooiiiiie e 1
2 101875101 Assembly, Armature (includes items 3 - 6) .......ccocciiiiiiiieeie e 1
3 101875001 Retainer, Bearing ........ccueuieiiiiiieeie e 1
4 1013001 Ball Bearing, Output Shaft ...........coooiiiiii e 1
5 1013005 Commutator, Ball BEAriNgG .......cooeeiiiiiiiiiiieiee et 1
6 101939901 SPACEL, B/16 . ——————————— 1
7 1013003 Key, WOOAIUS ... e 1
8 101876501 Kit, Pulley Nut and Screw (includes items 9 - 12) ......ccccceeiiiiiiiiiiiiieeeeeeee e, 1
9 N/A Washer, LOCK, M4 ... et 1
10 N/A NUL, HEX, MT4 X 2 ettt e et as 1
11 N/A Screw, Cross-Recessed, M5 X .8 X 18 MM .....ccccviiiiiiiiiiiee e 3
12 101896501 Screw, Cross-Recessed, M5 x .8 x 16 mm (with lock washer) ..................... 2
13 101874901 End Bell, Output Shaft ........cooiiiiiie e 1
14 101875301 Set, POl (SEE OF 4) e 1
15 101875401 Screw, Pole Piece (Set 0F 4) ... 1
16 101875501 L0707 | I 1= [ PSPPI 1
17 101875601 Insulator, F Terminal ...........ooo e 2
18 101877601 Package, Terminal Hardware (F1 and F2) .......cccooiiiiii e, 2
19 101875701 Insulator, DF Terminal ........oooo e 1
20 101877701 Package, Terminal Hardware (DF) .........cooooiiiiiiiiiieeeeee e 1
21 101301102 Holder, Brush (includes item 22) ..o 1
22 101878101 SPHiNG, BrUSH ..o e 4
23 101876001 Package, Terminal Hardware (A1 and A2) ......coooiiiiieeeee e 2
24 101876301 Cover, Brush Inspection Port (set of 4) (includes item 25) ..........ccoeeiiiiiennnns 1
25 1017653 Cover, Brush Inspection Port, with Drain ..................ccre, 1
26 101876402 End Bell, COMMUEALOT ... .ooeeeiiieceeee e et e e e e e e ea 1
27 101879001 Bolt, Clamp, M6 X 1 X 180 MM .....oeiiiiiiiiieec e e 2
28 101869302 Package, Brush (includes 4 brushes, 4 screws, 4 washers) ..........ccccccceeeenennn. 1
29 101876202 (070] a1 (o] N =T (VL] o RSO 2
30 101875802 A CoNNECLOr (SEL OF 2) oiiiiiiii i a e e 1
31 1014289 PUIIEY .ttt e e e s st be e e e et e e e e e nb e e e e annree e e e anreas 1
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STARTER/GENERATOR MOUNTING
ITEM PART NO. DESCRIPTION QTY n
12 3 4 n
1 101833701 Starter/Generator (clockwise rotation) ..o, 1
2 101524001 Bracket, Mounting, FE290 .........uuiiiiii e 1
3 101916701 Belt, Starter/Generator ............ooviiiiiiiii s 1
4 1016883 Bracket, AQJUSTING .......ueiiiiiiiie e 1
5 8754 NUt, NYION LOCK, 3/8-16 ...ttt e 2
6 1241 Washer, Flat, TYPE A, 5/16 ... e e e 1
7 705 | Screw, Hex-Head Cap, 3/8-16 X 1-1/4 . ..orreiiie et 2
8 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM .....ccccviiiiiiiiieeciei e 2
9 7174 LT T T o o Yo 5 A < R 3
10 1016074 Screw, Torx-Head, M8 X 1.25 X 18 MM ...eeeieiiieeeeeeeeeeeeee e 1
1" 1015932 Bolt, Carriage, 5/16-18 X 1 ...veeeeiiii i a e 1
12 1242 NUL, HEX, 5/16-18 it e e et bee e e e 1
13 101837301 Wire Assembly, #6 GreeN ........oooiiiiiiiee et e e 1
14 1015920 | Wire Assembly, #6 Braided Ground .............ccccoiieiiiieiii i 1
15 7473 NuUt, NYIOn LOCK, 5/16-18 .....eeiiiieiiiiiie et et e e e e 1
16 1241 WaSher, Flat, 5/16 .......ooooiiiiiei ettt 1
17 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ..., 1
2004-2005 DS Golf Cars lllustrated Parts L %GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

/
NEW-STYLE BATTERY
WITH NEW HARDWARE

JO

AS SEEN FROM THE
PASSENGER SIDE
OF VEHICLE

New-style battery
does not require
spacer (4).

TO NEGATIVE

BATTERY POST X
TERMINAL

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

Page 6-14 2004-2005 DS Golf Cars lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

BATTERY — GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 n
1 1012328 Battery, 12-VOIt .......cooeeeiiee e 1
2 102355301 Washer, Lock, Stainless Steel, 3/8% ... 2
3 1014375 | Screw, Hex-Head Cap, Stainless Steel, 3/8-16 X 1/2 .....ccccviviiivieieiiiieieeee e 2
4 1014374 Spacer, Battery Terminal BOIt™ ...... ..o 2
5 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..ot 1
6 101898001 Clamp, Battery .....oeeoii i ———— 1
7 7173 Screw, Hex Cap, 5/16-18 X 3/4 ...ttt 1
8 1241 WaSheEr, Flat, 5/16 ......oueiiiiiiiieie e a e e 2
9 7473 NUt, NYION LOCK, 5/16-18 ...oeeiiiiiiiiieii ettt 2
10 1014288 Screw, Thread-Forming, 5/16-16 X 3/4 ... 1

*NOTE: When ordering a new battery, you must order the new stainless
steel lockwasher (2). Lockwasher cannot be used if battery terminal
spacer (4) is required by battery design.

Z%CARTPROS
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FE290 ENGINE — SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
12 3 4 n
101953901 FE290 OHV Gasoline Engine (clockwise rotation) Without Automatic

Compression Release (w/o ACR) with Carburetor
(does notinclude items 15 - 18) ..o 1

1 1016507 Bolt, 2-Ended, MB X 1 X 29 MM ..ottt e 1

2 N/A Washer, Flat, B MM ..o 1

3 1016524 Shroud, Engine, FE290 ... 1

4 1016456 Bolt, Flanged, M6 X 1 X 12 MM ...ooiiiiiiciee e 15

5 1016547 I [ =T g T =T 1 [ G 3

6 101909701 Bolt, 2-Ended, MB X 1 X 27 MM ...oiiiiiiiiiieee et 2

7 1016526 Shroud, Engine, FE290 (IOWEF) .....cooiiiieiiieiiieeeeeee e 1

8 1017221 Bolt, 2-Ended, MB X 1 X 46 MM ...ooiiiiiiiiiieeeiie e e e 1

9 101915601 HOUSING, Fan oo e e e e 1

10 1016525 Shroud, Engine, FE290 (UPPEI) ...oviiiiiiiiiieeeee et 1

11 1016443 =] = o] = PRSP 1

12 1016539 L@ o o U P PP 1

13 1016536 Tube, Oil Filler, FE290 ......cciiiiiiiieiiiiiee sttt e e e snenaee s 1

14 1016531 D] 0] 1o G PR SRR 1

15 101887601 Nut, NYIon LOCK, MB X 1 ..ottt 1

16 1015332 | Wire Assembly, #10 Braided Ground .........ccccoecuiireiiiiiiiee e 1

17 1015969 Screw, Pan-Head, M6 X 1 X 14 MM ..oouiiii e e 4

18 1015649 ] oo 10 [ IR =1 o TN 1
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1 ekadV |_NGINE -

IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY
12 3 4 n
1 101915701 FIVWREEL ..ttt e e e e e e e e snrae e e e nees 1
2 101915801 Fan, FIYWheel, Gray .........cccooiiiiiiii e 1
3 1017448 Screw, Flanged Hex-Head, M6 X 1 X 1O MM .....ooviiiiiiiiiiiiiiieceee e 3
4 1016548 Washer, Flat, 16 MM ... 1
5 1016505 NUt, HEX, MTB X 1.5 oo e e 1
6 1017455 Plate, Flywheel Fan ...t 1
7 1016562 LGSR 1
8 1016455 Bolt, Flanged, M5 X .8 X 25 MM ....uviiiiiii e 2
9 101909201 Coil, Ignition (with internal igniter) ...........ccccoiiiiiiiie e 1
10 1016578 (€] (0]10] 10 1=] SRR USRS 1
1" 1016588 Tube, 7 MM X 70 MM oot e e e e e e e e e e e aaaaas 1
12 1016493 ASSEMDIY, PIUG CAP .oveeieiiieii e 1
13 AM10724 Plug, Spark, OHV (NGK) .....coiiiiiiiiie ettt e e e 1
13 101881101 Plug, Spark, OHV (AULOIItE) ......cceiiiiieieeee e 1
14 1016456 Bolt, Flanged, M6 X 1 X 12 MM ....oiiiiiiiiciii e 2
15 1012981 (O] =T 1 o] o T PP OUPPPPOPPPPPR 1
16 1016579 Band, RPM Limiter Mount .........ooomimiiiciiee e 1
17 1016586 Damper, RPM LIMIter ........cooooeiee e 1
18 101909401 Limiter, RPM, OHV ......ooiiiie et e 1
19 1016445 Bracket, RPM LIMiter ..........coiiiiiiiiiee et 1
20 101909501 L0 =T o] o TSP RPR PR 1
21 1016497 Screw, Cross Pan-Head, M5 X .8 X 8 MM ....ooiiiiiiieei e 1
22 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 mm ......cccoocciiiiiiiiiiinnee 1
23 1016561 L0 o] o TSP PRPPRR 1
24 1016587 L0 -1 o 1] o RS UPURPRPPPPRR 1
25 101909301 L= I == T SRS 1
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FE290 ENGINE - OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY

12 3 4 n
1 1016467 (O T I 1 (= RSP RRPPPPRR 1
2 1016502 Bracket, Oil FIlter .......ooi i 1
3 1016457 Bolt, Flanged Hex-Head, M6 X 1 X 40 MM .....ccoooiiiiiiiiiiieeeeeeeeeeeeeeee 2
4 1017507 L 0T T PRSP 2
5 1016570 O-Ring, Ol Filter MOUNT ......eiiiiii e 1
6 1016576 Plug, Drain, FE290 ........cooiiiiiiiiiiee ettt 1
7 1016432 Gasket, Drain PlUg ... 1
8 1017456 Screw, Flanged Hex-Head, M6 X 1 X 12 MM ......ovviiiiiiiiiiiiiiiieeee e 6
9 1016484 COVEL, PUMP oo a e e e e e 1
10 1016435 Gasket, Ol PUMP ..ottt s et e e e s e sareee e e e 1
11 1016473 Plate, Ol PUMP oot e e 1
12 101648203 Pump, Oil @nd ROOT .....uviiiiiiiiiee e 1
13 1016429 SAL, VAIVE .o 1
14 1016537 Ball, Steel, Pressure RelEf ........ccoviiiiiiiiiie e 1
15 1016581 ST o] 41T TSP PRPRPPRRR 1
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FE290 ENGINE - CYLINDER HEAD

ITEM PART NO. DESCRIPTION QTY

12 3 4 n
1 1016442 LOF= 1T S0 T (= R 1
2 1016436 Gasket, ROCKEr CASE ......ccoiuiiiieiiiiiiie ettt saeee e e 1
3 1016583 Bolt, Flanged, M6 X 1 X 35 MM .c.ooiiiiiie e 2
4 1016569 L@ o o RSP 2
5 1016545 NUL, HEX, M5B X .8 .o 2
6 1016542 Screw, StUd, M5 X .8 ... 2
7 1016451 N 4 g T o Yo = 2
8 1016450 (070111 SRR 4
9 1016449 Retainer, Valve SPIiNG .....eeeiiiii it 2
10 1016523 Spring, ENGINe ValVe ... 2
1" 1016431 Assembly, Cylinder Head, OHV (includes items 12 and 13) ........cccccceeeeeeennnn, 1
12 1016560 RiING, SNAP oeeiiiiieee e 2
13 1016519 GUIE, VaIVE ...t 2
14 1016479 SAL SPING erieiiiiiiei e e e e e e 2
15 1016566 Sl VAIVE ..o aaaea s 2
16 1016448 Valve, EXNAUSE ...ooooeiice e 1
17 1016447 Valve, INtaKE ... e 1
18 1016544 Screw, Cross Pan-Head Self-Tapping, M5 X .8 X 12 MM ......cccccoeviiiieniiiiieennne 1
19 1016474 PLate .. 1
20 1016483 B2 1 PRSP 1
21 1016563 PN e e e e e s e e e e baae e e e e araeeeeeees 2
22 1016489 Bolt, Stud, M8 X 1.25 X 29 MM .....viiiiiiiiiiee e 2
23 1016452 Shaft, ROCKET ...ueiiiiiiiiiiie ettt e e st e e s st e e e e sreeeeeeans 1
24 1016471 Yo o I U =] o PR SR 2
25 1016549 Washer, Flat, M2 ... e e e e e e e e eaaaas 1
26 1016517 (@71 o 1o T 1Y/ o1 PP 1
27 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM .....uuiiiiiii e 6
28 1016430 (CT= 1] 1= P (=T R 1

102304701 Kit, Gasket, FE290 (not shown) (contains one each of all internal gaskets for
the FE290 ENGINE) ..eeiiiiiiiiiiiie ittt e et e et e e s nnnaeeas 1
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CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1.2 3 4 n
1 1016535 (070] ] a1=e1 (o] R 0] o IR 1
2 1016538 L@ R {1 Vo PP EPPPRRR 1
3 1016506 (O =1 331 o PP U PRSPPI 1
4 1016544 Screw, Cross Pan-Head Self-Tapping, M5 x .8 X 12 mm ........cccociiiiiiniiiinnne 1
5 1016564 T RSP 2
6 1016565 Bearing, Ball ... ————————— 1
7 1016567 Seal, Crankshaft ........ccoooiiiiiii e e 1
8 1016584 Bolt, 2-Ended, M8 X 1.25 X B9 MM .......uviiiiiiiiiee e 2
9 1016458 Bolt, Flanged, M8 X 1.25 X 45 MM .....uvmiiiiiiiiiccie e 6
10 1016520 070}V T A 01 =1 ] (o= 11 TR 1
1" 1016446 Gasket, Crankcase COVET ........cooiiiiiiiiiiiiiiieieieee e 1
12 1016456 Bolt, Flanged, M6 X 1 X 12 MM ....oiiiiiiceieie e 2
13 1016510 Bracket, Oil LeVEl SWItCh .........iieiieeeeeee e 1
14 1016494 SENSOL, OIl LEVEI .o 1
15 1016496 Screw, Cross Pan-Head, M4 X .7 X 8 MM .......coiiiiiiiiiiiiiieeeee e 3
16 1016454 Bolt, Flanged, M5 X .8 X 8 MM ..o 2
17 1016472 Plate, Oil FIREr SCIrEEN ......cooueeieeeeeeeee e 1
18 1016521 Yl (=T=1 A PO 11 I ST C=T SRR 1
19 101915401 Camshaft, COMPIELE .......c.eeeiiiiiiiei e e 1
20 1016453 =T o] o 1= OO UEPRRUTRRRRRIN 2
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FE290 ENGINE — CRANKCASE AND CRANKSHAFT

GET STARTED = https://CartPros.com/f.htm|

ITEM PART NO. DESCRIPTION QTY
12 3 4 n

1 1016568 L= O | RSP PRPPPPRR 1
2 101915501 Crankcase, OHV ... et et e e 1
3 1016558 gL TS 4= T o PP USSP 2
4 1016460 PiN, PISTON ot 1
5 101645901 Piston, STaNdard ...........ooooiiiiiiie s 1
5 101645902 Piston, .25 MM OVEISIZEA ......coooiiiiee i 1
5 101645903 Piston, .50 MM OVEISIZEA .........oiiiiieeeeeeeeeeeee e e 1
6 101646101 Ring Set, Piston, Standard ... 1
6 101646102 Ring Set, Piston, .25 mm Oversized ..........cccoceeeiieeiiiiieeeee e 1
6 101646103 Ring Set, Piston, .50 mm Oversized ... 1
7 101647501 Assembly, Connecting Rod, Standard (includes 2 each of item 8) .................. 1
7 101647502 Assembly, Connecting Rod, .50 mm Undersized

(includes 2 each Of iteM 8) ....oooiiiiiiiii e 1
8 1016509 Screw, Hex-Head Cap, M7 X 1 X 36 MM .....oooviiriiiiiiiiieeeee e 2
9 101922301 Crankshaft, FE290 (left-hand thread)

(includes items 10, 11 and one each of item 12) .......cccccoeiiiiiiiiiiie e, 1
10 1016533 (1oL T o =Y [Tor | PR 1
1 1016532 L= 10T | SRS 1
12 1016516 Assembly, Rod (includes one each of item 13) ......cccoovviiiiiiviiiie e 2
13 1016580 Bearing, Plain ... 2
14 1016562 K BY ittt e e e e e — e e e e e e e arae e e e aannas 1
15 101655001 Shim, Crankshaft, 1.13 MM ThiCK ........cccoiiiiiiiiiiei e A/R
15 101655002 Shim, Crankshaft, 1.18 MM ThiCK .........ccccceiiiiiiiie e A/R
15 101655003 Shim, Crankshaft, 1.23 MM ThiCK .......cooivvieiiiii e A/R
15 101655004 Shim, Crankshaft, 1.28 mm ThiCK .........ccccceiiiiiieie e A/R
15 101655005 Shim, Crankshaft, 1.33 MM ThiCK ........cccoiiiiiiiiiei e A/R
15 101655006 Shim, Crankshaft, 1.38 MM ThiCK .........coouvuiiiiiiiiee e A/R
15 101655007 Shim, Crankshaft, 1.43 MM ThiCK ........cccoiiiiiiiiiee e A/R
15 101655008 Shim, Crankshaft, 1.48 MM ThiCK .........cccooeiiiiiieie e AR
15 101655009 Shim, Crankshaft, 1.53 MM ThiCK ........coouuiuiiiii e AR
16 1016559 RS0 = Lo T S UPEPURRR 1
17 1016541 Bolt, Stud, MB X 1 X 22 MM ..eiiiiiiiiiee et e e e 4
18 1016547 Nut, Flanged, MB X 1 ... 4
19 1016470 Shaft, Counterbalance GUIAE ...........ccoooomeiiiiiiiieeeee e 1
20 1016571 L@ o o PRSPPI 1
21 1016469 Weight, CounterbalancCe ...........ccccvviiiiiiiii e 1
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ENGINE MOUNTING

GET STARTED _> https://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY

1.2 3 4 n
1 102540301 T T0] o) o =Y PRSP 1
2 1013924 Nut, Hex Lock, 5/16-24, UNF ...t 6
3 101834601 Bracket, SNUDDET .........uiiiii e 1
4 101827101 Plate, MOUNTING ...oooo et e e e e e e e e e e e aee s 1
5 101963401 NUL, FIaNGe, 5/16-18 ... e e e e eeaeaa e 4
6 101884801 Screw, Hex Washer-Head, 5/16-24 X 7/8 .........cccuvveveieeeeee e 6
7 705 Screw, Hex-Head Cap, 3/8-16 X 1.25 .. ..o 4
8 101833201 Stud, M8 X 1.25 X B0 MM ..o e e e e e e e e e 2
9 101832101 o= (o OO PP UP RSO 2
10 102065901 NUt, FIANGE, 3/8-16 .....eeeiiiiiiii ittt e e e e e e e ennes 4
1" 1012571 Washer, Heavy Flat, 5/16 ..........coooiiiiiiiiieee e 4
12 1010577 Screw, Hex-Head Cap, 5/16-18 X 1.50 ......cccoiiiiiiiiiiieee e 4
13 101832701 Stiffener, FIyWheel Side ........c.ovviiiiiiii e 1
14 101833001 Nut, Flange, M8 X 1.25 .....eeiiiiieiie e ea e e 2
15 334 Washer, Flat, 3/8 TYPE A ..ot e e e e 4
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KN OW? o e et HERE 2 MoeCemProscomnim
FUEL SYSTEM
ITEM PART NO. DESCRIPTION QTY n
12 3 4 n
1 1016003 Kit, Fuel Tank (includes items 2 - 8) ......ocueiiiiiiii e 1
2 1015188 Cap, Fuel Tank, NONVENTEA ........coviiiiiiiiiiiieee et 1
3 1015143 Assembly, Fuel Tank Vent ... 1
4 1015139 Grommet, INSUIALION .......ooeeiii et 1
5 1015137 Line, Bulk Vent (available by the fOOt) ........ccccccoeiiiiiiiiiiie e, AR
6 101896901 Valve, Fuel Pickup Tube with Shut-Off ..., 1
7 1013746 Clamp, HOSE ...t 2
8 101824401 Barbh, VENT ... e 1
9 101824401 Barb, VENT .o 1
10 1014928 Assembly, Rear FUEl Strap ......oooo i 1
1" 1013746 ClamP, HOSE ....veeeieeieeeee et a e e 2
12 1014523 Pump, FUEBI IMPUISE ......coeeieeee e e 1
13 1014524 Rebuild Kit, Fuel Impulse PUMP ..o 1
14 1017203 Bolt, Carriage, 1/4-20 X 1 ...uureiieeie et a e e 2
15 101987701 (O3 o] o T o = (o SRR 1
16 8233 Nut, NYIOn LOCK, 1/4-20 ...t 2
17 1014116 Nut, U-Type Speed, 1/4-20 .....ccoiiueeeiieiiieie ettt e e e e 2
18 1011988 Screw, Phillips Truss-Head, 1/4-20 X 2 ...t 1
19 1013692 Line, Bulk Fuel (available by the fOot) ........ccooiiiiiii e, A/R*
20 102003201 FIREE, FUB ..ottt e e e e s et e e e e ennbee e e eneeas 2
21 1012649 Clamp, HOSE (FEA) ..eoiieieiii et e e e e e e e e e 9
22 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ... 1
23 1013687 | Clamp, HOSE, 3/8 ...ttt e e e e e e e enrae e e e e ennee 1

* The total fuel line length for the DS Golf Car is 47 inches (119.4 cm).
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GET STARTED * https://CartPros.com/f.html

CARBURETOR ASSEMBLY
ITEM PART NO. DESCRIPTION QTY n
12 3 4 n
1 101905601 Assembly, Carburetor (includes items 2 - 11) ..o 1
2 1016501 ASSEMDIY, IAIE SCrEW ...cooiiiiiieie e e e 1
3 N/A AsseEMDIY, PIlot AIr SCIrEW ... e 1
4 101973101 Jet, PIlot, A0 .o 1
5 1016486 ASSEMDIY, FIOAT ... 1
6 101973201 NOZZIE, MAIN ..o a e e e 1
Standard Jetting:
7 101642582 Jet, Main, 0 - 3,000 fEET ....cciiiiiiiie i s 1
7 101642580 | Jet, Main, 3,000 - 5,000 fEEL ....cceeiiiieiiiiee e A/R
7 101642578 | Jet, Main, 5,000 - 8,000 fEEL .....ceviiiiiiiiiie e AR
7 101642575 | Jet, Main, 8,000 - 10,000 fEEL .......eeiiiiiiiiiee e A/R
7 101642572 Jet, Main, 10,000 Feet and ADOVE ..........oooiiiiiiiiiii e AR
8 1016437 Gasket, Float Chamber .........cooo i 1
9 1017461 Assembly, Float Chamber (includes item 10) ......cccovvieieeiiiiiiiiieceee e, 1
10 1016499 ASSEMDIY, SCIEW ....uviiiiiiiiiie e e e e e e e e e e 1
11 1016585 ASSEMDIY, BOIt ..o 1
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KNOW? HERE > hto

our search box and it will find the part you are looking for.

CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY n
1.2 3 4 n
1 1016440 Gasket, INSUIALOT ... e e e e 1
2 101648102 INsulator, CarbUrEtOr ...........ceiiiiiiiii e 1
3 1016439 Gasket, Carburetor Insulator to Throttle Bracket .............ccccccvviviieiiiiiiiiiiee, 1
4 1016444 Y= Tod = A I oo ] 1 (= TSR 1
5 101820201 GUAIA, GOVEINOL oeiiiiieie ettt e e e e e e e e e e e e e e e e e s re e e eeaaeaeesaneaanresnnees 1
6 1011697 | WaSher, FIat, 5/16 ....oooeeiiiiiee i a e e e e e e 1
7 101887601 Nut, NYIon LOCK, MB X T ..ottt e e e nre e e 1
8 1016441 Gasket, Throttle Bracket to Carburetor ............cccveeiiiiii i, 1
9 1016582 Spring, Throttle REtUrN ..........oovi e 1
10 101905601 Assembly, CarbUretor ....... ... 1
1" 1013746 Clamp, HOSE (Qray) ...cceeeiiiiieieeee et e e e e e e e e e e aabe s 1
12 1017466 Clamp, HOSE (BrONZE) ... 2
13 1015137 Line, Bulk Vent (available by the foot) ..., AR
14 1016572 Tube, CrankCase VENT ..........cooo oo e e e e e e e 1
15 1016438 Gasket, Carburetor to Intake Manifold ..............ccccoeiiiiiiiiiii e 1
16 1016480 PiIpe, INtAKE ... e 1
17 101649002 Screw, 2-Ended Stud, MB X 1 X 90 MM ..eeeniiiiiiiee e 2
18 1016547 NUt, FIaNged, MB X 1 ....eoiiiiiiiieie e e e e e e et bee e e e 2
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GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY n

12 3 4 n
1 1013700 Clamp, Cable Retaining ......cccuuuiiiiiiieeee e 2
2 1016546 Nut, Flanged Hex, M8 X 1.25 ...t 2
3 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...ccooi it 4
4 101903501 Screw, Hex-Head Cap, M8 X 1.25 X 24 MM ....ooviiiiiiiiiiiiicecee e 1
5 TAT4 | WaSher, LOCK, 5/16 ..ottt e 1
6 1011697 | WaSher, FIat, 5/16 ....cooeiiiee et 1
7 102336101 Cable, Accelerator, SNap-iN ... 1
8 102336001 Cable, GOVEINOL, SNAP-IN ..o e e e e e e e s 1
9 101832302 Bracket, Accelerator SUPPOIT ........coooiiiiiiiiiiieeee e 1
10 101832202 Bracket, SUPPOIt ..o e ae s 1
1" 101584502 Bracket, Governor Cable ENGiNe ...........cccvivieiiiiiii i 1
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INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM PART NO. DESCRIPTION QTY n
12 3 4 n

101821501 Assembly, Air Box (includes items 1 - 13) ..o 1
1 101804301 Screw, Hex-Head Hi-Lo, #8-1/2 ......ooiiiiiiee e 2
2 101881701 Washer, Stainless Steel, #8 ..........oeiiiii 2
3 101925701 [0 (o TR T PO RPRPPRR 2
4 101972801 Assembly, Air Box Top (includes items 5 - 10) ...ccccuviiiiieeeiei e 1
5 101813001 1 RS 1
6 101917601 YT S 0 0 To ) (= YU 1
7 N/A O-RiNg, 5/16 (F€A) ...t e e e e e e e 1
8 N/A O-RiNg, 3/8 (QrEEN) ...eeeiiiiieiieeeee e e e e 1
9 N/A VaIVE, CROKE ....cceeieeeeee et e e e e e e e e e e e e eeaaan 1
10 101812301 SPriNg, REIUIMN ..o e 1
11 1015426 () P | PSR SR 1
12 101811901 BOttOM, AN BOX .oeiiiiiiiieee ettt e e et a e e raa e 1
13 101921501 Seal, INTAKE ..o 1
14 183 | Washer, FlIat, #10 ...t e e e e e e 4
15 101971301 Clamp, Hose (@ir INTaKE) .....oeveiieeiie e 2
16 101837101 HOSE, INtAKE ..ot 1
17 101850301 Screw, Hex Washer-Head Hi-Lo, #12 X 1/2 ...ooociiiiiee e 4
18 101917701 POSIIONEL, CROKE ....eeeeieee et e e e e e e e e e e e eees 1
19 101805701 Assembly, Choke Button (includes items 20, 21 and 22) ..........oooiiiiiiiiieiieneiinnnns 1
20 101811501 GUIAE, ChOKE LEVET ... e aaaas 1
21 101856201 SPring, COMPIESSION ....ceeiiiiitiiieeeiitiieee ettt e e e ettt e e e ettt ee e s asbeeeeeesabereeeessabeeeeeeaaes 1
22 101811401 Y= A O] [o ] (= SRR 1
23 332 | WaSher, FIat, 1/4 ..ottt e et e e e taree e e e anneneeaeans 3
24 1015752 Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 ......coovvveeiiiiiiiiee e, 3
25 101958101 ASSEMDIY, AIr DUCL ...t e e e e e 1
26 1606 RIVEL, POP, /16 oottt e e e e s et e e e et e e 2

101971001 Air Duct Repair Kit (N0t ShOWN) .....oooiiiiiiiiii e A/R
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KN O o o e weiosire.  WERE 2 Mos/carroscaminin
EXHAUST SYSTEM

ITEM PART NO. DESCRIPTION QTY n

1.2 3 4 n
1 101859301 System, EXRAUST ... e 1
2 1015814 Bracket, Muffler MOUNEING ........ooiiiiiiiiiiiieeee e 1
3 332 WASHET, FIAt, 1/4 ...ttt e e e e e e e e e e e e 2
4 451 WaAShEr, LOCK, 1/4 ... e e e e e eaeees 2
5 7847 Screw, Hex-Head Cap, 1/4-20 X 3/4 .....oooe ittt 2
6 1017689 Clamp, MUTFIEE ...vviveiiiee e e e e e e e e e e e e sne e 1
7 1012830 Screw, Hex-Head Cap, M8 X 1.25 X 22 MM ....oouiiiiiiiiiieicieee e 1
8 7174 WaShEL, LOCK, 5/168 ....ouiiiiiiiiie ittt e e e e e e e e e 1
9 1015075 | Washer, FIat, 5/16 ......cooooiiiieeeee e e 1
10 1012528 NUL, HEX, M8 X 1.25 ..o 2
1" 1013734 Washer, LOCK, 8 MM ... oot 2
12 1015330 Gasket, EXNAUST ..o 1
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DRIVE CLUTCH

ITEM PART NO. DESCRIPTION QTY m
12 3 4 n

101833902 | Assembly, Drive Clutch (includes items 1 - 19) ..o 1
1 1016801 Kit, Drive Clutch Weight .........oooiiii e 1
2 101929801 Assembly, FIXed FACE .......ccooeiiiiiieee e 1
3 1014049 Bearing, [AIEr ..o 1
4 1014050 Retainer, SPriNG ..ot a e e 1
5 1014051 Spring, Drive Clutch — Black ..........coiiiiiiiiiiiiiee e 1
6 1016289 Spacer, Fixed Face Shaft ... 1
7 1014057 RiNg, RetaiNINg .....ccoooiiiii e —————— 1
8 1014059 Assembly, Drive HUD ...t 1
9 N/A Plug, Drive CIULCh ......ooiiiiiiiiee e e 3
10 1014453 Kit, Drive Clutch Button (includes item 11 - 14) .....cccoiiiieeeiieiieeeeeeee e, 1
1" 1014287 Spring, Drive BULION .........ccuviiiiiiiice e 3
12 1014062 Driver, Drive CIULCh ......oooiiiiiiic e 3
13 183 Washer, Flat, #10, TYPE A ...eeeeeeeieeee e 3
14 8450 Screw, Hex-Head, #10-24 X .5 ..o 3
15 1014058 WaAShEr, TRIUSE ... et e e e e e e e 1
16 1014056 Ring, Spiral BaCK-Up ......cooiiiiieiiiee et 2
17 1014052 Assembly, Movable Face (includes items 18 and 19) .......cccccoevciiiiiiiciiee e, 1
18 N/A BUSKNING e 1
19 1014055 RETAINET ... 1
20 1016203 BEIE, DIV eeiieeieieeie ettt e e e e e r e e e e anr e e e e anreas 1
21 101916701 Belt, Starter/GENErator ...........eiiiiiiiee e e 1
22 101916501 Screw, Hex-Head Cap, 3/8-24 x 5-1/2 (left-hand threads) ..........cccccooiiiinnnn. 1
23 808 | Washer, Flat, 3/8 ......oooiiiiiii ettt ettt e et e e e e naaeea e 1
24 357 A T a1 g o Yo G 7 £ R 1
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ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101834001 Assembly, Driven Clutch (includes items 2 - 8) ......cuueeiiiiiiiiiiiiee e 1
2 1014080 RiNg, RetaiNING ....coooiieeee e 1
3 1014078 )PP 1
4 1017686 (O 1o PSP RRPPRPRRR 1
5 101836201 o 110 Te Il €] (1= o SO PPPPPPRRTR 1
6 1014454 Kit, Driven Clutch Button (includes 3 screws and 3 buttons) ............cccccceeeeen. 1
7 1014072 Assembly, Moveable Face with BUShing ..........ccccooiiiiiii e 1
8 1014070 Face, FIXEA ... 1
9 1016203 BT, DIV eeiieiiieiie ettt e e e e e e nnas 1

AM10419 Kit, Driven Clutch Hardware Repair (includes items 10 - 12) ......cccciiiiiiiieiinineen. 1
10 101833401 Key, Square TranSMISSION ..........ccoiiiiiiiiiiiiiie e e e e e 1
1" 102242101 Screw, Hex-Head Cap, Thread-Locking, 5/16-18 X 3/4 .......cccccvvviveiieeeeeeiinns 1
12 1017327 Washer, Driven CIULCH ........oooiieieieeeeee e e e e 1

GET STARTED _> https://CartPros.com/f.html

DRIVEN CLUTCH
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ITEM PART NO. DESCRIPTION QTY m
12 3 4 n
1 101922601 Bracket, Transmission Cable Support ... 1
2 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...ccooiiiieiie et 3
3 1013061 Nut, NYIon LOCK, #10-32 ...t 1
4 183 Washer, FIat, #10 ..ottt e e e e e e e e eeaaan 1
5 1010954 | Stud, Ball, 1/4-28 X /16 ...ttt 1
6 1016341 Lever, TransmisSion ShIfter ..........ccuuuiiiiiiiiiiie e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 ......oomeeeee e 1
8 8717 NUE, NYION LOCK, 1/4-28 ...oeeeeeeeeeeee et 1
9 1017231 KeY, WOOAIUT ...eeeieiiie e e e e e e e e e e reeaee s 1
10 101834801 AIM, GOVEINON LEVET ...ttt e e e e e e et e e e e e e eeeees 1
1" 101886101 Screw, Square-Head, 1/4-20 X T ..o 1
12 1014007 WaSheEr, TYPE B, /4 ..ottt e e e e e 1
13 8233 Nut, NYION LOCK, 1/4-20 ...ttt e e e e e 1
101833601 Unitized Transaxle (includes items 14 - 88) ........coooiiiiiiiieiiiee e 1
14 101890201 Shaft, SHIfIEI .o 1
15 101927301 RING, SNAP oottt et e e e s e e e et e e e s aareaaae e 1
16 101892901 WASHET, FIAt ...eooiiiii e 1
17 101927201 RS T=T O | RSP RPRPPRRR 1
18 101890101 LeVer, SHIftEI ...vviieiii e 1
19 1012752 T TR o | SRR 1
20 101928601 TR O 0 1 (= SRR 1
21 1016513 WaAShEr, FIAt ... et 1
22 101927101 R T=Y O | RSP RPRPRRI 1
23 101893801 L2 T 4 T RSO S 1
24 101891301 A, PIVOL oo 1
25 101890601 Gear Case (PASSENGET SIAC) ...uureiiiiiieiiiiiitieii e e e e e e e e e e e e eeeeas 1
26 101890501 Gear Case (AriVer SIAE) ...oou e e e e e e e 1
27 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ......ccuiviiiiiiiiee et 15
28 1012896 PiN, DOWEL ...ttt ettt et e e et e e e e et e e e e e nnaee e e e ennes 2
29 1013759 Plug, Drain (includes item 30) .......cooiiiiiiiiiiie e 2
30 1016432 GASKEL ... 1
31 1012711 Breather ... aae s 1
32 101928701 Gasket, Liquid, 8.8 0Z. (250 grams) .......ccceeiiiiiiiie i A/R
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
WIVUVUUW i=WUV |

ININVJ/IN

GET STARTED —> https://CartPros.com/f.html
1IN Whk=iINIMb IJUMBER

MC008C3H1264 — TRANSMISSION AND GEAR REDUC-

ITEM PART NO. DESCRIPTION QTY
12 3 4
33 101892001 [0 To IS o1 PRSP 1
34 101890001 FOTK, SRIft oo 1
35 1012748 S o] 41T TP PSPPSR 1
36 1012747 Ball, SEEEI ... 1
37 101889401 L€ T80 USSP 1
38 AM10080 Bearing, Ball, S€aAled .........coooiiiiiiiiie e 2
39 1016338 LAY = ] 1= AT o o SRR 2
40 101892401 GBAN, SPUL .ottt e e e e e e e e e e e e e e ae e e e e e e e e e e anarerrees 1
41 101892201 Plate, TRIUST ... e e e 3
42 101980901 Gear Assembly, Input, 28 TOOth (16°) ....cuueiieiiiiiiiiee e 1
43 101927601 Bearing, NEedIe ..o —a———— 3
44 101927501 Bearing, NEedIe .......cooiiiiiieeeeee e 1
45 101981001 RiNG, SYNCrONIZEr (16°%) .....eeeiiiiiiiie et 2
46 1012741 Spring, SYNCRIONIZET ... 2
47 101928001 Hub, Synchronizer CIUCh ... 1
48 1012740 INSEert, SYNCAFONIZET ......eeiieiieiee e e 3
49 101927901 Sleeve, SYNCHIONIZET ........occviiiii e 1
50 101927701 PiN, DOWEL ...ttt e e e et e e e et e e e e e nr e e e ennes 1
51 101889901 Shaft, INPUL ...ceoeee e e e e e ea e 1
52 101980801 Gear Assembly, Input, 25 TOOth (16°) ...ccoiiiiiiiiei e 1
53 1016337 Washer, TRIUSE .. .. e e e 1
54 AM10081 Bearing, Ball, C-3 S€AIEA .........coeeiieeeee e 1
55 1012714 Seal, Oil, INPUt Shaft ........coiiiiiie e 1
56 101892601 Gear, 17 TOOIN . e e e et e e e sanrre e e e e anteeeaeaa 1
57 101893201 K BY it e e e sbae e e reas 1
58 101892501 Gear, 871 TOOTN ..t a e e ea e 1
59 101928101 Bearing, Ball .......ooooiiiiiie e 1
60 101893901 WWASKET ..ot e 1
61 101892301 GoVErnOr ASSEMDIY .....ooiiiiiiie e 1
62 101891601 SIBEVE .eeeeee et e e e e e e e e e ata e e e e anraeaeeearaeaaean 1
63 101891901 Gear, CIUSLEN IAIET ... e e 1
64 7335 Bearing, Ball ... 2
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

IVINWVWUVVUVU W TE=WVYV 1 INIWIN

1IN/ VhkeINIML IJUMBER
MCO008C3H1264 — DIFFERENTIAL AND AXLES

ITEM PART NO. DESCRIPTION QTY
12 3 4
65 101891501 Axle Assembly, Driver-Side (Includes items 67 - 71) ....oooceeiiiiiiiiinieeeeee 1
66 101891401 Axle Assembly, Passenger-Side (includes items 67 - 71) .......ccccovviieveeeeeeieennns 1
67 1013787 IS 10 o N I o PRSP RT 4
68 1013792 RiNG, RetaiNING ..cooiiiiiiiiii e 1
69 1011291 Bearing, Outer AXIE TUDE ..........oooiiiie e 1
70 1014207 Collar, 25 MM L D. oot 1
71 1016672 RiNG, RetaiNiNg ...coooiiiiiiii e 1
72 1013794 RS T=Y | O | SUPPRPRPRRRN 2
73 101891001 Assembly, Axle Tube, DrVer-Side .........ccccccooiiiiiiiiiiieiee e 1
74 101890901 Assembly, Axle Tube, Passenger-Side ...........ccccoiiiiiiiiieeie e 1
75 1013790 Bolt, M10 X 1.5 X 30 MIM et e 14
76 1013791 Washer, LOCK, MTO ....oiiiiiii ettt e 14
77 7330 Bearing, INner AXIE TUDE ....ooiiiiiiiii e 2
78 101928301 BOIt, M8 X 1.25 X 37 MIM ittt e e e 8
79 101892701 GEAN, OULPUL oo e e e e e e e e e e e e e enaenreees 1
80 1014193 PiN, DOWEI ...ttt e e ae e e e 1
81 101910501 Kit, Differential Gear Case (includes items 82 - 85) ........cccoceeiviiiiiieevciiee e, 1
82 1013768 (01T I CToT= T Oy =] 1
83 1013774 Plate, Thrust (idler ear) ..o 2
84 1013773 Plate, Thrust (differential gear) ... 1
85 1013769 CoVEN, GEAN CASE ...ttt ettt e e 1
86 1013772 Pin, DIfferential .........oeeiiiiieeeee e 1
87 1013770 Gear, Differential Idler ... 2
88 1013771 Gear, Differential ..o 2

GET STARTED = https://CartPros.com/f.htm|
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CartPros directs you to the right part using the part

DID YOU
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

IWINWVWUVVUVUW TEk=WVYV M ] kN ViciIN Mk IVNVIVILJ 1IN I'I\JUUU\IJH1264 -

GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY m
12 3 4 n
1 101922601 Bracket, Transmission Cable SUPPOIt ... 1
2 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...ccooiiiieiie et 3
3 1013061 Nut, NYIon LOCK, #10-32 ...t 1
4 183 Washer, FIat, #10 ..ottt e e e e e e e e eeaaan 1
5 1010954 | Stud, Ball, 1/4-28 X /16 ...ttt 1
6 1016341 Lever, TransmisSion ShIfter ..........ccuuuiiiiiiiiiiie e 1
7 1017082 Screw, Hex Washer-Head, #10-32 X 3/4 ......oomeeeee e 1
8 8717 NUE, NYION LOCK, 1/4-28 ...oeeeeeeeeeeee et 1
9 1017231 KeY, WOOAIUT ...eeeieiiie e e e e e e e e e e reeaee s 1
10 101834801 AIM, GOVEINON LEVET ...ttt e e e e e e et e e e e e e eeeees 1
1" 101886101 Screw, Square-Head, 1/4-20 X T ..o 1
12 1014007 WaSheEr, TYPE B, /4 ..ottt e e e e e 1
13 8233 Nut, NYION LOCK, 1/4-20 ...ttt e e e e e 1
101833601 Unitized Transaxle (includes items 14 - 89) .........oooiiiiiiiieiiie e 1
14 101890201 Shaft, SHIfIEI .o 1
15 101927301 RING, SNAP oottt et e e e s e e e et e e e s aareaaae e 1
16 101892901 WASHET, FIAt ...eooiiiii e 1
17 101927201 RS T=T O | RSP RPRPPRRR 1
18 101890101 LeVer, SHIftEI ...vviieiii e 1
19 1012752 T TR o | SRR 1
20 101928601 TR O 0 1 (= SRR 1
21 1016513 WaAShEr, FIAt ... et 1
22 101927101 R T=Y O | RSP RPRPRRI 1
23 101893801 L2 T 4 T RSO S 1
24 101891301 A, PIVOL oo 1
25 101890601 Gear Case (PASSENGET SIAC) ...uureiiiiiieiiiiiitieii e e e e e e e e e e e e eeeeas 1
26 101890501 Gear Case (AriVer SIAE) ...oou e e e e e e e 1
27 101926901 Bolt, Flanged, M8 X 1.25 X 40 MM ......ccuiviiiiiiiiee et 15
28 1012896 PiN, DOWEL ...ttt ettt et e e et e e e e et e e e e e nnaee e e e ennes 2
29 1013759 Plug, Drain (includes item 30) .......cooiiiiiiiiiiie e 2
30 1016432 GASKEL ... 1
31 1012711 Breather ... aae s 1
32 101928701 Gasket, Liquid, 8.8 0Z. (250 grams) .......ccceeiiiiiiiie i A/R
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
(I JAVAVIVIVIVLIER G L VIVEY ¥

GET ::AR:TED = https://CartPros.com/f.htm|

1 i\ WiiaiINIMk IVNWVIVIRJ I I'I\IUUU\IJH1264 -

TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY m
12 3 4 n
33 101892001 [0 To IS o1 PRSP 1
34 101890001 FOTK, SRIft oo 1
35 1012748 S o] 41T TP PSPPSR 1
36 1012747 Ball, SEEEI ... 1
37 101889401 L€ T80 USSP 1
38 AM10080 Bearing, Ball, S€aAled .........coooiiiiiiiiie e 2
39 1016338 LAY = ] 1= AT o o SRR 2
40 101892401 GBAN, SPUL .ottt e e e e e e e e e e e e e e ae e e e e e e e e e e anarerrees 1
41 101892201 Plate, TRIUST ... e e e 3
42 101980901 Gear Assembly, Input, 28 TOOth (16°) ....cuueiieiiiiiiiiee e 1
43 101927601 Bearing, NEedIe ..o —a———— 3
44 101927501 Bearing, NEedIe .......cooiiiiiieeeeee e 1
45 101981001 RiNG, SYNCrONIZEr (16°%) .....eeeiiiiiiiie et 2
46 1012741 Spring, SYNCRIONIZET ... 2
47 101928001 Hub, Synchronizer CIUCh ... 1
48 1012740 INSEert, SYNCAFONIZET ......eeiieiieiee e e 3
49 101927901 Sleeve, SYNCHIONIZET ........occviiiii e 1
50 101927701 PiN, DOWEL ...ttt e e e et e e e et e e e e e nr e e e ennes 1
51 102453001 Shaft, Input, W/CIrclip GrOOVE .......cceeeiiiiiiiiieieee e 1
52 101980801 Gear Assembly, Input, 25 TOOth (16°%) ..o 1
53 1016337 Washer, TRIUSE .. .. e e e 1
54 AM10081 Bearing, Ball, C-3 S€AIEA ........ccoeeiieieeee et 1
55 1012714 Seal, Oil, INPUt Shaft ........coiiiiiii e 1
56 101892601 Gear, 17 TOOIN .t e e e e s sanree e e e e anraeeaeaa 1
57 101893201 K Y it e e e e ae e e e reas 1
58 101892501 Gear, 871 TOOTN .. e e e e e e ea e 1
59 101928101 Bearing, Ball .......oooooiiiieie e 1
60 101893901 WWASKET ..ot e 1
61 101892301 GoVErnOr ASSEMDIY .....ooiiiiiiie e 1
62 101891601 SIBEVE .eeeeee et e e e e e e e e e ata e e e e anraeaeeearaeaaean 1
63 101891901 Gear, CIUSLEN IAIET ... e e 1
64 7335 Bearing, Ball ... 2
65 102453101 Circlip, INPUt Shaft.........ooiiiiie e 1
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DID YOU

KNOW?

IWINWVWUVVUVUW Tk=WVYUV Ml

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

gy vy WIIII 1:Iln—dlt!le E.alrtliolu\aig-k\)ﬁm§iob IVikJEIN IVIW UUU\IJ H 1 264 -

DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
12 3 4
66 101891501 Axle Assembly, Driver-Side (Includes items 68 - 72) ........ccccoeeviiiiiiiiine e 1
67 101891401 Axle Assembly, Passenger-Side (includes items 68 - 72) .........cccccvveveeeeeiieenns 1
68 1013787 IS 10 o N I o PRSP RT 4
69 1013792 RiNG, RetaiNING ..cooiiiiiiiiii e 1
70 1011291 Bearing, Outer AXIE TUDE ..........oooiiiie e 1
71 1014207 Collar, 25 MM L D. oot 1
72 1016672 RiNG, RetaiNiNg ...coooiiiiiiii e 1
73 1013794 RS T=Y | O | SUPPRPRPRRRN 2
74 101891001 Assembly, Axle Tube, DrVer-Side .........ccccccooiiiiiiiiiiieiee e 1
75 101890901 Assembly, Axle Tube, Passenger-Side ...........ccccoiiiiiiiiieeie e 1
76 1013790 Bolt, M10 X 1.5 X 30 MIM et e 14
77 1013791 Washer, LOCK, MTO ....oiiiiiii ettt e 14
78 7330 Bearing, INner AXIE TUDE ....ooiiiiiiiii e 2
79 101928301 BOIt, M8 X 1.25 X 37 MIM ittt e e e 8
80 101892701 GEAN, OULPUL oo e e e e e e e e e e e e e enaenreees 1
81 1014193 PiN, DOWEI ...ttt e e ae e e e 1
82 101910501 Kit, Differential Gear Case (includes items 83 - 86) ........cccccceeeviiireeeiciieee e, 1
83 1013768 (O TSI C1=T= | OF= 1 =) SR TR 1
84 1013774 Plate, Thrust (idler ear) ..o 2
85 1013773 Plate, Thrust (differential gear) ... 1
86 1013769 CoVEN, GEAN CASE ...ttt ettt e e 1
87 1013772 Pin, DIfferential .........oeeiiiiieeeee e 1
88 1013770 Gear, Differential Idler ... 2
89 1013771 Gear, Differential ..o 2

GET STARTED * https://CartPros.com/f.html
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

GET STARTED * https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE BO DY _
b\ 1 INI M UWIVIT WVIVIVY I W, 1 INWIY ]
ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY m

12 3 4
1 1016859 Kit, Reverse Buzzer (includes items 2 and 3) ......cccooceieeiiiiiiiiiiiiiecec e, 1
2 1016849 Screw, Pan-Head Hi-Lo, #4-24 X 5/16 .........coo..ovveeereeeeerreeessseneeeeeeeeeee. 2 E
3 1016851 BUZZEI, REVEISE ...t 1
4 101830601 Assembly, Screw and Washer ... e 2
5 101826201 SWILCN, KBY ettt e e s et e e s et e e e e e anreeeae e 1
6 101851101 Washer, K&Y SWItCH ......ooiiiiiii e 1
7 101830701 NUL, KEY SWILCH ..eeiiiiiiieiiee e a e e e b bae e e e 1
8 101834502 Cap, KEY SWILC ..oveeiiiiicce e e 1
9 1012505 NGV (o= 1 U TRROOP PP 1
9 AM10079 Key (Dag OF 50) * oot e e e 1
10 101802601 Plug, Hole (V-Glide 36-Volt vehicle ONnly) .......ccccccoiiiiiiiiiiiiiiieee e 1
1" 101935501 Light, Battery Warning (amber) (PowerDrive System 48 and IQ System) ............. 1
12 8990 | THE, WIIE .eeeeiiee ettt e et e e e et e e e e e st e e e e e r e e e e e ae e e e e nnrreaeeeannae 2

* Must order in multiples of 50.
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our search box and it will find the part you are looking for.

WIRING - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 1016070 Wire Assembly, #6 BrOWN ........oooiiiiiiiiiee et e e 1
2 1016069 | Wire ASSEMDIY, #6 PUIPIE ....v. v seeeeeeee e e eeeeeeee e ee e eeeeseeeeee e 1 E
3 1012651 Wire Assembly, #6 BIACK ...........coooiiiiiiiiiiice e 1
4 1016068 | Wire ASSEMDIY, 6 Gray ......c.oeeiiiiiiiiiiii it 1
5 1014036 | Wire Assembly, #6 Black, 6th Speed ..........cccooiiiiiiiiiiiiie e 1
6 1014035 | Wire Assembly, #6 Blue, 5th Speed ..., 1
7 1014034 Wire Assembly, #6 Green, 4th Speed .........oooiiiiiiiii e 1
8 1014033 | Wire Assembly, #6 Yellow, 3rd Speed .........ccccuvveiiiiiieeiiiiieeeee e 1
9 1014032 | Wire Assembly, #6 Orange, 2nd Speed ........ccccuvveeiiiieeeiiiiiiieeeeee e 1
10 1014029 | Wire Assembly, #6 WHIte ..........ooiiiiiiiiiiiiiiie e 1
1" 1014030 | Wire Assembly, #6 White, 1St Speed .........ccccoiiiiiiiiiiiie e 1
12 1014828 | Wire ASSEMDIY, #6 GIrEEN ........uuiiiiiiiiie e e e e e e 1
13 N/A Wire Assembly, #18 Black .......oooiiii e 1
14 1013092 Wire Assembly, #10 REA ........oooiiii e 1
15 N/A | Wire Assembly, #18 Orange .........cooooiiiiiiiiiiiiiie e 1
16 N/A Wire Assembly, #18 WhIte ......ooiieee e 1
17 N/A | Wire Assembly, #18 GreBN ........cooiiiiiii it 1
18 102018001 Wire AsSembIy, #10 REA ......ooiiiiiiiiii et e e 1
19 1011010 Wire Assembly, #10 WhIte .....cooiiiie e 1
20 N/A | Wire Assembly, B18 Red ......oooiiiiiiiii e 1
21 1014039 | Wire Assembly, #6 WHIte ...........oeiiiiiiiiiii e 1
22 N/A Wire Assembly, #18 BIUE ......ccooiiiieieiiee e e e 1
23 1011069 | Wire Assembly, #6 Red .......oooiiiiiiiiee e e e 1
24 N/A Wire Assembly, #18 YEIOW ... 1
25 N/A Wire Assembly, #18 BIaCK .......ccooiiiiiee e 1
26 1010958 Wire Assembly, #6 BIack ..........oooiiiiie e 5
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 1011997 | Assembly, Forward/Reverse Switch (includes items 2 -5) ......ccccooiiiiiiiiiiiiennnn 1
2 1014808 SWItCH, LIMIt ... 1 E
3 8057 NUL, HEX, H#4-40 ..ot 2
4 8058 {TA T a1 g e Yo R - 2
5 1016896 Screw, Hex-Head Machine, #4-40 X 1-1/8 .......cccovuiieiiiiiieii e 2
6 1028 NUL, HEX, 1/4-20 ..ottt e e e et e e aees 3
7 451 LAY T 1Y o 1o Yo - R 3
8 304 Screw, Hex-Head Cap, 1/4-20 X 1 ..o 3
9 1012987 Handle, Forward/Reverse SWItCh .........ccccceiiiiiiiiiiiiiiceeee e 1
10 1015064 Screw, Phillips Oval Countersunk, Machine, SS, #8-32x5/8 ...............cc.ccc 1
1" 1016845 | Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 .......uvvviiiieeieieeiiceeeeee e 3
12 8233 Nut, NYIon LOCK, 1/4-20 ......eeeeeieeeeee et 3
13 8049 Washer, Internal Tooth LOCK, #10 .....ouveeiiieieeee e e 2
14 8450 Screw, Hex-Head Machine, #10-24 X 1/2 ..., 2
15 1014528 WaSher, PIastiC, 1/4 .....ueeeeeiie e e e e 3
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numbers from this manual. Enter the part number into https://CartPros.com/f.html
KNOW? HERE > ntp

our search box and it will find the part you are looking for.

WIPER SWITCH - V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1014735 Assembly, V-Glide Wiper Switch and Resistor Group

(includes Wiper Switch Assembly listed below, E

Resistor and Board Assembly — items 1 - 11 on page 12-11, and

connecting wires — items 5 - 11 on page 12-5) .......coooiiiiiiiiiiiiii e 1

1016140 Assembly, V-Glide Wiper Switch (includes items 1 -27) ......ccoocviveeieeieeeiins 1
1 1014999 Assembly, Wiper Switch Case, 6-Speed (includes items 2 and 3) ............... 1
2 1014414 Bumper, Wiper SWItCh ... 1
3 101610901 Decal, Wiper Switch Warning ........ccccceeeeeeeeiiiiii e 1
4 1014253 Nut, Brass Hex Jam, 1/4-20 .......cccccooiiiiiiiie e 3
5 7473 Nut, NYlon LOCK, 5/168-18 .......oeiiiiiiiiee ettt 1
6 1012353 Stud, Short Ball, 1/4-28 ... 1
7 1014003 Crank, Bell ....cooeeeeiiee e 1
8 8449 Nut, DImpled LOCK, 1/4-28 ........oo oottt 1
9 1012903 Bearing, Bronze, 3/8 X 1/2 ... 2
10 1014189 Screw, Bronze Hex-Head Cap, 1/4-20 X 2 ....coovvieiiiiiiiiieeieeee e 1
1" 1013886 Cover, Wiper SWItCh CaSse .......coivviiiiiiiieen e 1
12 1013061 NUt, NYlon LOCK, #10-32 .....ooiiiiiiiiiee ettt 1
13 1014017 Carrier, Wiper SWItCh AMM .......ueiiiiiii e 1
14 1013998 Spring, Wiper Switch Brush ... 1
15 1014000 Stud, Wiper Switch AdJUuStiNg ...coooiiiiiii e 1
16 1014019 Screw, Self-Tapping, #4-40 X 3/8 ... 1
17 8058 WaASNEL, LOCK, B4 ... e e 3
18 1013887 Arm, Speed SWItCh ... 1
19 1013860 Assembly, SWitch Brush ... 1
20 8056 Screw, Round-Head Machine, #4-40 X 3/4 ......oueveieeeiiiiicieeee e 2
21 1014807 SWILCh, LMt oo 1
22 1014010 Grommet, SPlit ....ooooiieee e ————————— 1
23 8057 NUL, HEX, HA-40 ..ottt e e e 2
24 451 WaAShEr, LOCK, 1/4 ... e e 1
25 N/A Wire Assembly, #18 Black ..........oooiiiiiiiiii e 1
26 N/A Wire Assembly, #18 GIrEEeN .........ceeiiiieeeiiii e e e e 1
27 1017692 Cap, ProteCtor ...t ————— 1
28 1014109 Bolt, Carriage, #10-24 X 1 ... 2
29 1016175 | Washer, LOCK, 10 ...ttt s a e e e e e 2
30 1017 NUL, HEX, #10-24 oottt e e e s e et e e e s esnree e e e e nees 2
31 101949201 Shim, WIPEr SWItCh ... v 1
32 1028 NUL, HEX, 1/4-20 ..ottt e et a e e e e e e e e nees 13
33 451 WaAShEr, LOCK, 1/4 ... e eeaeees 9
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DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» oursearch boxand it will flnd the part you are looking for. HERE M B LY —
WiV I WIN MIVW W\ MINW MUV b

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m

12 3 4
1 1028 NUL, HEX, 1/4-20 ..ottt e e e e s e et e e e s ennree e e e e nees 12
2 451 WaASHET, LOCK, 1/4 .. ettt e e 12
3 1011931 WaSsher, FIat, 1/4 ...t e e 6
4 1014045 Stand-Off, RESISIOr COll .......cooeeeeei e 6
5 1014728 Board, Resistor MOUNTING ......iiiiii i a e 1
6 332 | WaSher, FIat, 1/4 ..ot e et e e e e e raeeea e 6
7 1014476 Coil, Resistor, 5th Speed, .182 Inch Wire Diameter, 3-Coil ..................cc 1
8 1014012 Coil, Resistor, 4th Speed, .162 Inch Wire Diameter, 3-Coil ..............cceccvnvrinenen.n. 1
9 1014013 Coil, Resistor, 3rd Speed, .144 Inch Wire Diameter, 3-Coil .............ccoecnvvinennn.n. 1
10 1014014 Coil, Resistor, 2nd Speed, .128 Inch Wire Diameter, 4-Coil ............oeeviiiiiieenen.n. 1
1" 1014729 Coil, Resistor, 1st Speed, .128 Inch Wire Diameter, 6-COil ...............ccoevenvrrennnn... 1
12 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 ...cooooiiiieeeeeeee e 4
13 1013971 Shield, RESISTOr ....uviiiiiiiiie e 1
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TYPICAL
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TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
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DID YOU CartPros directs you to the right part using the part
KN ow~, numbers from this manual. Enter the part number into GET STARTED —> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE E N OI D
M 1 iV Wy W IAINWRIN NVl AWV UL -

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 1015072 Nut, Nylon Lock, Stainless Steel, 5/6-18 ... 6
2 1011578 | Washer, Flat, TYPe B WIde, 5/16 ... vveeveeeeeeeeeeeeeeeseeeeeeeeeeeeee e seeesess s ssesnens 6 E
3 101090801 HOIA-DOWN, BAEIY ...ttt e e e e eeaeaae s 3
4 1013683 B = To | SRR 6
5 101661601 Battery, B-VOIt .....oooeiieii i 6
5 101661602 Battery, B-VOIt, DIy ..o 6
6 1010958 Wire Assembly, #6 BIack ..........oooiiie e 5
7 101831401 Cap, B-VOIt Battery ........cooiiieeeeee e 6
8 1014304 Nut, Hex, Stainless Steel, 5/6-18 ...........uuiiiiiiiieieeeeeeeeceee e 12
9 1012022 (0= 00 o OF= 1 o] [T 2
10 1606 RIVEL, POP, 3/16 oo a e 2
1" 101975901 S0IEN0IA, 3B-VOIt ..oeeeiiiiieiie e 1
12 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 .....ooeeiiiiieee et 2
13 7893 NUE, HEX, #10-32 e e e e e e e e e rr e e e e eaae s 2
14 1010521 NUL, HEX, 5/16-24 ..ot e e e e eaeea s 2
15 7174 LA T a1 g o Yo Y A I TR 2
16 101342501 Kit, Fuse and Receptacle (includes items 17 = 31) ...cccceiviiiiiiieieceeeeeee e, 1
17 1014516 Kit, Fuse (includes items 18 - 22) .......ccoiiiiiiiiiie e 1
18 N/A =Y o T U = R 1
19 N/A FUSE, B0-AMD i et e e e e e ————— 1
20 N/A [ (o Lo [T g LU =T S 1
21 1016 {4 T 1Y g o Yo R I O 2
22 8797 NUt, Brass, #10-32 ... 4
23 4107 Receptacle, Charger, 2-Prong ... 1
24 1013092 Wire Assembly, #10 REd ..o 1
25 1013628 Bracket, Fuse and Receptacle Mounting .............oooiiii e, 1
26 8796 Screw, Phillips Pan-Head Self-Tapping, #7-19 X 3/4 ... 6
27 8795 Screw, Phillips Pan-Head Self-Tapping, #7-19 X 1-3/4 ......coooiiiiiiiiiiieiieee 2
28 1013649 Bezel, Charger Receptacle ... 1
29 8797 NUL, Brass, #10-32 ..o et 2
30 1016 WaSher, LOCK, 10 ....oiiiiiiiieeee e e 2
31 1013266 Screw, Phillips Pan-Head Self-Tapping, #8-18 X 1/2 ... 2
32 1014948 D] T [T 1
33 102047201 SNUDBDET . e a e 1
34 102048301 Base, MOUNLING ....oooii e a e e e 1
35 8639 I, WITE oo, 1
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN ow7 numbers from this manual. Enter the part number into * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE WITC H —
I WINVVY AN I V e I\ W ke W

POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4
1 101753005 | Assembly, Forward/Reverse Switch (includes items 2 - 10) ......cccccevviiieeiiniiinnenn, 1
2 | 102250201 SWtch, Limit, SEAIEA ...........veeeeeeeeeeeeeeeeeeeeeeeee e 1 E
3 101979101 Switch, Limit, S€ald ..o 1
4 1014808 SWItCh, LIMIt ...oeeeee e 1
5 8057 NUL, HEX, H#4-40 ... e e e e e s e e e e eaae s 2
6 8058 WaAShEL, LOCK, 4 ..ottt e e e e e e e s e e e e e e e e eeeeans 2
7 1014871 Screw, Hex Washer-Head, #4-40 X 2 ....ooueiee i 2
8 1017799 Bar, BUS oo aaae s 2
9 451 WaAShEL, LOCK, 1/4 ..oeeeeeeeeeeeee et e e e e e e e 4
10 1028 NUL, HEX, 1/4-20 . .eeeeeeeeeeeeeeeeeeeee e ea e 4
1" 1012987 Handle, Forward/Reverse SWItCh .........cccceeiiiiiiiiiiiiiiceee e 1
12 1015064 Screw, Phillips Oval Countersunk, Machine, SS, #8-32 X 5/8 ......cccccccceeveiinnnnnen 1
13 1016845 Screw, Phillips Truss-Head, 1/4-20 X 2-1/8 .....uuuiiiiieieiei e, 3
14 8233 NUt, NYION LOCK, 1/4-20 ....uveiiiieeie ettt e e e a e e e 3
15 8049 Washer, Internal Tooth LOCK, #10 .......uiiiiiiiiii e 2
16 8450 Screw, Hex-Head Machine, #10-24 X 1/2 ....ooeeeeeeeeeeee e 2
17 1014528 WaSher, PIastiC, 1/4 .....ueeeeeieee e e 3
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numbers from this manual. Enter the part number into

our search box and it will find the part you are looking for.
i

GET STARTED * https://CartPros.com/f.html

b TACLE -

Ny WI IMINWVERIN INE W]

POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4

1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) .......occiiiiiiiiiiiiiee e, 1
2 | 101796501 BEZEl, RECEPIACIE ........oeveeeeeeeoeeeeeeeeeeeeeeeeee oo 1 E
3 N/A Wire Assembly, Sense Lead, Gray ........cccccoooiiiiiiiiiiiiiee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK .......cueviiiieiiiieeciie et 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) ........cccociiiiiiie e 1
7 1013061 NUt, NYION LOCK, 10 ..oiiiiiieeiee ettt 2
8 1017705 Screw, Phillips Pan-Head, #8 Type AB .........cccvviiiiieiiee e 3
9 101894901 FUSE, 3/8-AIMD ..ottt e et e et e e eate e e enre e e anreeeennes 1
10 101801001 Plate, Receptacle BacCKiNg ........oooooiiiiiiiiiiiiiiiee et a e 1
1" 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ........coo i, 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ........cooooiiiiiiiiieeeeeee e 6
12 101797702 Battery, 8-Volt PowerDrive, Dry (includes item 13) .....ccccoiiiiiiiiiiiiee e, 6
13 101797801 Cap, Battery, 4-Port Gang ........ccooeeiiiiiiiiiciieeee e 1
14 101795701 Wire Assembly, #6 BIaCK ...........coooiiiiiiiiiii e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoooumreiiiiieeeee e 12
16 101090801 HOId-DOWN, Battery ...t 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......ccccccveiiiiiiiie i 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 ........uviiiiiiiiiiee ettt e e 6
19 1013683 | J-BOIt oot e aeeenes 6

2004-2005 DS Golf Cars lllustrated Parts L E CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
2 PLACES

‘ a

(NG
) NP
/TYPCAL

4 PLACES

TYPICAL I
2 PLACES

& ONBOARD
COMPUTER

TYPICAL
2 PLACES

U
5 -
1w’
QS ~e——

O
\ =5

_ _—
/) .
> N
s =\
L =

4 \

L
M

st

\y-
J W
&
A i
A A
S\ o
5
4 N
o o
e (@

Page 12-18 2004-2005 DS Golf Cars lllustrated Parts List OEOCARTPROS
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KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

O IVIE J T

GET ;:::TED * https://CartPros.com/f.html

1INV WWIVN I INNW kb, MIVW UVI-ENOID -

POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 101965201 Plate, Component MOUNtING .....ooooiiiiiie e e 1
2 1014288 | Screw, Thread-FOrming, 5/16-18 X 3/4 .....ovovreeeeeeeeeeeeeeeeeeeeeee e seeeeeeeese e 2 E
3 101908701 Solenoid, 48-Volt (with diode) (includes items 4 - 8) .......coeeeeeiiiiiiiiiiiiiieeeee e, 1
4 1011558 NUL, HEX, #8-32 ..ot e e et e e e e e e e e e e nees 2
5 N/A WaASHET, FIAE ...ooiiiii e 2
6 N/A WaASHET, LOCK ..oiiiiiiiiiie ettt e e e 2
7 1012528 NUL, HEX, M8 ..ot e e e e e e e e erae e e e e enees 2
8 7174 WaSher, LOCK, 5/16 ...cooiiiiiiieecie ettt e 2
9 1014947 ASSEMDIY, RESISTON ... e 1
10 1242 NUL, HEX, 5/18-18 .ttt e e e e et e e e e et bee e e e enreas 3
1" 7174 LT T 1Y o 0T 5 A < R 3
12 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 ...cooooiiiiie e 8
13 101840201 Controller, 48-VOIt (225-aMP) ..eeeiiiiiiiiee e 1
14 1241 WaAShET, FIat, 5/16 ....oooiiiiiiiiie et e e s nnnnaeeas 6
15 7173 Screw, Hex-Head Cap, 5/16-18 X 3/4 ..., 2
16 1218 Screw, Hex-Head Cap, 5/16-18 X 1-1/4 ... e 1
17 101909901 Computer, Onboard (includes item 18) ......cccooeviiiiiieeiee e 1
18 101942301 Kit, 3-Pin RECEPLACIE .....oooeieeeeeee e 1
19 101920101 Kit, 3-Pin Plug and Wedge LOCK ..o 1
20 101827801 Kit, Wire and Terminal, #6 Black ...........cccuueiiiiiiiiiii e 1
21 1014948 | Assembly, Diode (Service Part replacement for existing diode that
comes standard with SoIeN0Id) .............oeiiiiiiiiiii e 1
22 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 ......ourreeirieiee e 2
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numbers from this manual. Enter the part number into * https://CartPros.com/f.html
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MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 102101101 Regulator, Motor Controller Output (MCOR) .......ccoiiiiiiiiiiiiii e, 1
2 [ 102101001 | BAE, DFVE .ovooooveeoceeeeeeeeeeeeeeeseeeeeeeeeee e eeeee e see s 1 E
3 1015752 | Screw, Hex Washer-Head Hi-Lo, #12-16 X 5/8 ........cccoiiiiiiiiiiiiicece e 2
4 101936801 Kit, 2-Pin Plug and Wedge LOCK ..ot 1
5 101920101 Kit, 3-Pin Plug and Wedge LOCK .........ccoiiiiiiiiiiiicie e 1
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KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
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WIRING — POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4

102162101 Wire Harness (includes items 1 - 18) .....oiiiiiiiiiii e 1
1 N/A Wire ASSEMDIY, #18 BIOWN ..ovvoeeee e e eeeee e e s eseeeeeeeeeseeeseeeee. 1 E
2 N/A Wire Assembly, #I18 BIUE ........ccooiiiiiiiiieeee e 1
3 N/A Wire Assembly, #18 PUrple ... 1
4 N/A Wire Assembly, #18 YEIOW ......c.c..uvriiiiiiieiee e 1
5 N/A Wire Assembly, #18 Green/WHhite ...........ccccoooviiiiiiiiiiiie e 1
6 101883002 Wire Assembly, #18 Black (includes resistor and #18 white wire) .................... 1
7 N/A Wire Assembly, #18 GIreeN .......cccuvviiiiiieieec e 1
8 N/A Wire Assembly, #18 White/Black and #18 Red ...........cooooeiiiiiiiiiiiiieieeeeeeecns 1
9 101901401 Wire Assembly, #6 BIUE ... 1
10 101901201 Wire Assembly, #6 Orange .........cccveviiiieiiiii i 1
1 101901501 Wire Assembly, #6 WHIte .........cc.coiiiiiiiiiiiiie e 1
12 N/A Wire Assembly, #18 Red/White ..o 1
13 101901301 Wire Assembly, #B BIUE ..........ccuiiiiiiiiieeeee e 1
14 N/A Wire Assembly, #18 Green ........cccvviiiiiieie e 1
15 N/A Wire Assembly, #18 Red ... 1
16 N/A Wire Assembly, #18 Orange .........oeeiiiiiiireiiiiee st 1
17 N/A Wire AssSembly, #18 REA .....ooiiiiiiiiii e 1
18 N/A Wire Assembly, #18 YEIOW ... 1
19 101795701 Wire Assembly, #6 BIack .........ooooiiiiie e 5
20 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccccceeen. 1
21 1014947 ASSEMDIY, RESISTON ... 1
22 101902801 Wire Assembly, #6 Red ......cuoiiiiiiii s 1
23 101903001 Wire Assembly, #6 YElOW ........oooiiiiie e 1
24 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ............cccccee.e 1
25 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccc.......... 1
26 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ......................... 1
27 101902901 Wire AsSemDbly, #B GIrEEN .......cccoiii it e e e e e e e e e e e nnes 1
28 N/A | Wire Assembly, #6 Black (part of onboard computer assembly) ............cccceeeenee. 1
29 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ........................ 1
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CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

(PIN 9) GRAY WIRE

(PIN 10) TAN WIRE

(PIN 12) BLUE/WHITE WIRE

(PIN 13) BLACK/WHITE WIRE

(PIN 14) LIGHT GREEN WIRE

(PIN 15) RED WIRE

(PIN 16) BLUE WIRE

9 1
10 2
1 3
12 4
13 5
14 6
15 7
16 8
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DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
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MOTOR CONTROLLER OUTPUT REGULATOR (MCOR)

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 102196601 LTS = 4 1= SRR 1
2 N/A | Wire Assembly, #18 Orange/White (part of battery warning light) ........................ 1 E
3 N/A | Wire Assembly, #10 Red (part of fuse and receptacle assembly) ..........c.cc...c...... 1
4 N/A Wire Assembly, #6 BIack ..........oooiie e 1
5 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........ccccceeeeeen. 1
6 N/A | Wire Assembly, #18 Gray (part of onboard computer assembly) ...........c.cccceennns 1
7 N/A | Wire Assembly, #10 Black (part of onboard computer assembly) ..........cccccco.eo... 1
8 101795701 Wire Assembly, #6 BIACK ...........ccooiiiiiiiiiiee e 5
9 101978101 Wire Assembly, #10 Orange ........cccccviiiiiiieiie e 1
10 102199601 Wire AsSembIy, #6 REA ........cocoiiiiiiiiiciiie e 1
1" 101978201 Wire Assembly, #T10 BIUE .......coooiiiiieeeee e 1
12 101968701 Wire Assembly, #6 WHItE .........ooiiiiiiiiie e 2
13 101978001 Wire Assembly, #6 GreeN ........oooiiiiiiiee et e e 1
14 101920001 Wire Assembly, #6 YEIOW .........coooiiiiiiiiiiiie e 1
15 102263601 Wire, Assembly, #10 BIACK .........cooiiiiiiiiee e 1
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DID YOU

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

GET STARTED * https://CartPros.com/f.html

KN o uu » our search box and it will find the part you are looking for. HERE WITC H —
I WINVYMAINW/ I V EiI\WVik WYVII VI IWVYVY/INWVIVY W
ITEM PART NO. DESCRIPTION QTY m
12 3 4

1 101856001 SWitch, FOrWard/REVEISE .......ccoooeeeieieeeeeee e 1

2 | 101855002 | Case, FOrward/REVErSE SWICN .............ccoooovveoveeieeeeoeeeeeeseeeeeeesee oo 1 E
3 1012285 | Screw, Hex, Type TT, 1/4-20 X 5/8 ...ccooi it 3

4 101942301 Kit, 3-Pin Receptacle and Wedge LOCK ... 1

5 101932401 Kit, 4-Pin Receptacle and Wedge LOCK ...........ooiiiiiiiiiiiiieiee e 1

6 102266601 Wire Assembly, Forward/Reverse Switch (includes items 7 - 10) ......ccccceeeveeenenns 1

7 101920101 Kit, 3-Pin Plug and Wedge LOCK ........occueiiiiiiiiiiie e 1

8 N/A Wire Assembly, #I18 BIUE ... 1

9 N/A Wire Assembly, #18 Orange ........ccceeeeiiiiieiiiiicieeeeee e 1

10 N/A Wire Assembly, #18 Brown ... e 1

1" 102266701 Wire Assembly, IQDM Port (includes items 12 - 18) .......ccoeviiiiiiiiiiiiieee e 1

12 101932501 Kit, 4-Pin Plug and Wedge LOCK ...........uuuiiiiiiiiiei e 1

13 N/A Wire Assembly, #18 Red/YElIOW ........oooiiiiiiiiie e 1

14 N/A Wire Assembly, #18 BIack/YEIIOW ..........coooviiiiiiiiiiiiiiiiiiee e 1

15 N/A Wire Assembly, #18 BIUE/YEIIOW .........ooeiiiiiiiiiiieeeeee e 1

16 N/A Wire Assembly, #18 Green/YelloOW .........ooooiiiiiiiiiiiiieeeee e 1

17 N/A (02T o T B IV L] OO PP UPPPRRRTRRN 1

18 N/A CONNECEON, 4-PiN ..o e e e e e e e e 1

19 8248 Screw, Phillips Truss-Head, 1/4-20 X 3/4 ... 2

20 101922501 Bracket, Tow/Run Switch (without decal) ..........cccoooiiiii 1

21 101908401 Boot, Tow/Run Switch (With NUt) ... 1

22 332 LA =T a1 g = 2

23 8233 NuUt, NYION LOCK, 1/4-20 ...ttt et e e e ennae e e e e 2

24 101908101 SWILCh, TOW/RUN ..eiiiiiie e e e e e e 1

25 8990 B (ST AT AR
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

h box and it will find the part looking for. HERE
oursearc oxandl WIIJT'\ Ie pal—y:}{?:e—ohg,mg\lo: IMINV LN INLa. W L] lI-ACLE -
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101802101 Kit, Fuse and Receptacle (includes items 2 - 9) .......occiiiiiiiiiiiiiee e, 1
2 101796501 Bezel, ReCEPIacCIe ......ccooiiiieeeeeee e 1
3 N/A Wire Assembly, Sense Lead, Gray ........cccccoooiiiiiiiiiiiiiee e 1
4 N/A Wire Assembly, #10 Red ... 1
5 N/A Wire Assembly, #10 BIACK .......ccccuiiiiiiiieee e 1
6 101796801 Assembly, Fuse, 48-Volt (includes item 7) ........cccociiiiiiie e 1
7 1013061 NUt, NYION LOCK, 10 ..oiiiiiieeiee ettt 2
8 1017705 Screw, Phillips Pan-Head, #8 Type AB .........cccvviiiiieiiee e 3
9 101894901 FUSE, 3/8-AMP ettt ettt e ettt e e st e e e e st e e e e e araeeeeeanes 1
10 101801001 Plate, Receptacle BacCKiNg ........oooooiiiiiiiiiiiiiiiee et a e 1
1" 101832001 Screw, Phillips Pan-Head, #7-18 X 3/4 ........coo i, 4
12 101797701 Battery, 8-Volt PowerDrive (includes item 13) ........cooooiiiiiiiiiie e 6
12 101797702 Battery, 8-Volt PowerDrive, Dry (includes item 13) .....ccccoiiiiiiiiiiiiee e, 6
13 101797801 Cap, Battery, 4-Port Gang ........ccooeeiiiiiiiiiciieeee e 1
14 101795701 Wire Assembly, #6 BIaCK ...........coooiiiiiiiiiii e 5
15 1014304 Nut, Hex, Stainless Steel, 5/16-18 ......ccoooumreiiiiieeeee e 12
16 101090801 HOId-DOWN, Battery ...t 3
17 1015072 Nut, Nylon Lock, Stainless Steel, 5/16-18 .......ccccccveiiiiiiiie i 6
18 1011578 Washer, Flat, Type B WiIde, 5/16 ........uviiiiiiiiiiee ettt e e 6
19 L0 T X T B = o | PSSP 6

GET STARTED * https://CartPros.com/f.html
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DID YOU CartPros directs you to the right part using the part GET STARTED

KN ow numbers from this manual. Enter the part number into HERE —* https://CartPros.com/f.html
“ our searc@%aln'dl I} meld ﬂelp\art @J\a;ellgol:"lg\f% bbbk I \y MIVLW WV I—E N OI D -
’ ’
IQ SYSTEM VEHICLE
ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 101956501 Controller, 48-VOIt (250-aMP) ..eeviiiiiiieie e 1
1 101956502 Controller, 48-Volt (250-amp) (customized programming) ........cccccceceeeevecvnvreeeennnnn. 1 E
2 102240501 Screw, Hex Washer-Head, M8 X 1-1/4 X 12 MM ....ccooiiiiiiiiiiiiiie e 3
3 1012285 Screw, Hex, Type TT, 1/4-20 X 5/8 ..o 9
4 102266501 Kit, Connector, IQ CONIOIIET ......ccuuiiiiiiiie e 1
5 102240601 Cover, Controller (includes items 6 and 7) ........cceeveeieiiiiiiiiiiee e 1
6 102240801 Gasket, CONOIIET .......oieeeeeeeee et e e e e e e e e eeeees 1
7 101931501 Decal, Electrical Component COVEN ..........ooiiiiiiiiiiiiiiiiieeeeeee e 1
8 101965202 Plate, Component MOUNtING .........oooiiiiiiiiiiiece e 1
9 1014288 Screw, Thread-Forming, 5/16-18 X 3/4 ..o 2
10 101910401 Screw, Thread-Forming, 5/16-18 X 1-1/4 .......oveeeeiiiiiiiie e 2
1" 101909902 Computer, Onboard (includes item 12) .........cccoiiiiiiiiieeiee e 1
12 101932601 Kit, 6-Pin RECEPLACIE .....oooeiieieeee e 1
13 101932701 Kit, 6-Pin Plug and Wedge LOCK ..o 1
14 101827801 Kit, Wire and Terminal, #6 BlacK ............cccccviiiiiiiiiiiiiiiie e 1
15 102259801 Block, Terminal (CONtroller) ........ooeeiiiiii e 1
16 102263601 Wire Assembly, #10 BIACK ......cccoiiiiiiiiiiiiie et 1
17 102263701 Screw, Phillips, Thread-Forming, #10-24 X 3/4 ......ccoooiiiiiieiiee e 1
18 7174 LA T a1 g o Yo Y A I TR 1
19 1242 NUL, HEX, 5/18-18 ettt e et e e et bee e e e neeas 1
20 101908701 Solenoid, 48-Volt (with diode) (includes items 21 and 22) .........cccccoiiiiiiiiiiiiens 1
21 1012528 NUL, MB X 1=T/4 oot e e e e nes 2
22 1013734 Washer, LOCK, 8 MM ...ttt e e e e e e e e e e e ee s 2
23 1014947 ASSEMDIY, RESISTON ... 1
24 8639 B (ST AT 1
25 il Z-Bracket, Controller COVEI .......coun i 1
e Special order item available upon request.
2004-2005 DS Golf Cars lllustrated Parts L %GGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

ELECTRIC MOTOR

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
@ 2 PLACES M
E ﬁ / TYPICAL
. p ;"“b‘\\\

2 PLACES

|
wa.o{
3 PLACES

N )

\ ’® —

REFERENCE
TRANSAXLE

Page 13-2 2004-2005 DS Golf Cars lllustrated Parts List 'OEOCARTPROS
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KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

MOTOR - V-GLIDE 36-VOLT VEHICLE

GET STARTED * https://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY m
12 3 4
102237401 Assembly, 36-Volt Motor, 2.97-hp (includes items 1 - 17) ...oooiiiiiiiiiiiiiieeee 1
1 1017944 SIIEIA, ENG ..o 1 E
2 1017945 Assembly, Stator Shell and Winding .........cooeviiiiiiiiiiiiiieeeeeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....occeeeiiiiiiiiiee e 1
4 N/A BUshing, INSUIALOr .........oeiiiiiieiiee e 2
5 N/A Washer, FlIat, 5/16 ... 4
6 N/A NUL, HEX, 5/18-18 ...ttt e e e s e ennraee s 4
7 N/A Bushing, INSUIALOr ...........oviiiiiiii e 2
8 1017952 SCrEW, ClamP ..oooiiiiiii i e e e e e e 4
9 1017953 Screw, Bearing Retainer ... 2
10 1017951 Shild, BN ..o e ea e 1
1" 1017949 Screw, Brush HOIAEN ........cocuiiiiiiiieiie et 2
12 1017948 RIgQING, BrUSh ..o 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes) ........cccccccceeeiiiiiiiiiiiiiieeeeeeenn. 1
14 1011411 Package, Brush Spring (4 PIECES) .....ccuevieeiiiiie e 1
15 1011290 Bearing, Ball .......coooiieee e e 1
16 1017950 Retainer, BEaring .....cc.eeeiiiiiiiiiii e 1
17 N/A N4 14T 100 YOS 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ...t 3
19 451 WaSher, LOCK, 1/4 ... et e e e e e 3
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 1
21 7174 LA T a1 g o Yo O Y A I TR 1
22 102235201 BUMPEL, MOTOT . e a e e e e e e e 1
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KNOW?
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numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

MOTOR — POWERDRIVE SYSTEM 48 VEHICLE

GET STARTED * https://CartPros.com/f.html

ITEM PART NO. DESCRIPTION QTY m
12 3 4
102237701 Assembly, 48-Volt Motor, 3.10-hp (includes items 1 - 17) ...oooiiiiiiiiiiiiieeee 1
1 1017944 SIIEIA, ENG ..o 1 E
2 1017958 Assembly, Stator Shell and Winding .........cooeviiiiiiiiiiiiiieeeeeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....occeeeiiiiiiiiiee e 1
4 N/A BUshing, INSUIALOr .........oeiiiiiieiiee e 2
5 N/A Washer, FlIat, 5/16 ... 4
6 N/A NUL, HEX, 5/18-18 ...ttt e e e s e ennraee s 4
7 N/A Bushing, INSUIALOr ...........oviiiiiiii e 2
8 1017961 SCrEW, ClamP ..oooiiiiiii i e e e e e e 4
9 1017953 Screw, Bearing Retainer ... 2
10 1017951 Shild, BN ..o e ea e 1
1" 1017949 Screw, Brush HOIAEN ........cocuiiiiiiiieiie et 2
12 1017948 RIgQING, BrUSh ..o 1
13 1017946 Package, Brush (2 pieces) (includes 4 brushes) ........cccccccceeeiiiiiiiiiiiiiieeeeeeenn. 1
14 1011411 Package, Brush Spring (4 PIECES) .....ccuevieeiiiiie e 1
15 1011290 Bearing, Ball .......coooiieee e e 1
16 1017950 Retainer, BEaring .....cc.eeeiiiiiiiiiii e 1
17 N/A N4 14T 100 YOS 1
18 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ...t 3
19 451 WaSher, LOCK, 1/4 ... et e e e e e 3
20 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 1
21 7174 LA T a1 g o Yo O Y A I TR 1
22 102235201 BUMPEL, MOTOT . e a e e e e e e e 1
23 102243403 Lubricant, Moly-Teflon (Single-Use Tube) .........cooiiiiiiii e 1
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MOTOR (MODEL 5BC59JBS6365) — 1Q SYSTEM VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4

102240102 | Assembly, 48-Volt IQ Motor, 3.20-hp (includes items 1 - 23) ......ccceviiiieiiiiiieenenne 1
1 1017944 SIIEIA, ENG ..o 1 E
2 102265501 Assembly, Stator Shell and Winding .........coooveiiiiiiiiiiiiieeeeee e 1
3 1017947 Package, Hardware (includes items 4 - 7) ....occeeeiiiiiiiiiee e 1
4 N/A BUshing, INSUIALOr .........oeiiiiiieiiee e 2
5 N/A Washer, FlIat, 5/16 ... 4
6 N/A NUL, HEX, 5/18-18 ...ttt e e e s e ennraee s 4
7 N/A Bushing, INSUIALOr ...........oviiiiiiii e 2
8 102266101 Screw, Clamp, #10-32 X 8-1/4 .....uveeeeeeee e 4
9 1017953 Screw, Bearing Retainer, #8-32 X 7/8 ... 2

102265901 Assembly, End Shield (includes items 10 - 13) ....ccccovviiieieiiiiiicee e, 1
10 102266001 ST 31 1= o R = Vo PRSP 1
11 102265601 Sensor, Motor Speed (includes item 12) ..., 1
12 101942301 Housing, Female 3-Wire, Gray ........ccccccceeeeeeeiiiiiiiiiieeeeee e 1
13 102267001 Screw, Steel Hex, Thread-Rolling, #8 X 3/8 ..o, 1
14 102265701 Kit, Bearing and Magnet (includes items 15 and 16) ........cccccevviiiiiniineennnene. 1
15 N/A Bearing, Ball .......ooooiiiiiii e 1
16 N/A 1Y/ Lo o =Y S 1
17 1017950 Retainer, Bearing ........ooooiiiiiiiiie e 1
18 N/A APMATUIE et e e e e e e e e e e e e e e e e e e e 1
19 102327801 Assembly, Brush Rigging (includes items 20 - 22) .........ooooiiiiiiiiiiiiiiieiiieiee 1
20 1011411 Package, Brush Spring (4 Pi€CES) ......ocuueeeiiiiiiiiie it 1
21 102251901 Package, Brush (2 pieces) (includes 4 brushes) .........ccccceeiiiiiiiiiiiienenn. 1
22 1017948 RiIgging, Brush ... 1
23 1017949 Screw, Brush Holder, #6-32 X 1/2 .....ooeeee e 2
24 102235201 BUMPEL, MOTOT . e a e e e e e 1
25 1014201 Screw, Hex-Head Cap, 1/4-20 X 2-1/4 ..o 3
26 451 LA 1] 1Y g o Yo - R 3
27 1010934 Screw, Hex-Head Cap, 5/16-18 X 1 ..o 1
28 7174 WaSheEr, LOCK, 5/168 ...... ettt e e e e e e e e aeees 1
29 101920101 Kit, 3-Pin Plug and Wedge LOCK .........coiiuiiiiiiiiiiie e 1
30 102243403 Lubricant, Moly-Teflon (Single-Use TUbE) ..........ooiiiiiiiiiiiiie e 1
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

MOTOR (MODEL EJ4-4001) — 1Q SYSTEM VEHICLE

GET STARTED = https://CartPros.com/f.htm|

ITEM PART NO. DESCRIPTION QTY m
12 3 4
1 1010934 Screw, 5/16-18 X 1.00 HEX Cap ..ccooeeeiiiiiiieieeeeee e 1
2 1014201 | SCrew, 1/4-20 X 2.25 HEX CAD «.veoverveeeeeeeeeeeeeeeeseeeeeeeeeeeeseeseeeeeeeeeeeseeseeeeeeeeese oo 3 E
3 101920101 Kit, 3-pin Plug & Wedge LOCK ..........eiiiiiiiiiie e 1
4 102235201 Bumper, Drive UNit ..o e 1
5 102243403 Lubricant, Moly-Teflon (Single-Use TUDE) .......ccoeveiiiiiiiiiiiiieeee e 1
6 102705001 IQ Electric Motor, 48-VDC 3.3 hp (includes items 7 through 34) ..........cccccevnneeee. 1
7 102186001 Spring Kit, Motor Brush (includes item 8) ..o 1
8 N/A SPriNG, BrUSH oo 4
9 102186101 Brush BOX ASSEMDIY .....cooiiiiiieeeie e e 1
10 102186201 Brush Kit, Motor (includes item 11) ... 1
1" 102845701 Assembly, Brush and Terminal .............oouuviiiiiiiiiiiiiicie e 2
12 102186301 Ring, 2.24" Internal Retaining .........couviiiiiiiiiiiicie e 1
13 102186401 Bearing, Ball ........ccoooiiiiieieee e 1
14 102186701 ENd Cap, MOTOF ... e 1
15 102186801 Screw, 1/4-20 X 2.25 HX WaShET ......ccooiiiiiieiiiiiiie et 2
16 102186901 Screw, #8-32 X 5 HX HAd TPHite .oevveeeeieeeeee e 2
17 102187001 L-Bracket, MOTOr ... e 1
18 102187101 Hardware Kit, Motor Terminal (includes items 19 through 22) ............ccccce....... 2
19 N/A BUShING, NYION . 2
20 N/A Washer, Nylon Flat ... 2
21 N/A Washer, Flat, 5/16 StEEI .....ccouuniiii e 2
22 N/A Nut, Brass HeX, 5/16 = 18 ....ooreeieieeeeee e e 2
23 102187201 Plate Kit, Motor Cover (includes items 24 and 25) ........ccccooiiiiiiiiies 1
24 N/A Assembly, Cover Plate ... 1
25 N/A Screw, #8-32 x 0.375, Taptite Thread ........ccccccvveeeiiiicie e, 1
26 102704701 Frame & Field Service ASm. ... 1
27 102704801 Armature Service ASSEMDIY ... 1
28 102704901 Speed Sensor Service Package (includes items 29 through 33) ...........cccce... 1
29 101942301 Kit, 3-pin Recept & Wedge LOCK ... 1
30 N/A Sensor, Motor Speed, ADC ... 1
31 N/A Screw, #8-32, Taptite Thread ..........cccccoiiiiiiii e 2
32 N/A Magnet, ADC MOOK ... 1
33 N/A Screw, 1/4-20 X 0.5 .oeee e 1
34 N/A Bolt, 1/4 - 20 x 0.73 Thread-FOorming ........cccccveeeeeiiiicccieeeee e 2
35 451 Lockwasher, 1/4 Helical SPlit .........ccooeeiiiiiiii e 3
36 7174 Lockwasher, 5/16 SPlit .....oovemeiiieceee e 1
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DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

TRANSAXLE, TYPE G — ELECTRIC VEHICLE

GET STARTED = https://CartPros.com/f.htm|

ITEM PART NO. DESCRIPTION QTY m
12 3 4
101896001 Transaxle, Type G (includes items 1 - 30) ....oooeiiiiiiiiiiiii e 1

1 101895801 Axle Assembly, Passenger-Side (includes iteM 3) ......ov.ovveveeeeveeeeeereeeeereeeeeenne. 1 E
2 101895901 Axle Assembly, Driver-Side (includes item 3) .......cccceevvieeiiiiiiiiieieeee e, 1
3 101922201 R (1 o R I o PSP 4
4 102357001 Screw, Flange-Head, M10 X 1.5 X 30 MM ...ccociiiiiiiiiiie e 10
5 101928701 Gasket, Liquid, 8.8 0Z. (250 @) ..eeeiueiiieiiiiiiee e AR
6 101923501 Seal, Oil, INPUt Shaft ........cccciiiiiie e 1
7 101895501 Gear Case, Passenger-Side ...........coooiiiiiiiiiiiiieei e 1
8 101897201 Breathier ..o 1
9 7330 Bearing, Differential ... 2
10 101895601 Assembly, Axle Tube, Passenger-Side ............ccooceeeeieieeiiieiciiiieceeeee e 1
11 1013794 Seal, Oil, AXIE Shaft ......ooiiiiie e 2
12 7335 Bearing, INPUL GEAK .......eeeeeeeee e 3
13 101923701 Shaft, INPUL ..o e e e e e e e e snreeee e 1
14 7336 Bearing, Intermediate Gear ............ccccuviiiiiiiii e 1
15 101906901 Assembly, Intermediate Gear ..........cceevveiieiii i 1
16 101895401 Gear Case, DIVEI-SIdE ........ccuiiiiiiiiiii et ea e 1
17 101972201 0T TR 1 PSP 1
18 101972101 Plug, MagnetiC ........oooiie e 1
19 101923201 GaASKEL, PIUG ..t ae e 2
20 101897001 Bolt, M8 X 1.25 X B0 MIM ...ttt e e e e e e e 11
21 101897601 PiN, DOWEI ...t e 2
22 101923901 Gear, Differential ... 2
23 101903601 Plate, Thrust (idl€r GEar) ......oooei i 2
24 101923001 Gear, Differential [dIer ...........ooiiiieie e e 2
25 101903701 Plate, TRIUST ...oeeiiie e sree e e 2
26 101922101 Pin, DIfferential ..........c.oeiiiiiiiiie e 1
27 101923601 Housing, Differential * ...........oooiiiiiiiic e 1
28 101906201 Gear, OUIPUL e e e e e e e e e e e e eaaes 1
29 101897401 Bolt, M10 X 1.5 X 25 MIM et 6
30 101895701 Assembly, Axle Tube, DIVEr-Side ........ccccceiiiiiiciiiiiieeee e 1

* If you are replacing the Output Gear, P/N 101906201, or Differential

Housing, P/N 101923601, you must buy both. They are replacements

for all gear and differential housing combinations in G type transaxles.

(No pin required).
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TRANSAXLE, TYPE K- ELECTRIC VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
N/A | Transaxle, Type K (includes items 1 - 41) ..o 1

1 1013785 Axle Assembly, Passenger-Side (includes items 3 = 7) w.v.veeeeeeeeeeeeeeeeeeeeene. 1 E
2 1013786 Axle Assembly, Driver-Side (includes items 3 - 7) ....ovvveveeeeiiiiiiiiiiiiee e, 1
3 1013787 R (1 o 1 I o SRR 4
4 1014207 Bushing, 25 MM L. D. ..oooiiie e s 1
5 1011291 Bearing, Outer AXIE TUDE ..........oooiiiie e 1
6 1013792 (O3 1o TN 1Y/ oYY PSR 1
7 1016672 RiNG, REtaiNINgG ....cooeiiieee e 1
8 1013790 Bolt, M10 X 1.5 X 30 MIM et 10
9 1013791 {4 =T a1 g o Yo 10
10 1013775 Seal, Input Shaft Oil ... 1
1" 1013756 Gear Case, PasSenger-Side ...........ccooiiiiiiiiiiiiiiee e 1
12 1012711 T == 11 Y SR 1
13 1013758 GASKEL, CASE ...ueiiiii ittt a e st e e e s anaeee e e e 1
14 7330 Bearing, Inner AXIE TUDE ......ooeviieieieee e 2
15 101928701 Gasket, Liquid, 8.8 0Z. (250 @) ..eeiiieiiieiiiiiee e 2
16 1017704 Assembly, Axle Tube, Passenger-Side ..........ccccooviiiiiiiiiiiee e 1
17 1013794 Seal, Axle Shaft Oil ........oooiiiiiiiie e 2
18 7335 Bearing, INPUE GEAI ......cooiiiiiie e 3
19 1013764 Shaft, INPUL ..o e s e e e sneaeee s 1
20 7336 Bearing, Intermediate Gear ... 1
21 1013766 Gear, Intermediate, SMall .........ooeveiiiie e 1
22 1013780 LGS T o PR ER 1
23 1013765 Gear, Intermediate, Large ... 1
24 1013757 Gear Case, DIIVEI-SIAE ........cooeiieeiieeee et e e e e e e e eees 1
25 1013759 Plug, Fill, With Gasket .........coooiiiiiie e e 2
26 1013763 BOIt, MB X 1 X 50 MM 1.eiiiiiiiiiee e e e e et ree e e e 10
27 1012710 PiN, DOWEI ...t 2
28 1013779 BOlt, M8 X 1.25 X 37 MIM ..ottt e e e e e e ennes 8
29 1013782 Plate, LOCK .iiieeiiiee ettt s ettt e et e e s st e e e e st e e e e e nnraeaeeeanes 4
30 1013767 LCT= Y= A @ 11 o 10 ) SRR 1
31 1013772 Pin, Differential ...........oooioiiieee e 1
32 101910501 Kit, Differential Gear Case (includes items 33 - 36) ........ccccceiiriienieiniiiiee e, 1
33 1013768 Gear Case, Differential (driver Side) ........cccceeveiieeiiiiiceeeee e 1
34 1013773 Plate, Thrust (differential gear) ........ccccocviiiiiii e 2
35 1013774 Plate, Thrust (idler ear) ... 2
36 1013769 Gear Case, Differential (passenger Side) .......cccccceeeeviiiiiiiiiiiieecee e, 1
37 1013771 Gear, DIfferential ..........o.oooeveiiiii e 2
38 1013770 Gear, Differential [AIEr ...........coooiiieie e 2
39 1013781 1S 2110 o SRS 1
40 1017703 Assembly, Axle Tube, Driver-Side ... 1
41 1014193 PiN, DOWEL ...ttt et e e et e e e e et ae e e e e r e e e ennns 1

Note: Transaxle type is identified by orientation of gear case bolts (item 26).

The Type K Transaxle has gear case bolt heads facing toward the driver side

of the vehicle.
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
101646401 Charger, Accu-Power, Domestic, 120-V AC, 36-V DC, 60-Hz

(model number 13800-11) (includes items 1 - 14) E
108-inch DC cord, 72-iINCh AC COId ......nieeieeee e 1

1 1015907 Assembly, Case (includes fasteners) ..........cccoeccviviiiiiiie e 1

2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....oovviiiiiiiiiiieeeeee e, 10

3 1015912 Assembly, Transformer ... ... 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1

5 1015905 Ammeter (includes mounting hardware) ............ccccoovviiieeeii e, 1

6 1015911 ReIaY, 36-V DC ...ttt anaes 1

7 1015910 (07T o = [o71 (o] S PP PR RRTPP 1

8 101643301 Cordset, DC, 108-Inch Long (standard) 12-AWG .........cccoceeeeiieeiiieiiciiieeee e 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG ........ooiiiiiiieee e 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG ......cccooiiiirieiiiiiee e 1

9 1012101 Assembly, Fuse (Includes Hardware) ............ccccoiiiiiiiieee i, 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .........ccoocciiiiiieeeieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord .........cccocciiiiiiieiieeeeec e 1

11 1015917 Bushing, Strain Relief, AC Cord ..........ccooiiiiiiiiiie e 1

12 101591601 Cordset, AC, 72-Inch Long (standard) ..........coccoceiiiiiiieiiiiiiieeeeieee e 1

12 101591602 Cordset, AC, 108-INCh LONG ..coiiiiiiiiieiiiie et 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) .............ccccoeiiiniins 1

14 1015913 Assembly, Control Cable ... 1
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
101643401 Charger, Accu-Power, Export, 230-V AC, 36-V DC, 50-Hz

(model number 14410-11) (includes items 1 - 14)
108-inch DC cord, 108-iNCh AC COId .......ceoieeii e 1 E

1 N/A ASSEMDIY, CASE ...oviiiiiiiiiiee ittt e a e e e e e e e 1

2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....oovviiiiiiiiiiieeeeee e, 10

3 1015936 Assembly, Transformer ... ... 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1

5 1015905 Ammeter (includes mounting hardware) ............ccccoovviiieeeii e, 1

6 1015911 ReIaY, 36-V DC ...ttt anaes 1

7 1015910 (07T o = [o71 (o] S PP PR RRTPP 1

8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........cccccceeeveeiiiiiiiiiiiieeee e, 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG ........ooiiiiiiieee e 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG ......cccooiiiirieiiiiiee e 1

9 1012101 Assembly, Fuse (includes mounting hardware) .............ccccoeeeviiieiienieeieiecccns 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .........ccoocciiiiiieeeieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord .........cccocciiiiiiieiieeeeec e 1

11 1015917 Bushing, Strain Relief, AC Cord ..........ccooiiiiiiiiiie e 1

12 1014696 Cordset, AC, 108-Inch Long (standard) ...........cccccriiiiiiiiiiiiiiiiiiee e 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) ..........cccccoeecvveieiiiiine e, 1

14 1015913 Assembly, Control Cable ... 1
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V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY m
12 3 4
101646201 Charger, Accu-power, Export, 100-V AC, 36-V DC, 50-Hz

(model number 14900) (includes items 1 - 14) E
108-inch DC cord, 108-iNCh AC COId ......cooieeiii e 1

1 N/A ASSEMDIY, CASE ...oviiiiiiiiiiee ittt e a e e e e e e e 1

2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....oovviiiiiiiiiiieeeeee e, 10

3 1016336 Assembly, Transformer ... ... 1

4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1

5 1015905 Ammeter (Includes Mounting Hardware) ..........ccccceeeeeieeeiiiiciiiieeeeee e 1

6 1015911 ReIaY, 36-V DC ...ttt anaes 1

7 1015939 (07T o = [o71 (o] S PP PR RRTPP 1

8 101643301 Cordset, DC, 108-Inch Long, 12-AWG (standard) .........cccccceeeveeiiiiiiiiiiiieeee e, 1

8 101643302 Cordset, DC, 146-Inch Long, 10-AWG ........ooiiiiiiieee e 1

8 101643303 Cordset, DC, 242-Inch Long, 10-AWG ......cccooiiiirieiiiiiee e 1

9 1012101 Assembly, Fuse (includes mounting hardware) .............ccccoeeeviiieiienieeieiecccns 1

10 1012098 Bushing, Strain Relief, 12-AWG DC Cord .........ccoocciiiiiieeeieee e 1

10 1012042 Bushing, Strain Relief, 10-AWG DC Cord .........cccocciiiiiiieiieeeeec e 1

11 1015917 Bushing, Strain Relief, AC Cord ..........ccooiiiiiiiiiie e 1

12 1016282 Cordset, AC, 108-INCh LONG ..eeiiiiieeeieiiiieiie e 1

13 1015906 Assembly, Timer Kit (includes mounting hardware) ..........cccccoeecvveieiiiiine e, 1

14 1015913 Assembly, Control Cable ... 1
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ITEM PART NO. DESCRIPTION QTY m
12 3 4
PowerDrive chargers can be used with PowerDrive System 48
and 1Q System vehicles. E
101802201 Charger, Battery, PowerDrive, Domestic 120-V AC 48-V DC 60-Hz
(model number 17930-11) (includes items 1 - 14)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded plug .......cccuvveiiiiieeie e 1
101802202 Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-18) (includes items 1 - 14)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIUg .........occeeeiiiiiiiiiiei e 1
101802203 Charger, Battery, PowerDrive 120-V AC 48-V DC 60-Hz
(model number 17930-19) (includes items 1 - 14)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug .........cccouiiiiiieiiec e, 1
1 101828301 Assembly, Case (includes fasteners) ...........ccoocciiiieiiiii e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ... 10
3 101819701 Assembly, TransSfOrMEr ...........coooiiiiiiiie e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 101828501 Ammeter (includes mounting hardware) ...........cccoiiiiiiie e 1
6 101831101 Kit, Wire ASSEMDIY .....ooiiiiiiiiie et 1
7 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ............ccccvveeeee.n. 1
7 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ...............coceeeee 1
7 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ...............ccceeeenne 1
8 1012101 Assembly, Fuse (includes mounting hardware) .........cccccccvceeiiiiiiee e, 1
9 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ... 1
10 101914401 Assembly, Voltage SUPPIESSOr .......euuiiiiiiiiiiiiiiiiiee e e 1
11 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ... 1
12 101828601 Relay, POWEL, 48-V DC .......oveiiiiiieie ettt e e 1
13 101828801 Cordset, AC, 80-INCh LONG ...eeiiiiiiaiiiiiiee et 1
13 101828802 Cordset, AC, 116-INCH LONG ....eiiiiiiieieieei e 1
14 1015917 Bushing, Strain Relief, AC Cord ..o 1
2004-2005 DS Golf Cars lllustrated Parts L %GGCARTPROS
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POWERDRIVE 2 BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY m
12 3 4
PowerDrive 2 chargers can be used with PowerDrive System 48
and 1Q System vehicles. E
101802204 | Charger, Battery, PowerDrive 2, Domestic 120-V AC 48-V DC 60-Hz
(model number 22110-11) (includes items 1 - 15)
103-inch DC cord with male 3-pin plug, 12-AWG
74-inch AC cord with male grounded plug .......cccuvveiiiiieeie e 1
101802205 Charger, Battery, PowerDrive 2 120-V AC 48-V DC 60-Hz
(model number 22110-18) (includes items 1 - 15)
144-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded PIUg .........occeeeiiiiiiiiiiei e 1
101802206 Charger, Battery, PowerDrive 2 120-V AC 48-V DC 60-Hz
(model number 22110-19) (includes items 1 - 15)
240-inch DC cord with male 3-pin plug, 12-AWG
108-inch AC cord with male grounded plug .........cccouiiiiiieiiec e, 1
1 102273201 Assembly, Case (inCludes itemM 2) .........oooiiiiiiiiiiiiieee e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 ... 12
3 102273301 Assembly, Transformer (includes rivets) ...........ccoccviiiiiieiii i, 1
4 102273401 Plate, HEatSINK ......cuiiiiii e 1
5 102273501 Assembly, Diode with Heatsink Film (includes mounting hardware) ................. 1
6 102273601 Kit, Wire Assembly (N0t ShOWN) ........ccuiiiiiiiiiiiice e 1
7 101828904 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG ............ccccvveeeee.n. 1
7 101828905 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG .........c.ccccevviernnee. 1
7 101828906 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ...............ccceeeenne 1
8 102273701 Assembly, Fuse, 30-Amp (includes terminal hardware) .........cccccccovvviievevinnnenn. 1
9 102273801 Ammeter (includes mounting hardware) ..........ccccoiiiiiiiiiiie e 1
10 102273901 Bushing, Strain Relief, AC Cord ... 1
11 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ........ccccoiiiiiiiiieiie e 1
12 CCX8506 Breaker, Circuit, 15-Amp, 120-V AC ... 1
13 101828801 Cordset, AC, 80-INCh LONG ...eeiiiiiiaiiiiiiee et 1
13 101828802 Cordset, AC, 116-INCH LONG ....eiiiiiiieieieei e 1
14 102274001 Handle, PowerDrive 2 Charger (with four SCrews) ..........ccccceviviiiieiniiiee e, 1
15 101828601 Relay, POWer, 48-V DC ...ttt 1
2004-2005 DS Golf Cars lllustrated Parts L %GGCARTPROS
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GE POWERDRIVE BATTERY CHARGER, DOMESTIC

ITEM PART NO. DESCRIPTION QTY m
1.2 3 4

1 102496401 Charger,120VAC/48VDC 103/T4IN ....ooieieiciiee ettt e 1

2 | 102496402 | Charger,120VAC/48VDC 144/108IN .........oovoeooveeeeeeeeeeeeeeeeeeeeeeeee e 1 E
3 102496403 Charger,120VAC/48VDC 240/108in (includes items 4 through 23) .........cccceee.... 1

4 102814201 Handle, PowerDrive Charger ... 1

5 102814301 =115 0] 1 4= PP PPPRPPR 1

6 102814401 COVEL, BASE ..oiiieiiiiiiec e 1

7 102814501 (0701Y/=] (R [o] o REUUU U RO UPUPPUPTP 1

8 102814601 Plate, HeatSinK .........coouniiiiiieeee e 1

9 102814701 Cordset, AC, 80-INCN LONG ...vveiiiiiieieiiicce e 1

10 102814702 Cordset, AC, 108-INCh LONG ..eeiiiiiiiiiieie e 1

1" 102814801 Cordset, DC, 113-INCh LONG ...eoiiiiiiiiiiiieeee e 1

12 102814802 Cordset, DC, 154-INCh LONG ...voiiiiiiiiiiiieee e 1

13 102814803 Cordset, DC, 250-INCh LONG ...eiiiiiiiiieiiiiee et 1

14 102814901 Breaker, CirCUit, 15-AMP ..oooiiiiee e 1

15 102815001 RECHTIEE .. e e e e 1

16 102815101 REIAY, 48-VDC ..ot e e e e 1

17 102815201 YN 210015 (=T SRRSO O PERTTRR 1

18 102815301 Bushing, Strain Relief ..........oooiiie e 1

19 102815401 Bushing, Strain REHET ........ooviiiiiiee e 1

20 102815501 Fuse, 25-Amp, Type ABC ... e 1

21 102815601 Wire Assembly, Voltage SUPPreSSOr .......couiiiiiiiiiiiiiiiie e 1

22 102815701 0] (o L= g LU T N 1

23 7577 Screw, #10 X .50 Phil Pan Head ... 12
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POWERDRIVE BATTERY CHARGER, EXPORT

ITEM PART NO. DESCRIPTION QTY

12 3 4

PowerDrive chargers can be used with PowerDrive System 48

and 1Q System vehicles.

101831503 | Charger, Battery, PowerDrive, Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-11) (includes items 1 - 16)

103-inch DC cord with male 3-pin plug, 12-AWG

74-inch AC cord With NO PIUQG ....vvviiiieiieiiie e 1

101831504 Charger, Battery, PowerDrive Export with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 18780-18) (includes items 1 - 16)

144-inch DC cord with male 3-pin plug, 12-AWG

108-inch AC cord With NO PIUG ....eeeeiiiiiiiiiie e 1
1 N/A ASSEMDIY, CASE ...uviiiiiiiiiiee i a e e e e e e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....oooviiiiiiiiiiiieeeeee e, 10
3 101838201 Assembly, TransformMer .........oooo e 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 101914401 Assembly, VoItage SUPPIESSOT ........cuiiiiiiieiiiieiiiieeeeee e e e e 1
6 101838501 Kit, Wire ASSEMDIY .....ooiiiie et 1
7 101828501 Ammeter (includes hardWare) .........ccceeeiiiiiii i 1
8 101838301 Relay, Power, 48-V DC (includes mounting hardware) ............ccccccvvveveeeeeeennn. 1
9 101838701 Bracket, Power Relay MOUNtiNg ........oooiiiiiiiiiii e 1
10 101838601 Switch, 4-Position SHAE ......cc.eiiiiiiiiie e 1
11 101828901 Cordset, DC, 113-Inch Long with Male 3-Pin Plug, 12-AWG .............ccccevennee. 1
1 101828902 Cordset, DC, 154-Inch Long with Male 3-Pin Plug, 12-AWG ............ccccvveeneenn. 1
1" 101828903 Cordset, DC, 250-Inch Long with Male 3-Pin Plug, 12-AWG ............ccciiiieeneeen. 1
12 1012101 Assembly, Fuse (includes hardware) .............occcveiiiiiiiiiiiiiiiiieeee e 1
13 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ... 1
14 101838401 Breaker, Circuit, 10-AMP ....oooiiiieeee s e 2
15 101831701 Cordset, AC, 80-Inch Long with Leads (N0 plug) ......oooviiiiiiiiiii e, 1
15 101831702 Cordset, AC, 116-Inch Long with Leads (no plug) ......ccccoeveeeeiiiiiieniiiee e 1
16 1015917 Bushing, Strain Relief, AC Cord ... 1

GET STARTED = https://CartPros.com/f.htm|
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POWERDRIVE BATTERY CHARGER, EUROPEAN
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ITEM PART NO. DESCRIPTION QTY m

12 3 4

PowerDrive chargers can be used with PowerDrive System 48

and 1Q System vehicles. E

101956201 Charger, Battery, PowerDrive, European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20300) (includes items 1 - 15)

103-inch (261 cm) DC cord with male 3-pin plug, 12-AWG .........cccoeivveeeeeeiiis 1

101956202 Charger, Battery, PowerDrive European with 4-Position Switch

100 - 200 - 220 - 240 V AC, 48-V DC 50/60-Hz

(model number 20310) (includes items 1 - 15)

144-inch (366 cm) DC cord with male 3-pin plug, 12-AWG .........cccooiiiiiiiiiiieen, 1
1 N/A ASSEMDIY, CASE ...uviiiiiiiieiei e a e e e e e e e 1
2 7577 Screw, Pan-Head, Self-Tapping, #10-16 X 1/2 .....ooeviiiiiiiiiiiieeeee e 10
3 e Assembly, TransformMer ... 1
4 1015914 Assembly, Heatsink, with Diodes (includes mounting hardware) ..................... 1
5 e Assembly, AC Voltage SUPPIrESSON .......c.ceeeiiiiiiiiiieeeeeee e e e 1
6 e Kit, WIr€ ASSEMDIY ...t e e e e e e e e e 1
7 101976601 Ammeter (includes hardWare) ............cooooiiiiiiiiiiiiiiiiee e 1
8 101987501 Relay, Power, 48-V DC (includes mounting hardware) .............ccccccccvevveeeeenn.n. 1
9 101838601 SWitch, 4-PoSition SHAE ....eveiiiiieeeee e e 1
10 101828901 Cordset, DC, 103-Inch (261 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828902 Cordset, DC, 144-Inch (366 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
10 101828903 Cordset, DC, 250-Inch (635 cm) Long with Male 3-Pin Plug, 12-AWG ............. 1
11 1012101 Assembly, Fuse (includes hardware) ..........ccccccviiiiiiieiiiiiiie e 1
12 1012098 Bushing, Strain Relief, DC Cord, 12-AWG ..........coociiiiiiiiiie e 1
13 101838401 Breaker, CirCuit, T0-AMP ..eoiiiiieie e e e e e e e e e aeeeeaeaee s 2
14 101973501 Receptacle, AC COord .......ooooiiiiiiieieieiceeis et 1
15 i Assembly, Current LIMIter ... 1
16 101958301 Cordset, AC, Continental Europe, 96-Inch (244 cm) Long

(With male 2-pin PIUG) oo e e e e e e e e 1
17 101958201 Cordset, AC, U.K., 96-Inch (244 cm) Long (with male 3-pin plug) .......ccccceeeeeeen. 1
18 N/A Wi, JUMIPEE . et e e e e e e e e e e e e e e e e e e e e ns 1

e Special order item available on request
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MAINTENANCE AND SERVICE TOOLS

QTY | QTY | QTY
ITEM | PARTNO. | DESCRIPTION oseL | GaS | ELEC

12 3 4

The following tool list includes all tools available from Club Car for
maintenance and service procedures for gasoline, electric, and/or
diesel vehicles, both past and present models. Be sure to carefully
examine the tool list for applicability to your vehicle before ordering

1 101871001 Accelerator Pedal Adjustment TOOI ...........oveiiiiiiiiiiiiiieieeeeeee, 1 1
2 101813202 Adhesive, Guide Ring, 3-Gram Tube .......ccccccoiiiiiiiiiii e
3 TO1641202 | ArDOT .ot 1
4 101831901 Battery Discharge Machine, 36/48 VOIt ..........cccceeeeeeieiiiiiciieee. 1
5 1014305 Battery Terminal Protector Spray ..........cccccooiiiiiiiiiiei e, 1 1 1
6 1011767 Battery Thermometer ..., 1 1 1
7 1016417 Bearing and Oil Seal Remover Assembly ..........cccccceeeeiiiiiiiinnienenn. 1 1 1
8 1016416 Bearing Driver St ........ooo i 1 1 1
9 1012811 Bearing PUIIEr ...t 1 1 1
10 1012812 Bearing Puller Wedge Attachment ..., 1 1 1
11 1013582 Brake Adjustment Tool (used only on vehicles with

manually adjusted mechanical brakes) ...........ccccoiiiiiiii 1 1
12 102555501 Brake Cable Release TOOI .........cccueveiiiiiiiei i 1 1 1
13 102249901 Brake Pedal Adjustment Tool Kit (used for the Carryall Electric

Industrial Truck only) (includes items 14 and 15).........c.ccccccevveeneee. 1
14 il Brake Pedal Adjustment TOOI ..........coooiiiiiiiiii e 1
15 kel Brake Pedal Tension TOOI .........cccceveiiiiiiiii i 1
16 102669601 Connecting Rod Small End Bushing Tool

(for Kubota D722 Diesel ENGINES) ......cccovciiiieiiiiiiiee e 1
17 101887101 Calibration Test Module ............ovveiiiiieieiei e 1
18 101808401 Cam Installation TOOI .......cooiiiii e 1
19 102562401 Charger Bezel TOOI .....oooiiiiiieee e 1
20 102686101 Clutch Removal Tool

(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ............... 1 1

Please refer to the maintenance and service manual
for proper tool application.

e Special order item available upon request
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MAINTENANCE AND SERVICE TOOLS, CONTINUED
ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
21 1014510 | Clutch Tool Kit (includes items 22 - 28) ........ccovoieiiiiiiiiiiiiieeees 1
22 1014498 Clutch Alignment Tool (for pre-unitized transaxle
vehicles built prior to 1997 model year) .........cccovvveeeveeeeeiiiiinns 1
23 1014496 Drive Clutch Puller (for Kawasaki engines only) .........ccccceeeene.. 1
24 1014497 Drive Clutch Hub Puller (for Kawasaki engines only) ................. 1
25 1014508 Driven Clutch Cam Puller (for Kawasaki engines only) .............. 1
26 1014507 Driven Clutch Puller Plug (for Kawasaki engines only) ............... 1
27 1015524 Drive Clutch Holder Tool Assembly (for Kawasaki engines only) 1
28 101809101 Press Weldment (for Kawasaki engines only) ..........cccccceeeeeeenn. 1
29 102601501 Clutch, Drive, Fixed Sheave Tool
(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ................ 1 1
30 102607501 Clutch, Drive, Spider Removal Tool
(for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles) ................ 1 1

31 102603501 Clutch, Driven, Spring Compression Base (for use with items 32
and 33) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1
32 102605201 Clutch, Driven, Spring Compression Collar (for use with items 31
and 33) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1
33 102606101 Clutch, Driven, Spring Compression Nut (for use with items 31
and 32) (for XRT 1500, Carryall 294, and Bobcat 2200 Vehicles)...| 1 1

34 101831801 Communication Display Module ..........ccocciiiiiiiiiiie e 1
35 101641002 Compression Gauge and Adapter ... 1
36 102669001 Compression Tester (for Kubota D722 Diesel Engines)................... 1
37 102669201 Connecting Rod Alignment Tool (for Kubota D722 Diesel Engines) 1
38 1011273 Continuity TESTEI ....eiiiiiiie e 1 1
39 102668901 Crank Sleeve Setter (for Kubota D722 Diesel Engines) ................. 1
40 102669501 Crankshaft Bearing Replacement Tool

(for Kubota D722 Diesel ENGINES) ....coovveiiiiiiiiiiiiieiieeee e 1
41 102674001 Crankshaft Main Bearing Driver (for use with items 42 and 43)

(for Honda GX620 Gasoline ENgiNes) ......cccocuveiiieiieeieeei e 1
42 102674101 Crankshaft Main Bearing Driver Attachment

(for use with Honda GX620 Gasoline Engines) 1
43 102674201 Crankshaft Main Bearing Pilot Attachment

(for Honda GX620 Gasoline ENginNes) ......cccccveiiiieieeieniiieiiiieeee, 1
44 102675201 Cutter, Valve Seat Exhaust, 32 Degree (requires item 59)

(for Honda GX620 Gasoline Engines) ........ccccoiiiieiiiiieeiiiiiiaiieee 1
45 102675301 Cutter, Valve Seat Intake, 32 Degree (requires item 59)

(for Honda GX620 Gasoline ENgines) ......ccccccvvveeeieeeeeeieeiiiiiieeee, 1
46 102675401 Cutter, Valve Seat, 60 Degree (requires item 59)

(for Honda GX620 Gasoline ENgines) .......cccccveieeeiiiiiieeieniiiiieeenes 1
47 102675001 Cutter, Valve Seat, Exhaust, 45 Degree (requires item 59)

(for Honda GX620 Gasoline ENgines) .......cccccoevieeiiiiieeeeiniiieeeees 1
48 102675101 Cutter, Valve Seat, Intake, 45 Degree (requires item 59)

(for Honda GX620 Gasoline ENgiNes) ......ccccccvvvveveieeeeeeieeiciiiieeeen, 1

Please refer to the maintenance and service manual
for proper tool application.

2004-2005 DS Golf Cars lllustrated Parts L -;Q‘CA RTPROS
Y0



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

797

mi)am)

Y

5

©

d}g
I S—

®)
®)

Page 16-6 2004-2005 DS Golf Cars lllustrated Parts List ﬂc ARTPRO S
O¥0



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED = https://CartPros.com/f.htm|

MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee
12 3 4
49 1012151 Dry Moly Lubricant ... 1 1 1
50 102674501 Flywheel Clutch Holder (for Honda GX620 Gasoline Engines) ....... 1
51 102668601 Flywheel Puller (for Kubota D722 Diesel Engines) ........ccccccceeveen... 1
52 1016627 Flywheel Puller Kit (for Kawasaki ENngines) .........cccccceeeiiniineeininn 1
53 102669801 Fuel Injection Pump Pressure Tester
(for Kubota D722 Diesel ENgiNes) .........ccoocceiiiiiieiieeeeee e 1
54 102669901 Gauge, Carburetor Float Level
(for Honda GX620 Gasoline ENgines) .......cccccvvveeeeeeeeeeiieccciiiieeeen, 1
55 102674701 Gauge, Oil Pressure (for Honda GX620 Gasoline Engines) ........... 1
56 102670001 Gauge, Oil Pressure, Attachment (for Honda GX620 Engines) ...... 1
57 1016418 | GEAI YOKE ..oiiiiiiiiiieiiiiiie ettt ee ettt te e sttt e e e ettt e e e s sntaee e e s snteeeeeenanes 1 1 1
58 101933101 Governor Shaft Installation Tool (for Kawasaki Engine Vehicles) ... 1
59 102674901 Holder, Valve Seat Cutter (for use with items 44 through 48)
(for Honda GX620 Gasoline ENgines) .......cccccvvveeeeeeieeeiieiiciiiveeeeee, 1
60 102169401 Hydraulic Brake Adjuster (for gasoline vehicles equipped
with hydraulic brakes, except XRT 1500, Carryall 294,
and Bobcat 2200) ......coeeiieiiiiiei e 1
61 1011478 HYAromMEeter .......eoiiii e 1 1 1
62 102669701 Idle Gear Bushing Replacement Tool
(for Kubota D722 Diesel ENGINES) ......cccoviiiiieiiiiiieee i 1
63 1013593 Internal Retaining RiNg Pliers ..., 1 1 1
64 102248803 IQ Display Module (IQDM) Kit (for IQ System vehicles only) .......... 1
(includes items 65 and 66)
65 102251501 Adaptor, Cable .....occ.uiiiiiiiee e 1
66 102241502 IQDM Series 2 Cable ......ccceeeiiiiiieiiee e 1
67 102241501 IQDM Series 1 Cable (replacement) ........cccoooiiieeiiiiiiin e 1
68 101928701 Liquid Gasket (transaxle Case) .........occoioiiiiiiiiiiieeiiniiieeeeeeee e 1 1 1
69 102243402 Moly-Teflon Lubricant (4-0z. (113-gram) tube) ..........cccocieneenn. 1
Please refer to the maintenance and service manual
for proper tool application.
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MAINTENANCE AND SERVICE TOOLS, CONTINUED

ITEM | PARTNO. | DESCRIPTION oeer | oAs | B Ee

12 3 4
70 102669101 Oil Pressure Tester (for Kubota D722 Diesel Engines) ................... 1
71 101997201 Paint, Touch-Up — BEIGE™ .......ooviiiieiiiiiciceeee e 1 1
71 101997207 | Paint, Touch-Up — BIack™ ..........coooiiiiiiiiiiiiiee e 1 1
71 101997212 Paint, Touch-Up — Burgundy™ ...........ccooiiiiiiiiiiie e 1 1
71 101997211 Paint, Touch-Up — Classic Blue (Navy)* .......ccccccciviiiiiiiiiiiieeceeeee, 1 1
71 101997205 Paint, Touch-Up — Dark Gray™ ..........ccocoviiiiiieeee e 1 1 1
71 101997209 Paint, Touch-Up — Dark Green* .........cccoooeeiieiiiiiiiiiiiiiiiiiieeeeeeeeea, 1 1 1
71 101997204 Paint, TouCh-Up — Gray” .......cccccveeiiiiiiiiiiieeee e 1 1
71 101997203 | Paint, Touch-Up — Red™ .......cccoiiiiiiiiiiiie e 1 1 1
71 101997206 Paint, Touch-Up — Royal Blue (Pacific Blue)* ...........cccccoviiiiennnnn. 1 1
71 101997202 | Paint, Touch-Up — WhIte* .......ccoiiiiiiiiiiiee e 1 1 1
72 1016414 Piston Ring Compressor Kit (FE290, FE350 and FE400 engines) . 1
73 1016415 Piston Ring Pliers (for Kawasaki ENgines) .........ccccccocviiiiiiniennnnn. 1
74 102669301 Plastigage (for Kubota D722 Diesel ENgines) ...........ccccocvvveeeeeeeennn. 1
75 102668801 Puller, Special Use (for Kubota D722 Diesel Engines) .................... 1
76 1012549 Retaining Ring Pliers, 45° External ..........ccccooiiiiiiiiiii i 1 1 1
77 1012560 Retaining Ring Pliers, 90° Internal ..........ccccccoviiiieiiiiiiiiee e 1 1 1
78 101823101 Safety First Card (50 per Pack) ......cccceeeeviiieeeeiiiiiee e eiieieeeeiiieee e 1 1 1
79 1012809 | Seal PUIIET ....ooeieiieee et 1 1 1
80 102330901 Spanner Wrench (for coil over shock front

suspension vVehicles only) ... 1 1
81 1014264 Steering Column Bearing Press Tool ..........ccccoiiiiiiiiiieiiiiiiiieee, 1 1
82 1014259 | Steering Column Retaining Ring TOOl ........ccooieiiiiiiiiniiiieeee 1 1
83 102061201 Steering Wheel Puller TOOI ..........ooiiiiiiiiiiee e 1 1 1
84 AM10753 | Tachometer (includes gasoline engine pick up lead only) ............... 1 1
85 AM10771 Tachometer Diesel Probe (for use with item 84) .............cccceee 1
86 1014162 Transaxle Axle Seal TOOI ..o 1
87 1014161 Transaxle Pinion Seal ToOol .........couviiiiiiiiiiee e 1
88 1014115 Transmission TOOI Kit ........ooiiiiiiiiii e 1
89 101611003 | Tune-Up Kit, All OHV (for Kawasaki Engines) (includes air filter,

spark plug, oil filter, fuel filters) (not shown) ..........ccccccoiiiiiine. 1
90 1016413 | Valve Clearance Adjuster Screw Holder (for FE290 engines only) . 1
91 102674601 Valve Guide Driver

(for Honda GX620 Gasoline ENgiNes) ........cccccevvviieiniee e 1
92 101641201 Valve Guide Reamer (FE290, FE350, and FE400 only).................. 1
93 102674401 Valve Guide Reamer, 6.6 mm

(for Honda GX620 Gasoline ENgines) .......ccccoeiieeeiiiiiieeeeiniiieeenes 1
94 102669401 Valve Guide Replacement Tool (for Kubota D722 Diesel Engines) 1

* Item 71 is not for use on vehicles with Surlyn® body material,
which is used on Precedent vehicles.
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QTY | QTY | QTY

ITEM | PARTNO. | DESCRIPTION DIESEL| GAS | ELEC
12 3 4
95 1016552 | Valve Seat Cutter GUIde ........ccuemiiiiiiiieeie e 1
96 102668701 Valve Seat Cutter Set (for Kubota D722 Diesel Engines) ............... 1
97 1016551 Valve Seat Cutter T-Wrench .......ccoovvviiiiiii e 1
98 1016553 | Valve Seat Cutter, 45° (32 mm diameter) (for FE290 engines only) 1
99 1016554 | Valve Seat Cutter, 45°/30° (35 mm diameter) ........c.cccccoeevevnrrnnnnn. 1
100 101641101 Valve Spring COMPIreSSOr .......cccoiiiiiiiieiiieeeee e e e s e e e 1
101 1011480 | VOIt ONM MELEI ...oveieeiiiiee e 1 1 1
102 102674801 Wrench, Valve Clearance Adjustment
(for Honda GX620 Gasoline ENgiNes) .......ccceveivveeeeiiiiiiieeeiiiiieeeens 1
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Part Number and Page
AM10079 6-9, 12-3
AM10080 11-5, 11-11
AM10081 11-5, 11-11
AM10419 10-5
AM10724 7-5
AM10753 16-9
CCX8506 15-9, 15-11
183 8-11, 10-3

304 12-7

324 1-15

332 1-7,1-9, 1-11, 1-15, 6-5, 8-11, 9-3,
12-11, 12-27

334 4-7, 5-3, 5-5, 7-15

357 5-9, 10-3

451 9-3, 12-7, 12-9, 12-11, 12-15, 13-3,
13-5, 13-7, 13-9

705 6-13, 7-15

706 5-9

808 10-3

1016 12-13

1017 129

1028 1-13, 4-5, 12-7, 12-9, 12-11, 12-15

1032 4-5

1035 4-3, 5-5, 5-7

1218 12-19

1241 1-5, 1-13, 4-5, 4-7, 6-7, 6-13, 6-15,
12-19

1242 4-5, 6-7, 6-13, 12-19, 12-31

1308 5-7

1606 8-11, 12-13

1620 1-3

1624 4-7, 5-5, 5-7, 5-9

2402 5-7

4107 12-13

7048 5-9

7173 6-13, 6-15, 12-19

7174 5-3, 6-13, 8-9, 9-3, 12-13, 12-19,
12-31, 13-3, 13-5, 13-7, 13-9

7251 1-5

7310 2-3

7330 11-7, 11-13, 14-3, 14-5

7335 11-5, 11-11, 14-3, 14-5

7336 14-3, 14-5

7473 1-3, 1-5, 1-13, 4-5, 4-7, 6-7, 6-13,
6-15, 12-9

7479 1-9, 1-13

7539 5-7

7540 5-5, 5-7

7555 5-5, 5-7

7569 5-11

7577 15-3, 15-5, 15-7, 15-9, 15-11, 15-13,
15-15, 15-17

7602 5-5, 5-7

7716  4-5, 4-7

7818 1-13, 6-7

7847 1-3, 1-7, 9-3

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

UVEA
7893 6-5, 6-7, 12-13
7973 1-3
8049 12-7, 12-15
8056 12-9
8057 6-5, 6-7, 12-7, 12-9, 12-15
8058 6-5, 6-7, 12-7, 12-9, 12-15
8067 5-9
8233 1-7, 1-9, 1-15, 4-7, 6-5, 8-3, 12-7,

12-15, 12-27
8248 1-7, 1-9, 6-5, 8-3, 12-27
8251 1-7, 1-9, 6-5
8418 1-13
8449 12-9
8450 10-3, 12-7, 12-15
8626 4-5
8639 12-13, 12-31
8717 6-5, 6-7
8745 5-9
8754 4-7, 5-3, 5-5, 5-7, 5-9, 5-11, 6-13
8755 5-9
8795 12-13
8796 12-13
8797 12-13
8861 5-7
8990 5-5, 12-3, 12-27
8755 5-11
1010124 5-7
1010145 5-11
1010150 5-9
1010200 5-7
1010219 5-7
1010413 1-13
1010434 1-3, 1-13
1010435 1-5
1010521 12-13
1010543 1-11
1010577 7-15
1010805 4-5
1010829 4-3
1010850 4-3
1010877 4-5
1010878 4-5
101090801 12-13, 12-17, 12-29
1010921 1-13, 4-5
1010927 4-5
1010932 4-5
1010933 4-5
1010934 6-15, 13-3, 13-5, 13-7, 13-9
1010954 6-5, 6-7, 11-3, 11-9
1010958 12-5, 12-13
1010974 5-11
1010984 2-3, 5-9
1011010 12-5
1011014 1-5
1011017 1-5
1011019 1-3
1011069 12-5

GET STARTED

1011084
1011229
1011273
1011290
1011291
1011382
1011394
1011402
1011411
1011415
1011418
1011466
1011478
1011480
1011558
1011578
1011652
1011694
1011697
1011700
1011734
1011767
1011779

= https://CartPros.com/f.htm|

4-7

6-9

16-5

13-3, 13-56

11-7, 11-13, 14-5
1-3

1-5

4-5

13-3, 13-5, 13-7
5-11

4-5

4-3

16-7

16-11

12-19

12-13, 12-17, 12-29
1-11

4-7

1-3, 5-3, 8-7, 8-9
4-7

4-7

16-3

4-3, 4-5

101187702 4-5, 4-7

1011930
1011931
1011988
1011997
1012022
1012030
1012042
1012047
1012098
15-15,
1012101
15-17
1012151
1012159
1012180
1012181
1012182
1012285
12-27,
1012295
1012303
1012304
1012324
1012328
1012333
1012353
1012382
1012412
1012431
1012467
1012505
1012528
1012549

5-5, 5-7
12-11

8-3

12-7
12-13

5-9

15-3, 15-5,
1-7, 1-9
15-3, 15-5,
15-17
15-3, 15-5,

15-7

15-7, 15-9, 15-11,

15-7, 15-9, 15-15,

16-7

1-9

5-11

5-11

5-11

6-5, 8-9, 12-11, 12-13, 12-19,
12-31

6-7

5-9, 5-11

5-11
5-11
6-15
6-5
12-9
6-3
1-7,
6-5,
5-5
6-9,
9-3,
16-9

1-9
6-7

12-3
12-19, 12-31
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1012560 16-9 1013692 8-3 1014033 12-5
1012565 5-3 1013700 8-9 1014034 12-5
1012566 5-3 1013734 9-3, 12-31 1014035 12-5
1012571 7-15 1013746 8-3, 8-7 1014036 12-5
1012594 6-5 1013754 1-13 1014039 12-5
1012604 5-3 1013756 14-5 1014045 12-11
1012605 5-3 1013757 14-5 1014049 10-3
1012649 8-3 1013758 14-5 1014050 10-3
1012651 12-5 1013759 11-3, 11-9, 14-5 1014051 10-3
1012710 14-5 1013763 14-5 1014052 10-3
1012711 11-3, 11-9, 14-5 1013764 14-5 1014055 10-3
1012714 11-5, 11-11 1013765 14-5 1014056 10-3
1012740 11-5, 11-11 1013766 14-5 1014057 10-3
1012741  11-5, 11-11 1013767 14-5 1014058 10-3
1012747 11-5, 11-11 1013768 11-7, 11-13, 14-5 1014059 10-3
1012748 11-5, 11-11 1013769 11-7, 11-13, 14-5 1014062 10-3
1012752 11-3, 11-9 1013770 11-7, 11-13, 14-5 1014065 6-5, 6-7
1012809 16-9 1013771 11-7, 11-13, 14-5 1014070 10-5
1012811 16-3 1013772 11-7, 11-13, 14-5 1014072 10-5
1012812 16-3 1013773 11-7, 11-13, 14-5 1014078 10-5
1012830 6-13, 9-3 1013774 11-7, 11-13, 14-5 1014080 10-5
1012903 12-9 1013775 14-5 1014089 6-5
1012981 7-5 1013779 14-5 1014109 12-9
1012987 6-5, 12-7, 12-15 1013780 14-5 1014115 16-9
1013001 6-11 1013781 14-5 1014116 8-3
1013003 6-11 1013782 14-5 1014119 6-3
1013005 6-11 1013785 14-5 1014125 5-3
101301102 6-11 1013786 14-5 1014126 5-3
1013032 1-7, 1-9 1013787 11-7, 11-13, 14-5 1014145 6-5, 6-7
1013035 5-5 1013790 11-7, 11-13, 14-5 1014153 4-3
1013042 5-5 1013791  11-7, 11-13, 14-5 1014161 16-9
1013044 5-5 1013792 14-5 1014162 16-9
1013051 5-5 1013794 11-7, 11-13, 14-3, 14-5 1014189 12-9
1013052 5-5 1013860 12-9 1014193 11-7, 11-13, 14-5
1013061 12-9, 12-17, 12-29 1013861 5-3 1014198 1-5, 3-3, 3-5
1013092 12-5, 12-13 1013869 4-5 1014201 13-3, 13-5, 13-7, 13-9
1013164 5-11 1013870 4-5 1014207 11-7, 11-13, 14-5
1013207 4-3, 5-11 1013871  4-7 1014213 5-3
1013266 12-13 1013876 4-5 1014214 5-3
1013343 1-3 1013886 12-9 1014216 5-3
1013344 1-3 1013887 12-9 1014217 5-3
101342501 12-13 1013924 4-3, 7-15 1014235 5-7
101347501 1-5 1013935 1-13 1014253 12-9
1013494 1-3 1013971 12-11 1014259 16-9
1013496 3-5 1013998 12-9 1014264 16-9
1013531 4-5 1014000 12-9 1014276 5-9
1013582 16-3 1014003 12-9 1014287 10-3
1013587 6-5 1014007 4-7 1014288 5-3, 6-15, 12-19, 12-31
1013589 6-5, 6-7 1014010 12-9 1014289 6-11
1013590 6-5 1014012 12-11 1014304 12-13, 12-17, 12-29
1013591 6-5 1014013 12-11 1014305 16-3
1013593 16-7 1014014 12-11 1014306 1-7, 1-9
1013609 6-7 1014017 12-9 1014374 6-15
1013628 12-13 1014019 12-9 1014375 6-15
1013649 12-13 1014029 12-5 1014414 12-9
1013683 12-13, 12-17, 12-29 1014030 12-5 1014453 10-3
1013687 8-3 1014032 12-5 1014454 10-5
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1014476 12-11 1015720 6-9 1016379 1-3
1014482 1-13 1015737 6-3, 6-7 1016384 5-9
1014496 16-5 1015741 6-7 1016385 5-7
1014497 16-5 1015752 6-7, 8-11, 12-21 1016386 5-9
1014498 16-5 1015769 6-3 1016387 5-9
1014507 16-5 1015777 6-7 1016389 5-9
1014508 16-5 1015814 9-3 101641002 16-5
1014510 16-5 101584502 8-9 101641101 16-11
1014516 12-13 1015878 6-7 101641201 16-9
1014523 8-3 1015905 15-3, 15-5, 15-7 101641202 16-3
1014524 8-3 1015906 15-3, 15-5, 15-7 1016413 16-9
1014528 12-7, 12-15 1015907 15-3 1016414 16-9
1014555 5-11 1015910 15-3, 15-5 1016415 16-9
1014645 1-3 1015911  15-3, 15-5, 15-7 1016416 16-3
1014696 15-5 1015912 15-3 1016417 16-3
1014727 6-5 1015913 15-3, 15-5, 15-7 1016418 16-7
1014728 12-11 1015914 15-3, 15-5, 15-7, 15-9, 15-15, 101642572 8-5
1014729 12-11 15-17 101642575 8-5
1014735 12-9 101591601 15-3 101642578 8-5
1014771 2-3 101591602 15-3 101642580 8-5
1014807 6-5, 6-7, 12-9 1015917  15-3, 15-5, 15-7, 15-9, 15-15 101642582 8-5
1014808 6-7, 12-7, 12-15 1015920 6-3, 6-13 1016429 7-7
1014828 12-5 1015932 6-13 1016430 7-9
1014871 12-15 1015936 15-5 1016431 7-9
1014928 8-3 1015939 15-7 1016432 7-7, 11-3, 11-9
1014947 12-19, 12-23, 12-31 1015969 7-3 101643301 15-3, 15-5, 15-7
1014948 12-13, 12-19 1016003 8-3 101643302 15-3, 15-5, 15-7
1014999 12-9 1016068 12-5 101643303 15-3, 15-5, 15-7
1015032 1-3, 1-5, 1-7, 1-9 1016069 12-5 101643401 15-5
1015064 6-5, 12-7, 12-15 1016070 12-5 1016435 7-7
1015072 12-13, 12-17, 12-29 1016074 6-13 1016436 7-9
1015075 1-13, 9-3 101610901 3-5, 12-9 1016437 8-5
1015137 8-3, 8-7 101611003 16-9 1016438 8-7
1015139 8-3 1016140 12-9 1016439 8-7
1015143 8-3 1016154 5-3 1016440 8-7
1015188 8-3 1016156 5-3 1016441 8-7
101524001 6-13 1016175 12-9 1016442 7-9
1015330 9-3 1016181 5-3 1016443 7-3
1015332 6-3, 7-3 1016183 5-3 1016444 8-7
1015345 6-7 1016201 6-5 1016445 7-5
1015371 6-7 1016203 10-3, 10-5 1016446 7-11
1015372 6-7 1016214 5-3 1016447 7-9
1015373 6-7 101621601 3-3, 3-5 1016448 7-9
1015405 6-7 1016219 5-3 1016449 7-9
1015426 8-11 1016263 5-3 1016450 7-9
101547601 3-3 1016269 5-3 1016451 7-9
1015524 16-5 1016282 15-7 1016452 7-9
1015525 1-7, 1-9 1016289 10-3 1016453 7-11
1015545 5-3 1016336 15-7 1016454 7-11
1015583 5-9, 5-11 1016337 11-5, 11-11 1016455 7-5
1015597 5-5, 5-7, 5-9 1016338 11-5, 11-11 1016456 7-3, 7-5, 7-11
1015649 7-3 1016341 11-3, 11-9 1016457 7-7
101570501 2-3 1016342 6-5 1016458 7-9, 7-11
101570507 2-3 1016346 5-7 101645901 7-13
101570509 2-3 1016349 5-7 101645902 7-13
101570513 2-3 1016350 5-7 101645903 7-13
1015707 2-3 1016353 5-7 1016460 7-13
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101646101 7-13 1016542 7-9 1016849 6-9, 12-3
101646102 7-13 1016544 7-5, 7-9, 7-11 1016851 6-9, 12-3
101646103 7-13 1016545 7-9, 12-19 1016859 6-9, 12-3
101646201 15-7 1016546 8-9 1016868 1-5
101646401 15-3 1016547 7-3, 7-13, 8-7 1016875 1-3
1016467 7-7 1016548 7-5 1016876 1-3
1016469 7-13 1016549 7-9 1016883 6-13
1016470 7-13 101655001 7-13 1016896 12-7
1016471 7-9 101655002 7-13 1016916 1-11
1016472 7-11 101655003 7-13 101692501 1-5
1016473 7-7 101655004 7-13 101692502 1-5
1016474 7-9 101655005 7-13 101692504 1-5
101647501 7-13 101655006 7-13 101692506 1-5
101647502 7-13 101655007 7-13 101692509 1-5
1016479 7-9 101655008 7-13 101692510 1-5
1016480 8-7 101655009 7-13 101692511 1-5
101648102 8-7 1016551 16-11 101692512 1-5
101648203 7-7 1016552 16-11 101692513 1-5
1016483 7-9 1016553 16-11 101692601 1-7
1016484 7-7 1016554 16-11 101692602 1-7
1016486 8-5 1016558 7-13 101692604 1-7
1016489 7-9 1016559 7-13 101692606 1-7
101649002 8-7 1016560 7-9 101692609 1-7
1016493 7-5 1016561 7-5 101692610 1-7
1016494 7-11 1016562 7-5, 7-13 101692611 1-7
1016496 7-11 1016563 7-9 101692612 1-7
1016497 7-5 1016564 7-11 101692613 1-7
1016499 8-5 1016565 7-11 101693301 1-9
1016501 8-5 1016566 7-9 101693302 1-9
1016502 7-7 1016567 7-11 101693304 1-9
1016505 7-5 1016568 7-13 101693306 1-9
1016506 7-11 1016569 7-9 101693309 1-9
1016507 7-3 1016570 7-7 101693310 1-9
1016509 7-13 1016571 7-13 101693311 1-9
1016510 7-11 1016572 8-7 101693312 1-9
101651401 2-3 1016576 7-7 101693313 1-9
101651407 2-3 1016578 7-5 101693901 1-5
101651409 2-3 1016579 7-5 101693902 1-5
101651413 2-3 1016580 7-13 101693904 1-5
1016516 7-13 1016581 7-7 101693906 1-5
1016517 7-9 1016582 8-7 101693908 1-5
1016519 7-9 1016583 7-9 101693909 1-5
1016520 7-11 1016584 7-11 101693910 1-5
1016521 7-11 1016585 8-5 101693911 1-5
1016523 7-9 1016586 7-5 101693912 1-5
1016524 7-3 1016587 7-5 1016947 6-5
1016525 7-3 1016588 7-5 1016952 1-3
1016526 7-3 101660404 1-3 101696201 1-9
1016531 7-3 101661601 12-13 101696202 1-9
1016532 7-13 101661602 12-13 101696204 1-9
1016533 7-13 1016622 5-3 101696206 1-9
1016535 7-11 1016627 16-7 101696208 1-7
1016536 7-3 1016630 6-9 101696209 1-7
1016537 7-7 1016663 5-3 101696211 1-7
1016538 7-11 1016672 11-7, 11-13, 14-5 101696213 1-7
1016539 7-3 1016801 10-3 101696215 1-7
1016541 7-13 1016845 12-7, 12-15 101696216 1-7
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101696217
101696218
101696219
101696220
101696221
101696222
101696223
101696224
1016967
1017029
101706702
1017079
1017080
101708301
1017141
1017203
1017221
1017226
1017231
1017266
1017273
1017327
1017378
1017380
1017424
1017448
1017455
1017456
1017461
1017466
1017507
101753005
1017653
101768202
1017686
1017689
1017692
101769302
1017696
1017703
1017704
1017705
1017748
1017774
1017799
1017814
1017815
101791101
1017936
1017944
1017945
1017946
1017947
1017948
1017949
1017950
1017951

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

1-9
1-9
1-7
1-7
1-7
1-9
1-9
1-9
1-5
4-5
1-3
1-3
1-5
1-3
1-7, 1-9
8-3
7-3
5-3
11-3, 11-9
5-7
5-3
10-5
4-7
4-7
4-7
7-5
7-5
7-7
8-5
8-7
7-7
12-15
6-11
1-3
10-5
9-3
12-9
2-3
4-7
14-5
14-5
12-17, 12-29
1-7, 1-9
1-13
12-15
1-9
1-9
4-3
1-7, 1-9
13-3, 13-5, 13-7
13-3
13-3, 13-5
13-3, 13-5, 13-7
13-3, 13-5, 13-7
13-3, 13-5, 13-7
13-3, 13-5, 13-7
13-3, 13-5

1017952

1017953

101795701
1017958

1017961

101796201
101796501
101796801
101797701
101797702
101797801
101801001
101802101
101802201
101802202
101802203
101802204
101802205
101802206
101802601
101804301
101805701
101808401
101809101
101811401
101811501
101811901
101812301
101813202
101815501
101815502
101816301
101816501
101816502
101817401
101818801
101819701
101820201
101821501
101823101
101823201
101823301
101823302
101823801
101823901
101824001
101824002
101824401
101825101
101826201
101826301
101827101
101827801
101828301
101828501
101828601
101828801

GET STARTED

= https://CartPros.com/f.htm|

HERE
UVEA

13-3 101828802 15-9, 15-11
13-3, 13-5, 13-7 101828901 15-9, 15-15, 15-17

12-17, 12-23, 12-25, 12-29 101828902 15-9, 15-15, 15-17
13-5 101828903 15-9, 15-15, 15-17
13-5 101828904 15-11

4-7 101828905 15-11

12-17, 12-29 101828906 15-11

12-17, 12-29 101830601 6-9

12-17, 12-29 101830701 6-9, 12-3

12-17, 12-29 101831101  15-9

12-17, 12-29 101831401 12-13

12-17, 12-29 101831503 15-15

12-17, 12-29 101831504 15-15

15-9 101831701 15-15

15-9 101831702 15-15

15-9 101831801 16-5

15-11 101831901 16-3

15-11 101832001 12-17, 12-29

15-11 101832101  7-15

1-3, 12-3 101832202 8-9

8-11 101832302 8-9

8-11 101832701 7-15

16-3 101833001 7-15

16-5 101833201 7-15

8-11 101833401 10-5

8-11 101833601 11-3, 11-9

8-11 101833701 6-11, 6-13

8-11 101833902 10-3

16-3 101834001 10-5

4-3 101834502 6-9, 12-3

4-3 101834601 7-15

4-3 101834801 11-3, 11-9

4-3 101835601 1-15

4-3 101836201 10-5

4-7 101837101 8-11

4-7 101837301 6-3, 6-13

15-9 101838201 15-15

8-7 101838301 15-15

8-11 101838401 15-15, 15-17

16-9 101838501 15-15

4-3 101838601 15-15, 15-17

4-3 101838701 15-15

4-3 101840201 12-19

4-3 101850301 8-11

4-3 101851101 6-9

4-3 101855002 12-27

4-3 101855801 6-5

8-3 101856001 12-27

3-3, 3-5 101856102 6-7

12-3 101856201 8-11

6-9 101859301 9-3

7-15 101861901 4-7

12-19, 12-31 101862001 4-7

15-9 101869302 6-11

15-9, 15-15 101871001 16-3

15-9, 15-11 101871901 4-7

15-9, 15-11 101874901 6-11
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101875001 6-11 101893201 171-5, 11-11 101917701 8-11
101875101 6-11 101894901 12-17, 12-29 101920001 12-25
101875201 6-11 101895401 14-3 101920101 12-19, 12-21, 12-27, 13-7,
101875301 6-11 101895501 14-3 13-9
101875401 6-11 101895601 14-3 101921501 8-11
101875501 6-11 101895701 14-3 101922101  14-3
101875601 6-11 101895801 14-3 101922201 14-3
101875701 6-11 101895901 14-3 101922301 7-13
101875802 6-11 101896001 14-3 101922501 12-27
101876001 6-11 101896501 6-11 101922601 6-5, 11-3, 11-9
101876202 6-11 101896901 8-3 101923001 14-3
101876301 6-11 101897001 14-3 101923201 14-3
101876402 6-11 101897201 14-3 101923501 14-3
101876501 6-11 101897401 14-3 101923601 14-3
101877601 6-11 101897601 14-3 101923701 14-3
101877701 6-11 101898001 6-15 101923901 14-3
101878101 6-11 101900801 4-3, 5-11 101925701  8-11
101878201 4-5 101900901 6-9 101927101  11-3, 11-9
101878302 5-5 101901201 12-23 101927201 11-3, 11-9
101879001 6-11 101901301 12-23 101927501 11-5, 11-11
101879401 5-5 101901401 12-23 101927601 11-5, 11-11
101879501 5-5 101901501 12-23 101927901 11-5, 11-11
101879601 5-5 101902801 12-23 101928001 11-5, 11-11
101879701 5-5 101902901 12-23 101928101 11-5, 11-11
101879801 5-5 101903001 12-23 101928301 11-7, 11-13
101879901 5-5 101903101 5-9 101928701 11-3, 11-9, 14-3, 14-5, 16-7
101880001 5-5 101903501 8-9 101929801 10-3
101880101 5-5 101903601 14-3 101931501 3-5
101880201 5-5 101903701 14-3 101932401 12-27
101880301 5-5 101904101 1-7, 1-9 101932501 12-27
101881701 8-11 101905601 8-5, 8-7 101932601 12-31
101883002 12-23 101906201 14-3 101932701 12-31
101884801 7-15 101906901 14-3 101933101 16-7
101887101 16-3 101908101 12-27 101935501 12-3
101887601 7-3, 8-7 101908401 12-27 101936801 12-21
101887901 12-31 101908601 3-5 101939901 6-11
101889302 6-3 101908701 12-19, 12-31 101942301 12-19, 12-27, 13-7, 13-9
101889401 11-5, 11-11 101909201 7-5 101949201 12-9
101889901 171-5 101909301 7-5 101951501 6-5
101890001 171-5, 11-11 101909401 7-5 101953001 4-5
101890101 171-3, 11-9 101909501 7-5 101953101 4-5
101890201 171-3, 11-9 101909701 7-3 101953901 7-3
101890601 17-3, 11-9 101909901 12-19 101954301 1-11
101890901 171-7, 11-13 101909902 12-31 101956201 15-17
101891001 171-7, 11-13 101910401 1-13, 12-19, 12-31 101956202 15-17
101891301 171-3, 11-9 101910501 11-7, 11-13, 14-5 101956502 12-31
101891401 11-7, 11-13 101912401 4-7 101958101 8-11
101891501 11-7, 11-13 101914401 15-9, 15-15 101958201 15-17
101891601 171-5, 11-11 101915201 3-3 101958301 15-17
101891901 11-5, 11-11 101915401 7-11 101959902 3-5
101892001 171-5, 11-11 101915501 7-13 101960501 3-3
101892201 11-5, 11-11 101915601 7-3 101960601 3-3, 3-5
101892301 11-5, 11-11 101915701 7-5 101963401 7-15
101892401 11-5, 11-11 101915801 7-5 101965201 12-19, 12-31
101892501 11-5, 11-11 101916501 10-3 101966901 4-7
101892601 11-5, 11-11 101916701 6-13, 10-3 101968701 12-25
101892701 11-7, 11-13 101917601 8-11 101971001 8-11
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101971301 8-11 102101001 12-21 102266001 13-7
101972001 16-9 102101101  12-21 102266101 13-7
101972002 16-9 102155501 1-15 102266501 12-31
101972003 16-9 102162101 12-23 102266601 12-27
101972004 16-9 102169401 16-7 102266701 12-27
101972005 16-9 102174201 1-11 102267001 13-7
101972006 16-9 102174202 1-11 102273201 15-11
101972007 16-9 102174204 1-11 102273301 15-11
101972009 16-9 102174205 1-11 102273401 15-11
101972011  16-9 102186001 13-9 102273501 15-11
101972012 16-9 102186101 13-9 102273601 15-11
101972101 14-3 102186201 13-9 102273701 15-11
101972201 14-3 102186301 13-9 102273801 15-11
101972801 8-11 102186401 13-9 102273901 15-11
101973101 8-5 102186701 13-9 102274001 15-11
101973201 8-5 102186801 13-9 102278001 5-3
101973501 15-17 102186901 13-9 102292801 4-3
101975901 12-13 102187001 13-9 102304701 7-9
101976601 15-17 102187101 13-9 102310701 1-5
101978001 12-25 102187201 13-9 102323101 4-5
101978101 12-25 102196601 12-25 102323201 4-5
101978201 12-25 102198301 1-15 102327801 13-7
101979101 6-5, 12-15 102199601 12-25 102330901 16-9
101980801 11-5, 11-11 102221201 1-3, 1-7, 1-9 102336001 8-9
101980901 11-5, 11-11 102235201 13-3, 13-5, 13-7, 13-9 102336101 8-9
101981001 11-5, 11-11 102236601 1-13 102352801 5-9
101984801 5-3 102236703 1-13 102353201 5-9
101985501 1-11 102237001 1-13 102353301 5-9
101987501 15-17 102237401 13-3 102353401 5-9
101987601 1-11 102237701 13-5 102354101 5-9
101987701 8-3 102238301 1-13 102354201 5-9
101990801 4-5 102238302 1-13 102355301 6-15
101992601 6-7 102238304 1-13 102357001 14-3
101998201 1-11 102238305 1-13 102357701 5-9
101998202 1-11 102240102 13-7 102453101  11-11
101998204 1-11 102240501 12-31 102496401 15-13
101998205 1-11 102240601 12-31 102496402 15-13
101998501 1-11 102240801 12-31 102496403 15-13
102003201 8-3 102241501 16-7 102540301 7-15
102018001 12-5 102241502 16-7 102555501 16-3
102022101 4-3, 4-5 102242101 10-5 102562401 16-3
102026001 4-7 102242401 1-13 102601501 16-5
102047201 12-13 102243402 16-7 102603501 16-5
102048301 12-13 102243403 13-5, 13-7, 13-9 102605201 16-5
102060501 1-13 102248801 16-7 102606101 16-5
102060502 1-13 102249901 16-3 102607501 16-5
102060504 1-13 102250201 12-15 102668601 16-7
102060505 1-13 102251501 16-7 102668701 16-11
102061201 16-9 102251901 13-7 102668801 16-9
102061301 1-15 102259001 1-5, 3-3, 3-5 102668901 16-5
102061302 1-15 102259801 12-31 102669001 16-5
102063901 1-15 102263601 12-25, 12-31 102669101 16-9
102064601 1-15 102263701 12-31 102669201 16-5
102065501 1-15 102265501 13-7 102669301 16-9
102065901 7-15 102265601 13-7 102669401 16-9
102076701 1-13, 1-15 102265701 13-7 102669501 16-5
102099101 1-15 102265901 13-7 102669601 16-3
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102669701 16-7
102669801 16-7
102669901 16-7
102670001 16-7
102674001 16-5
102674101 16-5
102674201 16-5
102674401 16-9
102674501 16-7
102674601 16-9
102674701 16-7
102674801 16-11
102674901 16-7
102675001 16-5
102675101 16-5
102675201 16-5
102675301 16-5
102675401 16-5
102686101 16-3
102704701 13-9
102704801 13-9
102704901 13-9
102705001 13-9
102706401 5-11
102814201 15-13
102814301 15-13
102814401 15-13
102814501 15-13
102814601 15-13
102814701 15-13
102814702 15-13
102814801 15-13
102814802 15-13
102814803 15-13
102814901 15-13
102815001 15-13
102815101 15-13
102815201 15-13
102815301 15-13
102815401 15-13
102815501 15-13
102815601 15-13
102815701 15-13
102845701 13-9
727102 2-3

A

ac voltage suppressor 15-17
accelerator pedal 4-7

accelerator pedal adjustment tool  16-3
accelerator pedal return spring cup 4-7
accelerator pivotrod 4-7
acceleratorrod  4-7
access door 1-7, 1-9
accu-power charger
a-connector (starter/generator)
adapter

15-3, 15-5, 15-7
6-11
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cable (IQDM) 16-7
adhesive, guide ring  16-3
adjuster

hydraulic brake 16-7
adjusting stud  12-9
airbox 8-11
air duct 8-11
air duct repair kit  8-11
air filter  8-11
ammeter 15-3, 15-5, 15-7, 15-9, 15-11,

15-13, 15-15, 15-17
a-plate strap 5-7

arbor 16-3
arm
governor lever 11-3, 11-9
pivot 11-3, 11-9
rocker 7-9
speed switch 12-9

armature 6-11, 13-3, 13-5, 13-7, 13-9

armrest  1-11

assembly
3-pin plug
6-pin plug
36-volt motor

13-7

12-31

13-3

48-volt motor  13-5

ac voltage suppressor

acceleratorrod 4-7

airboxtop 8-11

air duct 8-11

armature 6-11

11-7, 11-13, 14-3, 14-5

axle tube 14-3, 14-5

bag hoop 1-13

bearing (steering column) 5-3

bell crank and shaft 6-7

bolt (float chamber) 8-5

brush rigging 13-7

carburetor 8-5

charger case 15-3, 15-5, 15-7, 15-9,
15-11, 15-15, 15-17

control cable 15-3, 15-5, 15-7

current limiter  15-17

cylinder head 7-9

delta a-plate  5-7

diode 12-19

diode with heatsink film

drive hub  10-3

driven clutch 10-5

15-17

axle

15-11

eccentric  5-9

end shield 13-7

float (carburetor) 8-5
float chamber 8-5
forward/reverse shifter 6-5

GET STARTED

forward/reverse switch 12-7, 12-15,
12-27

fuel strap, rear 8-3

heatsink 15-3, 15-5, 15-7, 15-9, 15-15,
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hub and ball bearing 5-9
idle screw 8-5
lever (brake) 4-3
moveable face (driven clutch)
pilot air screw  8-5
resistor 12-19, 12-23, 12-31
rod (counterbalance) 7-13
screw (float chamber) 8-5
seatback 7-13
seat bottom 1-11
spindle 5-9
stator shell 13-3, 13-5, 13-7
steering column  5-3
steering gearbox 5-5
switch brush  12-9
15-3, 15-5, 15-7

transformer 15-3, 15-5, 15-7, 15-9,
15-11, 15-15, 15-17

v-glide wiper switch 12-9
voltage regulator  6-7
15-9, 15-15

10-5

timer

voltage suppressor
wheel and tire  2-3
wire 6-3, 6-7, 6-9, 6-13, 7-3, 12-5, 12-9,
12-13, 12-17, 12-23, 12-25,
12-29, 12-31, 15-11, 15-13,
15-15, 15-17
wire, sense lead 12-17, 12-29
axle 11-7, 11-13, 14-3, 14-5
axle shaft seal 14-3
11-7, 11-13, 14-3, 14-5
14-5

axle tube
axle tube oil seal

B

backing plate (brake) 4-3

bag hoop 1-13

bag strap 1-13

bag strap buckle 1-13

bagwell protector 1-3

ball bearing, output shaft 6-771

ball joint 6-5

ball joint (tie rod) 5-7

ball joint, inner 5-5

ball joint, left-hand thread 5-5, 5-7
ball stud 6-5, 6-7
ball stud (shifter lever)
ball stud, accelerator pedal
ball, steel (shift fork retainer)
ball, steel, pressure relief 7-7
band, rpm limiter mount 7-5
bar,bus 12-15

bar, drive 12-21

barb, vent 8-3

barrel fastener 1-13

barrel, plastic 1-3

base, forward/reverse shifter 6-5
base, mounting 12-13

11-3, 11-9
4-7
11-5, 11-11
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basket, sweater 1-13

battery
6-volt
8-volt

battery cap

battery charger, PowerDrive
15-17

battery charger, PowerDrive 2
battery clamp 6-15
battery discharge machine 16-3
battery hold-down 12-13, 12-17, 12-29
battery terminal protector spray 16-3
battery thermometer 16-3
battery warning light 12-3
battery, 12-volt 6-15
bearing

ball (crankshaft) 7-11

ball (motor) 13-3, 13-5, 13-7, 13-9

ball, input shaft 171-5, 11-11

ball, output shaft 6-71

bronze 12-9

differential  74-3

idler (drive clutch) 10-3

inner axle tube 11-7, 11-13, 14-5

input gear 14-3, 14-5

intermediate gear 14-3, 14-5

lower pinion  5-5

needle 11-5, 11-11

outer axle tube 171-7, 11-13, 14-5

pivot support  4-7

plain (counterbalance rod)

thrust 5-9

upper pinion  5-5
bearing and oil seal remover
bearing driver set  16-3
bearing puller 16-3
bearing puller wedge 16-3
bearing retainer 13-3, 13-5, 13-7
bearing retainer (starter/generator)
bearing retainer screw  13-3, 13-5
bell crank 12-9
bell crank and shaft 6-7
bell crank, forward/reverse 6-5
belt, drive  10-3, 10-5
belt, starter/generator 6-13, 10-3
bezel, receptacle 12-13, 12-17, 12-29
block

brake pedal mounting 4-5

fuse 6-7

terminal (controller)
board, resistor mounting
body (rear) 1-7, 1-9
body hinge plate 1-7, 1-9
body keeper clip 1-7, 1-9
body kick plate 1-7, 1-9
body spacer 1-13
body support 1-7, 1-9

12-13
12-17, 12-29
12-13, 12-17, 12-29
15-9, 15-15,

15-11, 15-13

7-13

16-3

6-11

12-31
12-11

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.
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body, front 1-5
bolt, brake cluster mounting 4-3
bolt, j- 12-13, 12-17, 12-29
boot
dust 5-5, 5-7
steering column 5-3
tow/run switch  12-27
box, electrical component
bracket
adjusting (starter/generator)
engine shroud 7-3
fe290 mounting 6-13
fuse and receptacle mounting
muffler mounting 9-3
oil filter 7-7
oil level switch  7-11
power relay mounting
rom limiter 7-5
snubber 7-15
steering column mounting  5-3
throttle  8-7
tow/run switch  12-27
transmission cable support  6-5, 11-3,
11-9
brake adjusting mechanism 4-3
brake adjustment tool 16-3
brake cable 4-3, 4-5
brake cable equalizer
brake cable hanger
brake cable release tool
brake cluster 4-3
brake cluster mounting bolt
brake drum 4-3
brake pedal 4-5
brake pedal adjustment tool 16-3
brake pedal mounting block 4-5
brake pedal pad 4-5

6-7

6-13

12-13

15-15

4-5
4-3, 5-11
16-3

4-3

brake pedal stop bumper 4-5

brake pedal tension tool 16-3

brake shoe 4-3

brake spring 4-3

breaker, circuit, 10-amp 15-15, 15-17

breaker, circuit, 15-amp
breather 14-3, 14-5
breather, transaxle case
bronze bushing 6-5, 6-7
brush 6-11, 13-3, 13-5, 13-7
brush box assembly 13-9
brush connector 6-11
brush holder 6-11
brush holder screw
brush inspection port cover
brush rigging 13-3, 13-9
brush spring 6-11, 12-9, 13-3, 13-5, 13-7,
13-9
brush, switch
buckle, bag strap

15-9, 15-11, 15-13

11-3, 11-9

13-3, 13-5
6-11

12-9
1-13

GET STARTED
HERE
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brake pedal stop 4-5

front
motor
rear

1-5

13-3, 13-5, 13-7

1-3

return spring 4-7

side guard trim

wiper switch

bus bar
bushing

12-15

1-5
12-9

bronze 5-9, 6-5, 6-7

drive clutch

insulator

stain relief
5-9, 5-11

steel

strain relief
15-13, 15-17
urethane 5-7, 5-9, 5-11
bushing (axle)
buzzer, reverse

Cc

cable

accelerator, snap-in

10-3

13-3, 13-5, 13-7

15-3, 15-15

15-5, 15-7, 15-9, 15-11,

14-5
12-3

8-9

brake 4-3, 4-5
15-3, 15-5, 15-7

control

governor, snap-in

1QDM

16-7

transmission
cable retainer

calibration test module
cam (driven clutch)
cam installation tool

8-9

6-5
6-5
16-3
10-5
16-3

cam, electrical box 6-7

cam, neutral lockout

camshaft
canopy

canopy support kit

cap

7-11
1-15

6-volt battery

battery (4-port)

dust

12-27

6-5

1-15

12-13
12-17, 12-29

fuel tank 8-3
key switch 6-9, 12-3

protector
seat back

cap, hub
capacitor

carburetor
carburetor float level tool
carburetor insulator

5-9

12-9
1-13

15-3, 15-5, 15-7

8-5

card, safety first

carrier, wiper switch arm

case

charger

forward/reverse switch
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gear carrier 11-7, 11-13
rocker arm  7-9
wiper switch  12-9

case gasket 14-5

charger bezel tool 16-3

chargercase 15-3,15-5,15-7,15-9, 15-11,
15-15, 15-17

charger, accu-power, battery 15-3, 15-5,
15-7

charger, PowerDrive 2 battery  15-11, 15-13

charger, PowerDrive battery 15-9, 15-15,

15-17
choke button 8-711
choke valve 8-11
choke valve o-ring 8-11

circuit breaker (15-amp) 15-9, 15-11, 15-13

clamp
battery 6-15
cable 12-13

cable retaining 8-9

hose (air intake) 8-11

hose (bronze) 8-7

hose (fuel) 8-3

hose (gray) 8-3, 8-7

hose (red) 8-3

muffler 9-3

plastic (fuel line) 8-3
clamp (oil sending wire) 7-11
clamp (wire) 7-5
clamp screw 13-3, 13-5, 13-7
clevis, upper delta  5-9
clip 5-3
clip, body keeper 1-7, 1-9
cluster, brake 4-3
clutch alignment tool 16-5
clutch removal tool  16-3
clutch tool kit  716-5
clutch, drive  10-3
clutch, driven  10-5
coil

field 6-11

ignition  7-5

resistor 12-11
collar (axle shaft) 11-7, 11-13
collet 7-9
column, steering 5-3
communication display module  16-5
component mounting plate  712-19, 12-31
compression gauge 16-5
compression tester 16-5
compressor, piston ring  16-9
compressor, valve spring 16-11
computer, onboard 712-19, 12-31

connectingrod 7-13

connecting rod alignment tool (diesel)

connector
4-pin

16-5
12-27
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cord 7-11
IQ controller 12-31
continuity tester  16-5
control cable 15-3, 15-5, 15-7

12-19
12-31

controller, 48-volt (225-amp)
controller, 48-volt (250-amp)
cord connector  7-11
cordset, AC 15-13
cordset,ac  15-3, 15-5, 15-7, 15-9, 15-11,
15-15, 15-17
cordset, DC 15-13
cordset, dc  15-3, 15-5, 156-7, 15-9, 15-11,
15-15, 15-17
counterbalance guide shaft
counterbalance weight 7-13
cover
brush inspection port 6-11
controller  12-31
7-11

7-13

crankcase
dust 4-3
electrical component box 6-7
gear case 11-7,11-13
oil pump 7-7
seatback 71-13
seat bottom 1-71

steering column  5-3

wiper switch case 12-9
cover, base, battery charger 15-13
cover, top, battery charger 15-13
crank sleeve setter tool 16-5
crank, bell 12-9
crankcase 7-13
crankcase cover
crankshaft 7-13
crankshaft bearing replacement tool  716-5

crankshaft main bearing driver attachment
tool 16-5

crankshaft main bearing driver tool 16-5

crankshaft main bearing pilot attachment
tool 16-5

crankshaft seal 7-11

crankshaft shim 7-13

cup, accelerator pedal return spring 4-7
current limiter  15-17

16-5, 16-11

7-11

cutter, valve seat
cylinder head 7-9

D

damper, rpm limiter
dash panel, center 1-3
dash, driver side 1-3
dash, passenger side
decal
driver/passenger warning 3-3, 3-5
electrical component cover  3-5, 12-31
frame ground and governor warning  3-3
gasoline warning  3-3

7-5

1-3
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key switch  3-3, 3-5
motor braking 3-5
operating instructions
potentiometer caution
resistor warning  3-5
rotating parts and hot manifold
warning  3-3

tow/run switch  3-5
wiper switch warning

delta a-plate  5-7

delta shock and gear support  5-7

delta sleeve 5-7

diesel tachometer probe

differential bearing 74-3

differential gear 11-7, 11-13, 14-3, 14-5

differential gear case 11-7, 11-13, 14-5

differential housing 14-3

differential idler gear 11-7, 11-13, 14-3,

14-5

differential pin  11-7, 11-13, 14-3

diode 12-13, 12-19

dipstick 7-3

door, access 1-7, 1-9

drag link, rack and pinion

drain plug (crankcase)

drink holder 7-3

12-21

10-3, 10-5
10-3

drive clutch button

3-3, 3-5
3-5

12-9

16-9

5-5
7-7

drive bar
drive belt
drive clutch
10-3
drive clutch fixed sheave tool
16-5
16-5

16-5
drive clutch holder tool
drive clutch hub puller

drive clutch puller 16-5

drive clutch spider removal tool  16-5
drive hub  10-3

driven clutch  710-5

driven clutch cam puller 16-5

driven clutch puller plug  16-5

driven clutch spring compression base
tool 16-5

driven clutch spring compression collar
tool 16-5

driven clutch spring compression nut
tool 16-5

driver, drive clutch
drum, brake 4-3
dry moly lubricant
dust boot 5-5, 5-7
dustcap 12-27
dust cover 4-3

10-3

16-7

E

8-volt battery
80-amp fuse
eccentric  5-9
e-clip (air box top)

12-17, 12-29
12-13

8-11
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electrical box cam  6-7 front spring retainer plate  5-9 governor lever arm  11-3, 11-9
electrical component box 6-7 f-terminal insulator 6-71 governor shaft installation tool 16-7
emblem, IR 1-5, 3-3, 3-5 fuel filter 8-3 grease fitting  5-5, 5-7, 5-9
end bell, commutator 6-71 fuel impulse pump  8-3 grip, pencil  5-3
end bell, output shaft 6-11 fuel injection pump pressure testertool 16-7 grommet 7-5
end cap fuel line 8-3 grommet, insulation 8-3

motor 13-9 fuel pickup tube (valve) 8-3 grommet, split  712-9
end shield 13-3, 13-5, 13-7 fuel strap, rear 8-3 guard, governor  8-7
engine shroud 7-3 fuel tank  8-3 guard, scuff 1-3
engine valve spring 7-9 fuse guide
engine, fe290 ohv gasoline 7-3 10-amp 6-7 choke lever 8-11
equalizerrod 4-5 3/8-amp 12-17, 12-29 oil (fransaxle) 11-5, 11-11
equalizer, brake cable 4-5 30-amp 15-11 steering rack 5-5
exhaust gasket 9-3 80-amp 12-13 valve 7-9
exhaust system 9-3 charger 15-3, 15-5, 15-7, 15-9, 15-15, valve seat cutter  16-11
exhaust valve  7-9 15-17 guide ring adhesive  16-3

fuse block 6-7

F fuse holder 12-13, 15-13 H

fuse lens 12-13
fuse, 25-amp, type ABC  15-13

handle
forward/reverse 6-5

4-pin plug and wedge lock  12-27
4-pin receptacle and wedge lock  12-27

48-volt IQ motor  13-9 forward/reverse switch 12-7, 12-15
48-volt motor, 3.10-hp 13-5 G GE PowerDrive battery charger 15-13
48-volt motor, 3.20-hp 13-7 gasket PowerDrive 2 15-11
48-volt solenoid  12-19, 12-31 carburetor insulator  8-7 hanger, brake cable 4-3, 5-11
fan housing 7-3 case 14-5 hardware, terminal (starter/generator) 6-11
fan shroud 7-3 controller  12-31 harness retainer 6-9
fan, fywheel 7-5 crankcase cover 7-11 harness, wire 6-3, 12-23, 12-25
fastener, barrel 1-13 drainplug 7-7, 11-3, 11-9 head gasket 7-9
fe290 ohv gasoline engine  7-3 exhaust 9-3 heatsink 15-3, 15-5, 15-7, 15-9, 15-11,
fender, inner  1-7, 1-9 fe290 7-9 15-13, 15-15, 15-17
field coil (starter/generator) 6-11 float chamber 8-5 helical gear (crankshaft) 7-13
fill plug 14-3 head 7-9 hold-down, battery 12-13, 12-17, 12-29
fill plug with gasket 14-5 insulator  8-7 holder, drink  71-3
filter intake pipe 8-7 holder, fuse 12-13, 15-13
air 8-11 liquid 14-3, 14-5, 16-7 hole plug 12-3
fuel 8-3 liquid (transaxle case) 11-3, 11-9 hose clamp  8-3
oil 7-7 oil pump 7-7 hose clamp (bronze) 8-7
fitting, grease  5-9 plug 14-3 hose clamp (gray) 8-7
fitting, thread-forming grease  5-5, 5-7 rocker arm case  7-9 hose clamp (red) 8-3
fixed face (drive clutch) 70-3 seat 1-11 hose, intake  8-11
fixed face (driven clutch) 10-5 throttle bracket 8-7 housing
float (carburetor) 8-5 gauge, compression  16-5 differential  14-3
float chamber  8-5 gear fan 7-3
floor mat  1-3, 1-5, 1-7, 1-9 clusteridler 11-5, 11-11 female 3-wire  13-7
flywheel 7-5 differential 117, 11-13, 14-3, 14-5 field coil (starter/generator)  6-11
flywheel fan  7-5 differential idler  11-7, 11-13, 14-3, 14-5 hub, drive  10-3
flywheel puller  16-7 helical (crankshaft) 7-13 hub, synchronizer clutch  17-5, 11-11
fork, shift 17-5, 11-11 input  11-5, 11-11 hydraulic brake adjuster  16-7
forward/reverse bell crank  6-5 intermediate  14-3, 14-5 hydrometer  16-7
forward/reverse handle 6-5 intermediate, small 714-5
forward/reverse shifter 6-5 output 11-7, 11-13, 14-3, 14-5 |
forward/reverse shifter base 6-5 spur (crankshaft) 7-13 idle gear bushing replacement tool  16-7
forward/reverse switch 12-7, 12-15, 12-27 spur (transaxle) 11-5, 11-11 idle screw 8-5
forward/reverse switch case 12-27 gearcase 11-3, 11-9, 14-3, 14-5 ignition coil  7-5
forward/reverse switch handle 12-7, 12-15 gear yoke 16-7 inner axle tube bearing 714-5
frame and field, motor 13-9 governor 11-5, 11-11 inner fender 1-7, 1-9
frontbody 1-5 governor guard 8-7 input gear bearing 14-3. 14-5
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input shaft
input shaft oil seal
insert, synchronizer
insert, wood
insulator bushing
insulator gasket
insulator, carburetor
insulator, f-terminal
intake hose 8-11
intake pipe 8-7
intake valve
intermediate gear
intermediate gear bearing
internal retaining ring pliers
1Q display module (IQDM)
IR emblem

j-bolt
jet, main
jet, pilot
joint

key (crankshaft)
key
key
key (transmission shaft)
key (vehicle)
key switch 6-9, 12-3
key switch cap 6-9

key switch nut
kingpin
kingpin wave washer

14-3, 14-5
14-3, 14-5
11-5, 11-11
1-11
13-3, 13-5
8-7
8-7
6-11

7-9

14-3, 14-5

14-5
16-7
16-7

1-5, 3-3, 3-5

12-13, 12-17, 12-29
8-5
8-5

ball 4-5, 6-5
ball (tie rod) 5-7
compound steering 5-3
inner ball  5-5
left-hand thread ball
spring-loaded ball

5.5, 5-7
4-7

key

square 10-5

sunk 14-5

woodruff 6-11, 11-3, 11-9
( 7-13
(driven clutch)  10-5

(flywheel) 7-5

( 11-5, 11-11
6-9, 12-3

6-9, 12-3
5-9
5-9

12-21
12-19, 12-21, 13-7
12-27

2-pin plug
3-pin plug
3-pin plug and wedge lock
3-pin receptacle 12-19
3-pin receptacle and wedge lock
4-pin plug and wedge lock 12-27
4-pin receptacle and wedge lock
6-pin plug 12-31

6-pin receptacle 12-31
accelerator pivotrod 4-7

air duct repair  8-11

12-27

12-27
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1-3
13-7

bagwell protector
bearing and magnet
brake cable 4-3, 4-5
brake pedal 4-5

brake pedal adjustment tool 16-3
canopy support  1-15
differential gear case 11-7, 11-13

drink holder 71-3
drive clutch weight  10-3
driven clutch button  70-5

front hub replacement 5-9
fuel impulse pump rebuild  8-3

fuse and receptacle 12-13, 12-17,
12-29

gasket 7-9

IQ controller connector  12-31

IQ display module (IQDM) 16-7

motor terminal hardware  13-9

park brake pedal 4-5

pulley nut and screw 6-11

reverse buzzer 6-9

shock absorber cushion 5-11

shock absorber, rear 5-11
snap washer (dash mounting)
spring, motor brush  13-9
steering column mounting bracket
steering column rebuild  5-3
tune-up 16-9

kit, motor brush  13-9

kit, plate, motor cover

1-3

13-9

L

latch, park brake 4-5, 4-7
latch, wire (air box) 8-11
L-bracket, motor 13-9
lead wire 7-5
lens, fuse 12-13
lever
choke 8-11
shifter 11-3, 11-9
transmission shifter
lever (brake) 4-3
light, battery warning  12-3
light, low oil warning  6-9
limit switch  6-5, 6-7, 12-7, 12-9, 12-15

11-3, 11-9

limiter, rpm, ohv  7-5
line, fuel 8-3
line, vent (fuel) 8-3, 8-7

link, rack and pinion drag 5-5
liquid gasket 14-3, 14-5, 16-7
lock plate  14-5

low oil warning light 6-9

lower pinion bearing 5-5
lubricant, dry moly 16-7
lubricant, moly-teflon  16-7

lug nut 2-3

lug stud 11-7, 11-13, 14-3, 14-5
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5-3

magnet 13-7

motor speed sensor 13-9

magnetic plug 14-3
main jet 8-5
mat, floor 1-3, 1-5, 1-7, 1-9

MCOR (motor controller output
regulator) 12-21

mechanism, brake adjusting 4-3
meter, voltohnm 16-11
module

calibration test 16-3

communication display
moly-teflon lubricant  716-7
motor

36-volt 13-3

48-volt 13-5

48-volt IQ 13-7, 13-9

brush kit 13-9

frame and field 13-9

magnet, speed sensor 13-9
motor brush spring kit  13-9
motor bumper  13-5, 13-7
motor end cap 13-9
motor L-bracket 13-9
motor terminal hardware kit
mounting base 12-13
mounting block, brake pedal

mounting bracket, fuse and
receptacle 12-13

mounting pad (windshield frame)
mounting plate (engine) 7-15
mounting plate (rear bumper)
movable face 10-3
moveable face (driven clutch)
muffler clamp  9-3

16-5

13-9

4-5

1-15
1-3

10-5

N
nameplate 1-5, 3-3, 3-5
neutral lockout cam 6-5
nozzle, main 8-5
nut

flange lock  5-9
nut, key switch  6-9, 12-3
nut, lug 2-3

(0

oil filler tube  7-3

7-11

7-11

oil pressure gauge tool 16-7
oil pressure tester (diesel) tool
oil pump and rotor  7-7

oil seal (crankshaft) 7-13

oil sending wire clamp  7-11

onboard computer 12-19

oil filter screen
oil level sensor

16-9
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o-ring (counterbalance shaft) 7-13 flywheel fan  7-5 pulley nut and screw (starter/
o-ring (oil sending connector) 7-11 front spring retainer  5-9 generator) 6-11
o-ring (rocker case hardware) 7-9 heatsink 15-11, 15-13 pump, fuel impulse  8-3
o-ring, choke valve 8-11 lock 14-5 pushrod 7-9
o-ring, oil filter mount  7-7 mounting (engine) 7-15
outer axle tube bearing 74-5 mounting (rear bumper) 71-3 R
output gear 14-3, 14-5 oil filter screen  7-11 rack, steering 5-5
oil pump  7-7 ratchet, park brake  4-7
P oil valve  7-9 reamer, valve guide  16-9
package, brush  6-11, 13-3, 13-5 receptacle backing 12-17, 12-29 rear bumper 1-3
pad scorecard 5-3 rear leaf spring  5-11
accelerator pedal  4-7 seat hinge 1-11 rear spring shackle 5-11
brake pedal 4-5 spring mounting  5-7 receptacle
mounting (windshield frame) 1-15 thrust  117-5, 11-7, 11-11, 11-13, 14-5 3-pin  12-19
park brake 4-5 thrust (idler gear)  14-3 6-pin  12-31
spring  5-11 pliers accord 15-17
wear 1-3, 1-7, 1-9 internal retaining ring  16-7 charger, 2-prong  12-13
paint, touch-up  16-9 pistonring  76-9 receptacle (fuse) 12-13, 12-17, 12-29
panel, center dash  1-3 retaining ring  16-9 receptacle backing plate  12-17, 12-29
park brake latch  4-5, 4-7 plug receptacle bezel 12-13, 12-17, 12-29
park brake pedal 4-5 2-pin  12-21 rectifier 15-13
park brake ratchet 4-7 3-pin  12-19, 12-21, 13-7 regulator, motor controller output
park brake rod sleeve 4-5 6-pin  12-31 (MCOR) 12-21
park brake torsion spring 4-5 cap 7-5 relay, 36-vdc  15-3, 15-5, 15-7
pawl 4-5 drain (crankcase) 7-7 relay, 48-VDC 15-13
pedal drain (transaxle) 117-3, 11-9 relay, 48-vdc power 15-9, 15-11, 15-15,
accelerator 4-7 drive clutch  10-3 15-17
brake 4-5 driven clutch puller 16-5 remover, bearing and oil seal  16-3
park brake 4-5 fill  14-3 resistor 12-19, 12-23, 12-31
pencil grip  5-3 fill with gasket  14-5 resistor coil  12-11
pilot air screw 8-5 filter bracket 7-7 resistor coil stand-off  712-11
pilot jet 8-5 hole 12-3 resistor mounting board  12-11
pin hole (dash board) 1-3 resistor shield 12-11
differential  11-7, 11-13, 14-3, 14-5 magnetic  14-3 retainer
head locating  7-9 spark (ohv) 7-5 bearing 13-3, 13-5, 13-7
piston 7-13 plug gasket 14-3 bearing (starter/generator) 6-11
roll (shifter lever) 11-3, 11-9 pole set (starter/generator) 6-11 cable  6-5
pin (crankcase cover locating)  7-11 positioner, choke 8-11 harness  6-9
pin, bow tie locking 4-5 power relay  15-9, 15-11, 15-15 shock absorber cushion 5-11
pin, clevis 4-5 PowerDrive 2 battery charger 15-11, 15-13 spiral ring  10-3
pinion, steering  5-5 PowerDrive battery charger  15-9, 15-15, spring  4-7, 10-3
pipe, intake  8-7 15-17 valve spring  7-9
piston 7-13 press weldment 16-5 retaining ring (driven clutch) 10-5
piston pin  7-13 pressure relief ball  7-7 retaining ring pliers  16-9
piston pin retaining ring 7-13 protector cap 12-9 return spring bumper 4-7
piston ring compressor  16-9 protector spray, battery terminal  16-3 reverse buzzer 6-9, 12-3
piston ring pliers  16-9 protector, bagwell 7-3 rigging, brush  13-3, 13-5, 13-7
piston ring set  7-13 puller rim, tire  2-3
pivotarm 11-3, 11-9 bearing 16-3 ring
pivot support bearing 4-7 clutch 16-3 c-type stop  5-5
plastic barrel 1-3 drive clutch  16-5 piston (set) 7-13
Plastigauge tool 16-9 drive clutch hub  16-5 piston pin retaining 7-13
plate driven clutch cam  16-5 retaining (driven clutch) 10-5
backing (brake) 4-3 flywheel 16-7 retaining (steering column) 5-3
body hinge 171-7, 1-9 seal 16-9 retaining (steering gear box) 5-5
body kick 1-7, 1-9 puller, special use tool 16-9 snap 5-5, 11-3, 11-9
component mounting  12-19, 12-31 pulley (starter/generator) 6-11 spiral back-up  10-3
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synchronizer
rivet, blind  1-5
rocker arm  7-9
rocker arm case 7-9

11-5, 11-11

rocker arm shaft 7-9
rod
accelerator 4-7
accelerator pivot 4-7
connecting 7-13
equalizer 4-5

push 7-9
shift 11-5, 11-11
tie 5-7

rod (counterbalance) 7-13
rod and pawl 4-5

rpm limiter bracket 7-5
rpm limiter damper  7-5
rpm limiter mount band  7-5
rpom, ohv limiter 7-5

S

6-pin plug 712-31

6-pin receptacle 12-31
6-volt battery 12-13
safety firstcard 16-9
scorecard 5-3
scorecard clip 5-3
scorecard plate  5-3
screen, oil filter  7-11

screw
bearing retainer 13-3, 13-5, 13-7
brush holder 13-3, 13-5
clamp 13-3, 13-5, 13-7
idle 8-5
pilot air 8-5

pole piece (starter/generator) 6-11
screw, valve clearance adjuster 16-9
scuff guard  1-3
seal

axle tube oil  14-5

crankshaft 7-11

dust (steering gear box) 5-5

dust, steering pinion 5-5

input shaft oil 14-5

intake (air box) 8-11

oil (axle shaft) 11-7, 11-13

oil (crankshaft) 7-13

oil (governor pivot) 171-3, 11-9

oil (shifter shaft) 17-3, 11-9

oil, axle shaft 14-3

oil, input shaft 171-5, 11-11, 14-3
valve 7-9
seal puller 16-9
seat
bearing 5-3
spring  7-9
valve 7-7
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seatback 71-13
seat back support 71-13
seat bottom 1-11
seat bottom cover 1-11
seat hinge plate 1-11
sensor, motor speed
sensor, oil level 7-11
set, pole 6-11
shackle, rear spring 5-11
shaft
counterbalance guide 7-13
input 11-5, 11-11, 14-3, 14-5
rocker arm  7-9
shifter 11-3, 11-9
steering column 5-3
shield, end 13-3, 13-5, 13-7
shield, resistor  12-11
shift fork  11-5, 11-11
shiftrod 11-5, 11-11
shifter lever 11-3, 11-9
shifter shaft 171-3, 11-9
shifter, forward/reverse 6-5
shim (axle) 14-5
shim, crankshaft 7-13
shim, wiper switch  12-9
shock absorber 5-7
shock absorber cushion 5-11

13-7, 13-9

shock absorber cushion retainer 5-711
shock absorber, rear 5-11
shoe retainer 4-3
shoe, brake 4-3
shroud, engine 7-3
shroud, fan 7-3
side guard trim bumper 1-5
sleeve
delta 5-7
park brake rod 4-5
synchronizer 11-5, 11-11
sleeve (transaxle) 171-5, 11-11
slide switch, 4-position 15-15, 15-17
small intermediate gear 14-5
snapring 5-5
snubber 7-15, 12-13
snubber bracket 7-15
solenoid
12-volt 6-7
36-volt 12-13
48-volt 12-19, 12-31
spacer
1/2 (fender mounting) 71-9
1-7/8 (fender mounting) 71-9
battery terminal bolt 6-15
body 17-13
fixed face shaft 10-3
nylon (sweater basket) 7-13
park brake 4-5
spacer (accelerator pivol rod) 4-7
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spacer (crankshaft) 7-13
spacer (engine) 7-15
spanner wrench  16-9
spark plug (ohv) 7-5
speed switch arm  12-9
spindle 5-9
spray, battery terminal protector 16-3
spring
accelerator pedal retainer  4-7
brake shoe 4-3
brush 6-11, 13-3, 13-5, 13-7
compression 5-3
compression (choke button) 8-11
drive button  710-3
drive clutch  10-3
engine valve 7-9
forward/reverse cam 6-5
oil pressure relief  7-7
park brake torsion 4-5
rear leaf 5-11
return 4-7
return (air box) 8-11
shift fork retainer 171-5, 11-11
synchronizer 11-5, 11-11
tapered compression 5-3
tapered leaf 5-9
throttle return  8-7
wiper switch brush  12-9
yoke 5-5
spring mounting plate  5-7
spring seat 7-9
spring, brush  13-9
spur gear (crankshaft) 7-13
stain relief bushing 75-3
stand-off, resistor coil 712-11
starter/generator 6-11, 6-13
stator shell 13-3, 13-5, 13-7
steel bushing 5-9, 5-11
steering column  5-3
steering column bearing press tool 16-9
steering column mounting bracket 5-3
steering column retaining ring tool  76-9
steering column shaft 5-3
steering gearbox  5-5
steering wheel 5-3
steering wheel puller tool  16-9
stem, valve 2-3
stiffener, flywheel side  7-15
strap
a-plate 5-7
bag 1-13
rear fuel 8-3
stud
ball 4-7, 6-5, 6-7, 11-3, 11-9
lug 11-7, 11-13, 14-3, 14-5
short ball  72-9
wiper switch adiustina  12-9
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stud (engine mounting) 7-15
stud, lug  5-9
sunk key 14-5
support
accelerator pivotrod 4-7
body 1-7, 1-9
canopy 1-15
delta shock and gear  5-7
1-13
1-13

seat back
sweater basket
switch
4-position slide
brush 12-9
forward/reverse
key 6-9, 12-3
limit 6-5, 6-7, 12-7, 12-9, 12-15
limit sealed 12-15
tow/run  12-27
v-glide wiper 12-9
synchronizer clutch hub  171-5, 11-11
synchronizerring 11-5, 11-11
system, exhaust 9-3

15-15, 15-17

12-7, 12-15, 12-27

T
12-volt battery 6-15
2-pin plug 12-21

2-prong charger receptacle 12-13
3-pinplug 12-19, 12-21, 13-7
3-pin plug and wedge lock 12-27
3-pin receptacle 12-19
3-pin receptacle and wedge lock
3/8-amp fuse 12-17, 12-29
30-amp fuse 15-11
36-volt motor, 2.97-hp
36-volt solenoid  12-13
10-amp fuse 6-7
12-volt solenoid 6-7
tachometer 16-9
tachometer probe, diesel 16-9
tapered compression spring  5-3
tapered leaf spring 5-9
tappet 7-11
terminal block (controller) 12-31
terminal hardware (starter/generator)
tester, continuity  76-5
thermometer, battery
throttle bracket 8-7
throttle return spring  8-7
thrust bearing  5-9
thrust plate (differential)
tierod 5-7
tie, wire  5-5, 12-3, 12-13, 12-27, 12-31
timer 15-5, 15-7
tire 2-3
t-nut, slab base 1-5
tool

accelerator pedal adjustment

12-27

13-3

6-11

16-3

14-5

16-3
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brake adjustment 16-3
brake cable release 16-3
brake pedal adjustment 16-3
brake pedal tension 16-3
cam installation 16-3
carburetor float level

charger bezel 16-3

16-7

clutch alignment  16-5

connecting rod alignment 16-5
crank sleeve setter 16-5

crankshaft bearing replacement 16-5
crankshaft main bearing driver 16-5

crankshaft main bearing driver
attachment 16-5

crankshaft main bearing pilot
attachment 16-5

drive clutch fixed sheave
drive clutch holder 16-5
drive clutch spider removal 16-5

driven clutch spring compression
base 16-5

driven clutch spring compression
collar 16-5

driven clutch spring compression
nut 16-5

fuel injection pump pressure tester
governor shaft installation  16-7
idle gear replacement  16-7
oil pressure gauge 16-7
oil pressure tester 16-9
Plastigauge 16-9
puller, special use 16-9
steering column bearing press
steering column retaining ring
steering wheel puller 76-9
transaxle axle seal 16-9
transaxle pinion seal 16-9
transmission 16-9
valve clearance adjustment
valve guide driver 16-9
valve guide replacement

tool kit, clutch  16-5

top, airbox 8-11

touch-up paint 16-9

tow/run switch  12-27

transaxle 14-3, 14-5

transaxle axle seal tool 16-9

transaxle pinion seal tool 16-9

transaxle, unitized 17-3, 11-9

transformer 15-3, 15-5, 15-7, 15-9, 15-11,

15-13, 15-15, 15-17

transmission cable 6-5

transmission tool  16-9

trim, front body 7-5

16-5

16-7

16-9
16-9

16-11

16-9

tube
axle 11-7, 11-13
crankcase vent 8-7
oil filler 7-3
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tune-up kit 16-9

U

u-bolt 5-11
unitized transaxle 17-3, 11-9
upper pinion bearing  5-5

urethane bushing 5-7, 5-9, 5-11

\')

valve

choke 8-11

exhaust 7-9

fuel pickup tube 8-3

intake 7-9

oil 7-9
valve clearance adjuster screw 16-9
valve clearance adjustment wrench
valve guide 7-9

16-9
16-9
valve guide replacement tool
valve seal 7-9

valve guide driver tool
valve guide reamer
16-9

valve seat 7-7
valve seat cutter 16-5, 16-11
valve seat cutter guide 16-711
16-11

16-11

valve seat t-wrench
valve spring compressor
valve spring retainer 7-9
valve spring, engine 7-9
valve, stem 2-3
ventbarb 8-3

vent line (fuel) 8-3, 8-7
vent, fuel tank  8-3
v-glide wiper switch  12-9
volt ohm meter 16-11
voltage regulator  6-7
voltage suppressor 15-9, 15-15

w

warning light, low oil  6-9
washer
key switch 712-3
kingpin wave 5-9
mounting  710-3, 10-5
snap washer kit (dash mounting)
spring 11-5, 11-11
thrust (transaxle) 171-5, 11-11
wave 6-5
wearpad 1-3, 1-7, 1-9
wedge (steering column)  5-3
wedge, bearing puller 16-3
weight, counterbalance 7-13
weight, drive clutch  10-3
weldment, press  16-5
wheel 2-3
wheel rim  2-3
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wheel, steering  5-3

windshield frame 1-15

wiper switch arm carrier 12-9

wiper switch bumper 712-9

wiper switch case 12-9

wiper switch shim  12-9

wiper switch, v-glide 12-9

wire and terminal  712-31

wire assembly  6-3, 6-7, 6-9, 6-13, 7-3,
12-5, 12-9, 12-13, 12-17, 12-23, 12-25,
12-29, 12-31, 15-9, 15-11, 15-13, 15-15,
15-17

wire assembly, forward/reverse
switch  12-27

wire assembly, IQDM port  12-27

wire assembly, sense lead 12-17, 12-29
wire clamp  7-5

wire harness  6-3, 12-23, 12-25

wire terminal  12-19

wire tie  5-5, 12-3, 12-13, 12-27, 12-31
wire, jumper  15-17

wire, lead 7-5

wood insert  1-11

woodruff key 6-11, 11-3, 11-9
wrench, spanner  16-9

Y
yoke spring  5-5
yoke, gear 16-7

Z

z-bracket 12-31
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